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Applicant © SHENZHEN ZOWEE TECHNOLOGY CO.,LTD
Manufacturer - SHENZHEN ZOWEE TECHNOLOGY CO.,.LTD
EUT Description : Tablet PC
FCCID © 2AAP6M1042M
(A) MODEL NO. : PT301, S1219T, PC’TAB100X-X(“X"=0~9)
(B) Power Supply : DCS5V
(C) Test Voltage : DC 5V From Adapter Input AC 120V/60Hz
Tested for comply with:

FCC Rules and Regulations Part 15 Subpart E: 2014

Test procedure used:
ANSI C63.10: 2013
KDB789033D01

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart E requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.
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EMCSNE OGRS

Stamp only for EMC Dept. Report

SIgnatm:‘DOW‘ 1

Approved & Authorized Signer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2AAP6M1042M Page 1-1

1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
Power Line Conducted Emission FCC Part 15: 15.207 N/A
Radiated Emission FCC Part 15: 15.209 PASS
Band Edge Compliance FCC Part 15: 15.407 PASS
6dB&26Bandwidth Test FCC Part 15: 15.407(a) PASS
Output Power Test FCC Part 15: 15.407(a) PASS
Power Spectral Density Test FCC Part 15: 15.407(a) PASS
Frequency Stability FCC Part 15: 15.407(g) PASS
Antenna requirement FCC Part 15: 15.203 PASS
N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product Name : Tablet PC
Model Number : PT301, S1219T, PC’TAB100X-X(“X"=0~9)
(Only model name and brand name difference.)
Test Model - PT301
FCCID : 2AAP6M1042M
Radio : IEEE802.11 a/b/g/n; Bluetooth V3.0+EDR; Bluetooth V4.0

Operation Frequency : IEEE 802.11a:
5180MHz—5240MHz; 5260MHz—5320MHz;
5500MHz—5700MHz; 5745MHz—5825MHz
IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.11g: 2412MHz—2462MHz
IEEE802.11n HT20: 2412MHz—2462MHz;
5180MHz—5240MHz;5260MHz—5320MHz;
5500MHz—5700MHz; 5745MHz—5825MHz
Bluetooth : 2402-2480MHz

Modulation IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
Technology IEEE 802.11a/g: OFDM(64QAM, 16QAM, QPSK, BPSK)
: IEEE 802.11n HT20: OFDM(64QAM, 16QAM,QPSK,BPSK)
Bluetooth V3.0+EDR: GFSK, n/4DQPSK,8-DPSK
Bluetooth V4.0: GFSK

Antenna  Assembly : FPC Antenna,

Gain Bluetooth Peak Gain: 2.64dBi
2.4GHz Peak Gain: 2.64dBi
5180-5240MHz Band: 1.99dBi; 5260-5320MHz Band: 1.18dBi
5500-5700MHz Band: 2.04dBi; 5745-5825MHz Band: 1.84dBi

Applicant : SHENZHEN ZOWEE TECHNOLOGY CO.,LTD
Science &Technology Industrial Park of Privately Owned
Enterprises, Pingshan, Xili, Nanshan District, Shenzhen

Manufacturer : SHENZHEN ZOWEE TECHNOLOGY CO.,LTD
Science &Technology Industrial Park of Privately Owned
Enterprises, Pingshan, Xili, Nanshan District, Shenzhen

Power Adapter : Manufacturer: Ktec, Model No.: KSA29B0500200D5

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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OTG Cable

USB Cable
Date of Test

Date of Receipt

2.2. Test Information

- Shielded, Detachable, 10cm
: Shielded, Detachable, 70cm(with one core)
- Jul.24~Aug.03, 2015

s Jul.14, 2015

A special test software was used to control EUT work in Continuous TX mode (nearly 100%
duty cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information

Mode data rate Channel Frequency

(Mpbs)(see Note) (MHz)

MCS0 Low :CH36 5180

MCS0 Middle: CH40 5200

MCS0 High: CH48 5240

MCS0 Low :CHS52 5260

MCS0 Middle: CH60 5300

MCS0 High: CH64 5320

IEEE 802.11a MCS0 Low :CH100 5500
MCS0 Middle: CH120 5600

MCS0 High: CH140 5700

MCSO0 Low :CH149 5745

MCS0 Middle: CH157 5785

MCS0 High: CH165 5825

MCS0 Low :CH36 5180

MCS0 Middle: CH40 5200

MCS0 High: CH48 5240

MCS0 Low :CHS52 5260

MCS0 Middle: CH60 5300

MCS0 High: CH64 5320

IEEE 802.11nHT20 MCS0 Low :CH100 5500
MCS0 Middle: CH120 5600

MCS0 High: CH140 5700

MCSO0 Low :CH149 5745

MCS0 Middle: CH157 5785

MCS0 High: CH165 5825

Note: 1. According exploratory test, EUT will have maximum output power in
those data rate, so those data rate were used for all test.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15229
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2.1.Tested Supporting System Details

No.| Description ACS No. Manufacturer Model Serial Number Approved type
ACS-EMC-EPO1 | OVANN | OV880V - JFCC DoC
LIBSMI ID
1. | Headphone
Date Cable: Shielded, Undetachabled, 4.0m
[JFCC DoC
2. Mp3 -- SONY NWZ-B172F -- IBSMI ID

2.2.Block diagram of connection between the EUT and simulators

Mp3 EUT Headphone

Adapter

l

AC Mains

(EUT: Tablet PC)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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2.3. Test Facility

Site Description

Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou, Shenzhen,
Guangdong, China

Certificated by FCC, USA
Registration Number: 90454
Valid Date: Dec.30, 2017

Certificated by FCC, USA
Registration Number: 794232
Valid Date: Jul.12, 2017

Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: May. 14, 2017

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2016

2.4. Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

Uncertainty for Conduction emission test
in No. 1 Conduction

3.4dB (150KHz to 30MHz)

Uncertainty for Radiation Emission test
in 3m chamber

3.0 dB(30~200MHz, Polarize: H)
3.0 dB(30~200MHz, Polarize: V)
3.2 dB(200M~1GHz, Polarize: H)
3.1 dB(200M~1GHz, Polarize: V)

Uncertainty for Radiation Emission test in
3m chamber (1GHz-18GHz)

6.3 dB (1~6GHz, Distance: 3m)
5.7 dB (6~18GHz, Distance: 3m)

Uncertainty for Radiated Spurious

Emission test in RF chamber 3.6 dB
Uncertainty for.CQnductlon Spurious 20dB
emission test
Uncertainty for Output power test 0.8 dB
Uncertainty for Bandwidth test 83 kHz
Uncertainty for DC power test 0.1 %
Uncertainty for test site temperature and 0.6C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments

Item Equipment Manufacturer | Model No. | Serial No. | Last Cal. |Cal. Interval
1. 1# Shielding Room AUDIX N/A N/A Apr.17,15 1 Year
2. Test Receiver  |Rohde & Schwarz ESCI 100842 | Apr.28,15| 1 Year
3. L.L.S.N.#1 Rohde & Schwarz| ESH2-Z5 100429 | Oct.29,14| 1 Year
4. L.I.S.N#2 Kyoritsu KNW-403D| 8-1750-2 |Apr.28,15 1 Year
5. Terminator Hubersuhner 50Q No.1 Apr.28,15| 1 Year
6. Terminator Hubersuhner 50Q No.2 Apr.28,15| 1 Year
7. RF Cable MIYAZAKI 3D-2W No.1 Apr.28,15 1Year
8. Coaxial Switch Anritsu MP59B | 6200766906 | Apr.28,15| 1 Year
9. Pulse Limiter Rohde & Schwarz| ESH3-Z2 101838 | Oct.29,14 1 Year
10. Test Software AUDIX E3 6.100913a N/A N/A

3.2.Block Diagram of Test Setup

PC System Receiver EUT Peripheral
L ] L ] A
80cm
0.8m|
=~
LISN LISNp |
e

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. Tablet PC (EUT)

Model Number : PT301
Serial Number : N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.
3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.

3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network (L.I.S.N.
1#). This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of]
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment and
all of the interface cables shall be changed according to ANSI C63.10: 2013 on Conducted
Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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5180-5240MHz Band:

Data: 8 File: E:2015 Report Data\Z\ZOWEEACS15Q0772R1.EM6 (28)
apLevel ([dBuv) Date: 2015.08-03
70.0]
60.0 FCCPART 15C
50,01 FCC PART 15 € (AVG)
40.0)
A
30.0
1
20.0)
10.0]
A3 .2 ] 1 2 10 20 30
Frequency (MHz)
site no :1# Conduction raca Mo
Dis./Lisn 014 ESH2-Z5 LINE
Limit CC PART 15 C
Env./Ins. 5.2%C/53% Engineer :Nick Huang
EUT ablet PC
Power Rating :AC 120V/60Hz
Test Node (ViFi 5G Bandl)
M/H:PT301
LIsn Cable Emission
Ha Freg Factor Loss  Reading  Level Limits Margin Rewark
(MHz) (dB) (@B)  (dBuv] (ABuV) (aBuv] (dEB)
1 0.154 0.14 2.9z 16.10 26.16 55.78 29.62  Average
2 0.154 0.14 9.92  26.38 36.44 65.78 29.32 QP
3 0.188 0.13 9.93  26.59 36.65 64.20 27.55 QP
4 0.187 0.13 9.93  17.30 27.36 54.17 26.81  Average
5 0.521 0.18 9.94  20.05 39.14 56.00 16.86 QP
6 0.521 0.15 9.94  23.20 33.29 46.00 12.71  Average
7 0.7z0 0.14 9.95 23.49 33.58 56.00 22.42 QP
8 0.7z0 0.14 9.95 18.10 28.19 46.00 17.81  Average
L] 1.780 0.1& 8.98  15.20 25.36 46.00 20.64  Average
10 1.781 0.18 2.98  23.35 33.51 56.00 22.49 QP
11 3.527 0.22  10.0z  12.80 23.04 46.00 22.96  Average
12 3.528 0.22  10.02z  22.19 32.43 56.00 23.57 QP

Remarks: 1.
2.

Emission Lewel=LI3N Factor+Cakle Loss(Include 10dB pulse limit)+Reading.
If the average limit is met vhen useing = quasi-peak detector.

the EUT shall be deemwed to meet both limits and measurement

with average detector 1s unnecessary.

5260-5320MHz Band:

Data: 9 File: E:2015 Report Data\ZZ0WEEACS15Q0772R1.EMG (28)
_ Level (dBuv) Date: 2015-08-03
70.0]
s0.0] FCCPART 15 C
50,0 FCC PART 15 € (AVG)
24 10
40.0] & 12
30.0]
20.0]
10.0
A5 2 5 1 2 10 E
Frequency (MHz)
Site no :1# Conduction Data No
Dis./Lisn 014 ESHZ-Z5 LINE
Limit CC PART 15 C
Env./Ins. 5.2%C/83% Engineer :Nick Huang
EUT mblet PC
Power Rating C 120V/60HzZ
Test Mode (WiFi 5G Bandz2)
M/N:PT301
LTSN Cable Emission
Ho Freg Factor Loss FReading Level  Limits Margin Remark
(MHz) (B} idE} {dBuv) {dBuV) {dBuv) (B}
1 0.162 0.14 9.92 14.590 24.96 55.36 30.40 Average
2 0.162 0.1z §.oz 30.07 40.13 65.34 25.21 P
3 0.186 0.13 9.93 15.80 25.86 54.21 28.35 Averags
4 0.186 0.13 9.93 30.82 40.98 64.20 23.22 QP
) 0.289 0.13 9.93 17.20 27.26 50.55 23.29 Averags
& 0.289  0.13 9.93  26.27 36.33 60.54 24.21 QP
7 0.518  0.15  8.94  31.07 41.16  56.00 14.84 QP
8 0.520 0.15 9.94 25.80 35.89 46.00 10.11 Average
9 0.570 0.15 9.94 20.30 30.39 46.00 15.61 Averags
pi) 0.579 0.15 9.94 30.43 40.52 56.00 15.458 QP
11 0.731  0.14  8.85  18.30 28,38 46.00 17.61  Average
12 0.731 0.14 9.95 z8.09 38.18 56.00 17.82 QP

Remarks: 1.

Emission Level=LISN Factor+Cable Loss(Include 10dE pulse limit)+Reading.

2.If the sverage limit is met when useing a guasi-peak detector.

the EUT shall ke deemed to mest both limits and measurement
with average detector is unnecessary.

Data: 7
o Level {dBuvy

E:i2015 Report Data'Z' ZOWEEWACS 1500772R1.EM6 (28)
Date: 2015-08-03

70.0
500 FCC PART 15C
50.0 FCC PART 15 C (AWG)
40.0 d
30.0 1 1
20.0
10.0
15 2 5 1 2 10 20 30
Frequency (MHz)
site no :1# Conduction Data No
Dis./Lisn :2014 ESH2-I5 NEUTRAL
Limit :FCC PART 15 C
Env./Ins. :25.2%C/53% Engineer :Nick Huang
EUT :Tablet PC
Pover Rating :AC 1Z0V/60Hz
Test Hode iTZ Mode (WiFi 5G Bandi)
M/N:PT301
LISN Cable Emission
No Freq Factor Loss  Reading  Lewel Limirs Margin Remark
(MHz)  (dB) (GB)  (dBuv) (dBuv)  (dBuv) (aE)
1 0.420 0.15 2.84  17.60 z7.68 47.45 13,76  Average
2 0.421 0.15 9.94  26.40 36.49 57.42 20.93 QP
3 0.518 0.16 9.94  31.28 41.38 56.00 14.62 QP
4 0.520 0.16 9.94  23.80 33.90 46.00 1z.10  Average
5 0.583 0.16 0.84  zz.60 32.70 46.00 13.30  Average
6 0.589 0.16 9.94  30.52 40. 62 56.00 15.38 QP
7 0.727 0.16 9.95  2z0.60 30.71 46.00 15.25  Average
El 0.727 0.16 9.95  29.64 39.75 56.00 16.25 QP
9 1.010 0.13 9.96 5.9z 35.06 56.00 16.94 QP
10 1.020 0.18 9.96  16.30 26.24 46.00 19.56  Average
11 1.779 0.19 9.98  16.80 26.97 46.00 19.03  Average
12 1.781 0.19 9.98  29.80 39.97 56.00 16.03 QP

Remarks: 1.Emission Level=LISN Factor+Csble Loss(Include 10dB pulse limit)+Reading.

2.If the average limit i= met when useing a gquasi-peak detector.
the EUT shall ke deemed to meet both limits and measurement
with average detector is unnecessary.
Data: 10 File: E:2015 Report DataZ'ZOWEEACS 15Q0772R1.EMB (28)
o Level (dBuvy Date: 2015-08-03
70.0
FCC PART 15 C
60.0
50.0 FCC PART 15 € (AYG)
40.0) e
30.0 1
200
10.0
15 2 5 1 2 10 20 30
Frequency (MHz)
Site no :1# Conduction Data No 10
Dis./Lisn :2014 ESH2-Z5 WEUTRAL
Limit :FCC PART 15 C
Env./Ins. 125.2%C/53% Engineer :Nick Huang
EUT :Tablet PC
Power Rating :AC 120V/60HzZ
Test Mode :TX Mode (WiFi 5G Band2)
1/M:PT301
LISN cable Emission
Ho Freq Factor Loss Reading Level  Limits  Margin Remark
(MHz| 1dB) 1dB) (dBuv) (dBuv) {dBuW) 1dB)
1 0.1886 0.13 9.93 13.80 23.66 54.21 30.55 Awverage
2 0,186 0.13 9.93 25.52  35.98 §4.20  28.22 QP
3 0.398 0.15 9.94 24.97 35.06 57.80 22.84 QF
4 0.398 0.15 9.94 15.z20 25.29 47.90 2z2.61 Average
) o.512 0.16 9.94 23.70 33.80 46.00 1z.z20 Average
& 0.513 0.16  9.94 31.94  42.04  S8.00 13.96 P
7 0.585  0.16  8.94 22.10  3z.20  46.00 13.80  Average
8 0.585 0.16 9.94 29.61 39.71 S56.00 16.29 QP
9 o.723 0.16 9.85 18.50 28.61 46.00 17.39 Average
pi) 0.724 0.16 9.95 Z9.57 39.68 56.00 16.32 QF
11 0.868  0.18  8.86 28.65 33,78  S6.00 16.21 QP
12 0.s70 0.18 9.86 17.90 z8.04 45.00 17.96 Average

Remarks: 1.Emission Level=LISN Faotor+Cable Loss(Include 10dE pulse limit)+Reading.
2.If the average limit is met when useing a guasi-peak detector.
the EUT shall ke deemed to meet both limits and measurement
with average detector is unnecessary.
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5500-5700MHz Band:

Data: 12 File: E:2015 Report Data\Z\ZOWEEACS15Q0772R1.EM6 (28)
apLevel ([dBuv) Date: 2015.08-03
70.0]
60.0 FCCPART 15C
50,01 FCC PART 15 € (AVG)
I
40.0)
1
30.0 3
20.0)
10.0]
15 2 5 1 2 10 20 30
Frequency (MHz)
site no :1# Conduction Data Mo = :12
Dis./Lisn 014 ESH2-Z5 LINE
Limit iFCC PART 15 C
Env./Ins. 5.2%C/53% Engineer :Nick Huang
EUT ablet PC
Power Rating :AC 120V/60Hz
Test Node (ViFi 5G Band3)
M/H:PT301
LIsn Cable Emission
Ha Freg Factor Loss  Reading  Level Limits Margin Rewark
(MHz) (dB) (@B)  (dBuv] (ABuV) (aBuv] (dEB)
1 0.150 0.14 2.9z 26.88 36.24 66.00 29.06 QP
2 0.151 0.14 9.92  18.40 28.46 55.96 27.50  Average
3 0.158 0.14 9.9z  17.30 27.36 55.57 28.21  Average
4 0.158 0.14 9.92  25.96 36.02 65.56 29.5¢ QP
5 0.198 0.13 9.93  24.37 34.43 63.71 29.28 QP
6 0.138 0.13 8.93  15.60 25.66 53.69 28.03  Average
7 0.326 0.14 9.93  13.20 23.27 49.55 26.268  Average
El 0.327 0.14 9.93  22.68 32.75 59.53 26.78 QP
L] 0.526 0.15 9.94  23.10 33.19 46.00 12.81  Average
10 0.527 0.15 2.94  30.71 20.80 56.00 15.20 QP
11 0.723 0.14 9.95  15.20 25.29 46.00 20.71  Average
12 0.724 0.14 9.95 24.19 34.28 56.00 21.72 QP

Remarks: 1.Emission Level=LISN Facter+Cable Loss(Include 10dE pulse limit)+Reading.
2.1f the sverage limit is met vhen useing = gquasi-peak detector.
the EUT shall be deemwed to meet both limits and measurement
with average detector 1s unnecessary.

5745-5825MHz Band:

Data: 13 File: E:2015 Report Data\ZZ0WEEACS15Q0772R1.EMG (28)
_ Level (dBuv) Date: 2015-08-03
70.0]
s0.0] FCCPART 15 C
50,0 FCC PART 15 € (AVG)
40.0]
ol
30.0] T
20.0]
10.0
15 2 5 1 2 10 E
Frequency (MHz)
Site no :1# Conduction Data No :13
Dis./Lisn 014 ESHZ-Z5 LINE
Limit :FCC PART 15 C
Env./Ins. 5.2%C/83% Engineer :Nick Huang
EUT mblet PC
Power Rating C 120V/60HzZ
Test Mode (WiFi 5G Band4)
M/N:PT301
LTSN Cable Emission
Ho Freg Factor Loss FReading Level  Limits Margin Remark
(MHz) (B} idE} {dBuv) {dBuV) {dBuv) (B}
1 0.15% 0.14 9.92 17.30 27.36 55.78 28.42 Average
2 0.15¢  0.14 9.9z 26.12 36.15 65.78 29.60 QP
3 0.186 0.13 9.93 17.50 27.56 54.21 26.65 Averags
4 0.186 0.13 9.93 z26.70 36.76 64.20 27.4% QP
) 0.234 0.13 9.93 23.68 33.74 62.30 28.56 QP
& 0.235  0.13 9,93 15.70 25.76  52.27 26.51  Average
7 0.521  0.15  8.94  30.63 40.72 56.00 15.28 QP
8 0.521 0.15 9.94 zz.80 3z2.99 46.00 13.01 Average
9 0.724 0.14 9.95 z24.80 34.89 56.00 21.11 QP
pi) 0.724 0.14 9.95 16.10 26.19 46.00 19.81 Average
11 0.984  0.16  8.96 24.73 34.85  56.00 21.15  OF
12 0.984 0.16 9.96 15.70 25.82 46.00 20.18 Averags

Remarks: 1.Emission Level=LISN Factor+Cable Loss(Include 10dE pulse limit)+Reading.
2.If the average limit is met vhen useing a gquasi-peak detector.
the EUT shall ke deemed to mest both limits and measurement
with average detector is unnecessary.

Data: 11 E:2015 Report DatalZ ZOWEEACS 1500772R1.EM6 (28
- Level (dBuv) Date: 2015-08-03
70.0
500 FCC PART 15C
500 FCC PART 15 € (AWG)
100 ;
30.0) 1
20,0
10.0
15 2 5 1 2 10 20 30
Frequency (MHz)
Site no :1# Conduction Data No 111
Dig./Lisn :2014 ESH2Z-ZE5 NEUTRAL
Limit sFCC PART 15 C
Env./Ins. 125.2%C/53% Engineser :Nick Huang
EUT iTablet PC
Power Rating :AC 120V/&0Hz
Test Mode :TZ NMode (WiFi 5G Band3d)
M/N:PT301
LIZN Cable Emission
Ho Freq Factor Loss — Reading  Lewel Limits Margin Remark
(MHz) (@B} (dB) (dBuv) (dBuv) (dBuv) (dB)
1 0.186 0.13 2.83 16.z0 26.26 54.z21 27.95 Lverage
2z 0.186 0.13 9.93 25.63 35.69 64.20 28.51 QP
3 0.390 0.15 9.94 16.20 26.29 45.06 21.77 Average
4 0.393 0.15 9.94 Z25.47 35.56 57.99 22.43 QP
-3 0.521 0.16 2.94 I0.z1 40,31 E&.00 15.69 QF
13 0.521 0.16 9.94 23.60 33.70 46.00 1z2.30 Average
7 0.601 0.16 9.94 21.60 31.70 46.00 14.30 Average
B8 0.601 0.16 9.94 28.88 38.98 56.00 17.02 QP
9 1.010 0.18 9.96 17.40 27.54 46.00 18.46 Lverage
1 1.010 0.18 9.96 29.19 39.33 S6.00 16.67 QF
11 1.653 0.18 9.97 17.20 27.36 46.00 18.64 Average
1z 1.654 0.18 9.97 29.08 39.24 56.00 16.76 QP

Remarks: 1.Emission Level=LISN Factor+Csble Loss(Include 10dB pulse limit)+Reading.

2.If the average limit i= met when useing a gquasi-peak detector.
the EUT shall ke deemed to meet both limits and measurement
with average detector is unnecessary.
Data: 14 File: E:i2015 Report Data'Z Z0WEEACS 1500772R1.EMG (26)
_ Level (dBuv) Date: 2015-08-03
70.0
FCC PART 15 C
60.0
50.0 FCC PART 15 € (AYG)
40.0
30.0 T
200
10.0
15 2 5 1 2 10 20 30
Frequency (MHz)
Site no :1# Conduction Data No 14
Dis./Lisn :2014 ESH2-Z5 WEUTRAL
Limit :FCC PART 15 C
Env./Ins. 125.2%C/53% Engineer :Nick Huang
EUT :Tablet PC
Power Rating :AC 120V/60HzZ
Test Mode :TX Mode (WiFi 5G Bandd)
M/N:PT301
LISN cable Emission
Ho Freq Factor Loss Reading  Level Limits Margin Remark
(MHz| idBE} idB) {dBuW) {dBuv) {dBuW}) idB)
1 0.425 0.15 9.94 16.20 26.29 47.35 21.08 Awverage
2 0.426 0.18 0.84  25.57  35.66 57.33 21.67 QP
3 0.512 0.16 9.94 23.50 33.60 45.00 12 .40 Average
4 0.513 0.16 9.94 30.81 40.91 56.00 15.09 QF
) 0.588 0.16 9.94 21.60 31.70 46.00 14.30 Average
& 0.589 0.16 9.54  30.31 40,41 56.00 15.55 P
7 0.796 0.16 9.95 29.38 39,50 56.00 16.50 QP
8 0.797 0.16 9.85 18.20 28.31 46.00 17.69 Average
9 1.020 0.18 9.986 17.20 27.34 46.00 18.66 Average
pi) 1.027 0.18 5.96 ZB8.35 38.49 56.00 17.51 QF
11 1.829 0.18 9.85  z5.94 39,11 56.00 16.58 QP
12 1.830 0.18 8.88 16.40 26.57 45.00 19.43 Average

Remarks: 1.Emission Level=LISN Faotor+Cable Loss(Include 10dE pulse limit)+Reading.
2.If the average limit is met when useing a guasi-peak detector.
the EUT shall ke deemed to meet both limits and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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4. RADIATED EMISSION TEST

4.1.Test Equipment
4.1.1.For frequency range 30 MHz ~1000MHz (At Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. 3#Chamber AUDIX N/A N/A Nov.23,14 1 Year
2. EMI Spectrum Agilent E4407B MY41440292 | Apr.28,15 1 Year
3. Test Receiver Rohde & Schwarz | ESVSI10 834468/011 Apr.28,15 1 Year
4. Amplifier HP 8447D 2648A04738 | Apr.28,15 1 Year
5. | Trilog-Broadband | gy AR7BECK |VULB 9168|  9168-493  |May.06,15| 1 Year

Antenna
CFD400-N
6. RF Cable MIYAZAKI W(3.5M) No.3 Apr.28,15 1 Year
CFD400-L
7. RF Cable MIYAZAKI W(22M) No.7 Apr.28,15 1 Year
8. Coaxial Switch Anritsu MP59B 6201397222 | Apr.28,15 1 Year
9. Test Software AUDIX E3 6.2009-5-21a(n) N/A N/A
4.1.2.For frequency range 1GHz~40GHz (At Anechoic Chamber)

Item Equipment Manufacturer| Model No. Serial No. | Last Cal. | Cal. Interval
1. 3#Chamber AUDIX N/A N/A Nov.02, 14 1 Year
2. Spectrum Analyzer Agilent E4407B MY41440292| Apr. 28,15 1 Year
3. Horn Antenna ETS 3115 9607-4877 | Sep.20, 14 1 Year
4, Amplifier Agilent 8449B 3008A00863 | Apr. 28,15 1 Year
5. RF Cable Hubersuhner | SUCOFLEX106| 77977/6 | Apr. 28,15 1 Year
6. RF Cable Hubersuhner | SUCOFLEX106| 28616/2 | Apr. 28,15 1 Year
7. Horn Antenna ETS 3116 00060089 | Sep.20, 14 1 Year

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3m

2.0m(L)*1.0m(W)*0.8m(H) __ || (FIBRE GLASS)

TURN TABLE

Combining Network H AMP HSpectrum
AnalABSORBER

— PC System

Receiver

For frequency range 1GHz-25GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

”:IF

(Reference Point)

2.0m(L)*1.0m(W)*1.5m(H) —p
ABSORBER
(30cm maximum)

z

TURN TABLE
(FIBRE GLASS) | 1.5m

AMP | |Spectrum Analyzer| |

PC System

Audix Technology (Shenzhen) Co., Ltd.
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4.3 Radiated Emission Limit

For transmitters operating in the 5.15-5.25 GHz; 5.25-5.35GHz; 5.47-5.725GHz,
5.725-5.850GHz band: all emissions outside of those band shall not exceed an EIRP of -27
dBm/MHz.Unwanted emissions below 1 GHz and those emissions appearing within 15.205
restricted frequency bands must comply with the general field strength limits set forth

n

Section 15.209

4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV =20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 4.5-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 145
8.291 -8.294 1499 - 150.05 2310 -2390 15.35-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332 -3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-365
12.57675 - 12.57725 322-3354 3600 - 4400 A

4.4.EUT Configuration on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

4.4.1.Tablet PC (EUT)

Model Number : PT301
Serial Number : N/A

4.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd.
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4.5.0perating Condition of EUT

4.5.1.Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turned on the power of all equipment.

4.5.3.Let EUT work in Tx mode.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and put
the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground . The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog antenna) is
used as receiving antenna for frequency 30MHz~1000MHz, and the Horm antenna is used as
receiving antenna for frequency above 1GHz. Both horizontal and vertical polarization of the
antenna is set on Test. In order to find the maximum emission levels, all of the interface cables
must be manipulated according to ANSI C63.10-2013 on radiated emission Test.

For emissions below 1GHz and those emissions appearing within 15.205 restricted
frequency bands use below procedure:

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at IMHz for
peak emissions measurement above 1GHz and IMHz RBW, 10Hz VBW for average
emissions measure above 1GHz

For the emissions above 1GHz and not appearing within 15.205 restricted frequency

bands use below procedure:

(1).The maximum emission at 3m distance was measured and recorded with receive antenna in
both vertical and horizontal by rotating the turntable and by lowering the receive antenna.

(2).The EUT was then removed and replaced with a substitution antenna in the same position
and the substitution antenna must have the same polarization with the receive antenna.

(3). A signal which have the same frequency obtained in step 2 was fed to the substitution, the
receive antenna was raised and lowered to obtain a maximum reading at the test receiver,
the level of the signal generator was adjusted until the measured field strength level in step
2 was obtained, recorded the level of the signal generator.

(4).Repeated step 4 with both antenna polarizations

(5).The spurious emissions is equal to the power supplied by the signal generator and
corrections due to the gain of the substitution antenna and the cable loss between the signal
generator and the substitution antenna. or use procedure (6).

(6). Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2
Get the result of all unwanted emission outside the restricted band is less than the
-27dBm/MHz.

We had checked frequency range that is 30MHz to 10™ harmonic (40GHz) and no any
emissions were found from 18GHz to 40GHz, so the radiated emission from 18GHz to
40GHz were not record.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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4.7 Radiated Emission Test Results

PASS.
All the emissions from 30MHz to 1 GHz were comply with 15.209 limits.
All other emission comply with 15.407 (b)(1) requirements.

Duty cycle
5180-5240MHz Band:

Aggilit Sty deualyre - Swept 54

.Cen'ter Freq 5. 180000000 GHz . Avg Type: Log-Pwr
IO Wiide == TG Frae Run
W Gaiacl o BArten: 20 48

Ref Offset 11.6 dB
Ref 21.50 dBm

i
|
|
F’ Gl
|
|

Center 5180000000 GHz
Res BW 100 kHz SVBW 100 kHz Sweep 100.0 ms (1001 pis)

5260-5320MHz Band:

Aot Sgomcm Amsklyzr - Svowpt S

.Cen'ter Freq 5.260000000 GHz . Avg Type: Log-Pwr
IO Wiide == TG Frae Run
W Gaiacl o BArten: 20 48

Ref Offset 11.6 dB
Ref 21.50 dBm

Center 5. 260000000 GHz
Res BW 100 kHz SVBW 100 kHz Sweep 100.0 ms (1001 pis)

Audix Technology (Shenzhen) Co., Ltd.
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5500-5700MHz Band:

Aggilit Sty deualyre - Swept 54

.Cen'ter Freq 5.500000000 GHz . Avg Type: Log-Pwr
IO Wiide == TG Frae Run
W Gaiacl o BArten: 20 48

Ref Offset 11.6 dB
Ref 21.50 dBm

@
W

Center 5500000000 GHz
Res BW 100 kHz SVBW 100 kHz Sweep 100.0 ms (1001 pis)

[Tt FTATLE

5745-5825MHz Band:

Aggilit Sty deualyre - Swept 54

.Cen'ter Freq 5.745000000 GHz . Avg Type: Log-Pwr
IO Wiide == TG Frae Run
W Gaiacl o BArten: 20 48

Ref Offset 11.6 dB
Ref 21.50 dBm

Ll

Center 5745000000 GHz
Res BW 100 kHz SVBW 100 kHz Sweep 100.0 ms (1001 pis)

[Tt FTATLE

Note: The Duty Cycle is close to 100%.
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5180-5240MHz Band:

Frequency: 30MHz~1GHz

Data: 8 015 Report Data'MMEDIONACS 15007 72R1-rf.EMG (14)
a0 Level (dBuVim) Date: 2015-08-01
FCC PART 15 C (3M)
B
dﬂ—l ‘
n3U 224, 418, 612 806. 1000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 8
Dis. / Ant. : 3m 2015 VULE 9168-493 Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C (3M)
Env. / Ins. : 24%C/56% Engineer : Jolly_Xu
EUT : Tablet FC H/N:PTIO0L
Power rating : DC 5V From idapter Input AC 1Z0V/60Hz
Test Mode : Tx Mode
Ant. Cable Emission
No. Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥)  (ABuV/w) (dBuV/m  [dB)
1 70,740 1i.42  0.93 7.17 19.52 40.00  20.48 oF
2 158.040 14.38  1.35 5.95 21.88 43.50  21.82 QF
3 187.140 12.03  1.46 9.78 23.27 43.50  20.23 QF
4 241,460 11.69 1.65 11.00 24.34 46.00  21.66 oF
5  325.550 14.62  1.99 5.15 24.76 46.00  21.24 oF
6 371.440 15.70 2.12 8.9z 26.74 46.00  19.26 QF

Remarks: 1. Emission lLevel=

Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

Data: 7 12015 Report DataMMEDIONACS 15Q0772R1-T.EM6 (14)
snLMIidEthm} Date: 2015-07-31
FCC PART 15 C (3M)
i
40—‘ ‘
n]U 224, 418, 612, 806. 1000
Frequency (MHz)
Site no. : 3m Chawber pata mo. : 7
Dis. / Ant. : 3m 2015 VULB 9168-433 Ant. pol. : VERTICAL
Limit FCC PART 15 € (3M)
Env. / Ins. 247C/56% Engineer : Jolly_Xu
EUT Tahlet PC M/N:PT301
Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode : Tx Mode
Ant.  Cable Emission
No. Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz) (GB/m)  (dB)  (dBu¥)  (ABuV/w) (dBuv/m]  (dB)
1 45.400 14.38 0.81  13.01 28.20 40.00  11.80 ap
2 54.250 14.00 0.85 13.56 28.41 40.00  11.58 Qr
3 70.740 11.42  0.93 9.53 21.88 40.00  18.12 aQr
4 138.640 13.93  1.27 9.17 24.37 43.50  19.13 ar
5 151.250 14.31  1.32  10.41 z6.04 43.50  17.46 ap
6 187.140 12.03 1.46 13.80 27.29 43.50  16.21 Qr

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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Frequency: 1GHz~18GHz

Data: 5 File: F:2015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EMG (208) Data: 6 File: F::2015 Report MIMEDION AGACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
120 Level (dBu Date: 2015-07-27 Date: 2015-07-27
1
FCIl PART| 15C PAEK FCY: PART| 15C PAEK
o0 PART 15C AV 60 {CC PART 15C AV
o 1000 2000. 3000. 4000. 5000. 6000 0 1000 2000. 3000, 4000. 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. im Chamber bata mo. : 5 Site no. 3m Chawiner Data no. : 6
Dis. / Ant. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / knt. Im 2012 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEK Limit FCC PART 15C PAEK
Env. / Ins. 2370/ 54% Eav. / Ins. 237C/54%
Engineer ilice_yang Engineer ilice_yang
EUT Tahlet PC EUT Tahlet PC

Pover rating :

Test Mode

DC 5V From idapter Input AC 120V/60Hz
IEEEG0Z.11a 5180MHz  Tx Mode

Power rating

DC 5V From Adapter Inpur AC 120V/60Hz

Test Mode IEEESDZ.11a S150MHz  Tx Mode
: PT301 PT301
int. Cable ANF Emission Ant. Cable  ANF Emission
No. Fregq. Factor Loss factor Reading Level Limits Margin Remark No. Fregq. Factor Loss factor Reading  Level Limits Margin Remark
(MHz) (dB/m) (B (dB) (GBu¥)  (dBuV/m) (dBuV/mi  (dB) (MHz) (dB/m)  (dBi  (cB) (dBw¥)  (dBuV/mi (dBuV/ml  (dB)
1 s5180.000 33.73  9.63  35.37  82.58 90.58  74.00 -16.58 Feak 1 5180.000 33.73  9.63  35.37 93.27 101.26 74.00 -27.26 Feak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor

The emission levels that are 20dB below the official
limit are not reported.

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
~hmp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 7 212015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EM6 (208) Data: 8 12015 Report MMEDION AGACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
120 Level (dBu Date: 2015-07-27 Date: 2015-07-27
FCC PART| 15C PAEK FCC PART| 15C PAEK
2
o0 60 FCC PART 15C AV
o 6000 8400, 10800, 13200. 15600. 18000 0 6000 8400, 10800, 13200, 15600. 18000
Frequency (MHz) Frequency (MHz)

Site no. 31 Chemiser Data no. ¢ 7 Site no. 3t Chemiber Data no. @ 8

Dis. / Ant. 3m 2014 3115 9607-4877 Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2014 3115 9607-4877 Ant. pol. : HORIZONTAL

Limit FCC PRRT 15C PAEK Limit FCC PART 15C PAEK

Env. / Ins. 2370/ 54% Env. / Ins. : 237C/54%

Engineer Alice_yang Engineer Llice_yang

EUT Tablet PC EUT Tablet PC

Power rating : DC 57 From hdapter Input AC 120V/60HzZ Power rating : DC 5V From Rdapter Input AC 120V/60HZ

Test Node IEEES0Z.1la 5180MHz  Tx Mode Test Hode IEEES0Z.1la 5180MHz  Tx Mode

PT301 PT301
Ant. Cable  ANP Emission
No. Fredq. Factor Loss —factor  Reading  Level  Limits  Margin Remark
(MHz) (dB/m) (4B}  (dB) (dBu¥)  (dBuV/m) (dBuV/m) (dB|

1 10360.000 38.24 13.71 35.61 28,71 45.05 54.00 8.95 kverage
2 10360.000 38.24 13.71 35.61 42.75 59.09 74.00 12.91 Peak

Remarks: 1. Emission Level= Antenna Factor + Cakle LoSs + Reading
-imp Factor
2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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Pover rating :

Test Mode

DC 5V From idapter Input AC 120V/60Hz
IEEEG0Z.11a S200MHz  Tx Mode
PT301

Data: 9 Fil 015 Report MMEDION AGIACS 15Q0772R1-FCC ID-WIFI 5G.EMG (208)
120 Level (dBuVim) Date: 2015-07-27
FCC PART) 15C PAEK
60
0 6000 8400. 10800. 1 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 9
Dis. / Ant. 3m 2014 3115 9607-2877 Ant. pol. : VERTICAL
Limit FCC PART 15C PAEK
Emv. / Ins. z3*C/54%
Engineer Alice_yang
EUT Tablet PC
Pover rating : DC 5V From idapter Input AC 120V/60Hz
Test Mode IEEES0Z.1la S180MHz — Tx HMode
PT301
Data: 11 212015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EM6 (208)
Level (dBu Date: 2015-07-27
120
FCC PART| 15C PAEK
60
o 6000 8400, 0. 13200. 15600. 18000
Frequency (MHz)
Site no. im Chamber bata mo. : 11
Dis. / Ant. Fm 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PAEK
Env. / Ins. 2370/ 54%
Engineer ilice_yang
EUT Tahlet PC

Data: 10

212015 Report MMEDION AGIACS15Q0772R1-FCC ID-WIFI 5G.EMG (208)

Date: 2015-07-27

'ART 15C PAEK

60 2
FCC PART 15C AV
0 6000 8400. 10800 1 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 10
Dis. / hnt. Im 2014 3115 9607-4877 ant. pol. : VERTICAL
Limit FCC PART 15C PAEK
Env. / Ins. 237C/ 545
Engineer ilice_yang
EUT Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z.11a S180MHz T HMode
PT301
Ant.  Cable  AmP Emission
No. Freq. Factor Loss factor Reading Level Limits MNargin Remark
(MHz) (dB/m)  (GB)  (cB) (ABuv)  (dBuV/m) (8BuV/m)  (dB)
1 10360.000 38.24 13.71 35.81 28.69 45.03 54.00 6.97 iverage
2 10360.000 38.24 13.71 35.61 41.75 58.08 74.00  15.91 Peak

Remarks: 1.
—Amp Factor

2. The emission levels that are 20dB helow the official

limit are not reported.

Emission Level= Antenna Factor + Cable Loss + Reading

File: F::2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 5G.EMG (208)

im) Date: 2015-07-27
ART| 15C PAEK
60 2
FCC PART 15C AV
0 6000 8400, 0. 13200, 15600. 18000
Frequency (MHz)
Site no. 3m Chawiner Data no. : 12
Dis. / Ant. Im 2012 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PAEK
Env. / Ins. 2370/ 545
Engineer ilice_yang
EUT : Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Hode IEEES0Z.11a 5200MHz  Tx Hode
PT301
Ant. Csble AN Emission
No. Freq. Factor Loss factor Reading  level Limits Margin Remark
(MHz) (dB/m) (dB)  (dB) (dBuvi  (dBuV/m) (dBuV/m)  (dB)
1 10400.000 38.26 13.72  35.60 28.17 44.57 54.00 9.43  kverage
2 10200.000 35.26 13.7¢  35.60 4z.08 58,48 74.00 15.52 Feak

Remarks: 1.
-imp Factor

2. The emission levels that are 20dB below the official

limit are not reported.

Emission Level= Antenna Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15229
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Data: 13 Fil 015 Report MMEDION AGIACS 15Q0772R1-FCC ID-WIFI 5G.EMG (208) Data: 14 212015 Report MMEDION AGIACS15Q0772R1-FCC ID-WIFI 5G.EMG (208)
120 Level (dBuVim) Date: 2015-07-27 Date: 2015-07-27
FCC PART) 15C PAEK 'ART 15C PAEK
60 ] 2
FCC PART 15C AV
0 6000 8400. 10800. 1 15600. 18000 0 6000 8400. 10800 1 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 13 Site no. : 3m Chamber Data no. : 14
bis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : HORIZONTAL Dis. / Ant. Im 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PAEK Limit FCC PART 15C PAEK
Env. / Ins. @ 237C/54% Env. / Ins. @ 237C/54%
Engineer : hlice_yang Engineer ilice_yang
EUT : Tablet PC EUT Tablet PC
Power rating : DC 5V From idapter Input AC 120V/60Hz Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode : IEEES0Z.1la S200MHz  Tx HMode Test Mode IEEES0Z.1la S200MHz T HMode
PT301 PT301
Ant.  Cable  AmP Emission
No. Freq. Factor Loss factor Reading Level Limits MNargin Remark
(MHz) (dB/m)  (GB)  (cB) (ABuv)  (dBuV/m) (8BuV/m)  (dB)
1 10400.000 38.26 13.7%  35.60 28.64 45.04 54.00 6.96 lverage
2 10200.000 38.26 13.72  35.60 41.96 58.36 74.00  15.64 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
212015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EM6 (208) Data: 16 File: F::2015 Report MIMEDION AGACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
Date: 2015-07-27 Date: 2015-07-27
1
FC{l PART| 15C PAEK FC{| PART| 15C PAEK
60 60
CC PART 15C AV CC PART 15C AV
o 1000 2000. 3000. 4000. 5000. 6000 0 1000 2000. 3000, 4000. 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber bata mo. : 15 Site no. : 3m Charber Data no. : 16
Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : HORIZONTAL Dis. / Ant. Im 2012 3115 9607-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PLER Limit FCC PART 15C PAEK
Env. / Ins. : 237C/54% Env. / Ins. 2370/ 545
Engineer : ilice_yang Engineer ilice_yang
EUT : Tablet FC EUT : Tablet PC
Power rating : DC 5V From idapter Input AC 1Z0V/60Hz Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Node : IEEES02.11a S200MHz  Tx Haode Test Hode : IEEES0Z.1la S200MHz  Tx Hode
PT301 PT301
int. Cable ANP Emission Ant. Csble AN Emission
No. Freq. Factor Loss factor Reading level Limits Margin Remark No. Freq. Factor Loss factor Reading  level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dB/m) (dB)  (dB) (dBuvi  (dBuV/m) (dBuV/m)  (dB)
1 5200.000 33.77  9.62  35.36 9z.11  100.16 74.00 -26.16 Peak 1 5200.000 33.77  9.62  35.36 80.70 88.75 74.00 -14.75 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor ~hmp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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Data: 17 Fil 015 Report MMEDION AGIACS 15Q0772R1-FCC ID-WIFI 5G.EMG (208) Data: 18 212015 Report MMEDION AGIACS15Q0772R1-FCC ID-WIFI 5G.EMG (208)
120 Level (dBuVim) Date: 2015-07-27 Date: 2015-07-27
1
FCCIPART) 15C PAEK 'ART 15C PAEK
60 60
C PART 15C AV FliC PART 15C AV
P E——
0 1000 2000. 000. 4000. 5000. 6000 0 1000 2000. 000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 17 Site no. : 3m Chamber Data no. : 18
Dis. / Ant. : 3m 2012 3115 9607-4877 Ant. pol. : HORTZONTAL Dis. / Ant. Im 2014 3115 9607-4877 ant. pol. : VERTICAL
Limit : FCC PART 15C PAEK Limit FCC PART 15C PAEK
Env. / Ins. @ 237C/54% Env. / Ins. @ 237C/54%
Engineer : hlice_yang Engineer ilice_yang
EUT : Tablet PC EUT Tablet PC
Pover rating : DC 5V From idapter Input AC 120V/60Hz Power rating : DC 5V From Adapter Input AC 120V/G0Hz
Test Mode : IEEES0Z.1la S240MHz  Tx HMode Test Mode IEEES0Z.1la S240MHz T Hode
PT301 PT301
int.  Cable  AMP Emission Ant.  Cable  AmP Emission
No. Freq. Factor Less factor Reading Level Limits MNargin Remark No. Freq. Factor Loss factor Reading Level Limits MNargin Remark
(MHz) (AB/m)  (aB)  (dB) (GBuV)  (dBuV/m) (ABuV/w) (B} (MHz) (dB/m)  (GB)  (cB) (ABuv)  (dBuV/m) (8BuV/m)  (dB)
1 5z40.000 33.82 9.66  35.34 9z.04  100.20 74.00 -26.20 Peal 1 5240.000 33.84 9.66 35.34 82.64 90.80 74.00 -16.80 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor -lwp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 2048 below the official
limit are not reported. limit are not reported.
Data: 23 212015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EM6 (208) Data: 24 File: F::2015 Report MIMEDION AGACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
120 Level 4By Date: 2015.07-27 Date: 2015.07-27
FCC PART| 15C PAEK 'ART| 15C PAEK
60 60 2
FCC PART 15C AV
o 6000 8400, 10800, 13200. 15600. 18000 0 6000 8400, 10800, 13200, 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber bata mo. : 23 Site no. : 3m Charber Data no. : 24
Dis. / Ant. : 3m 2012 3115 2607-4877 Ant. pol. : HORIZONTAL Dis. / knt. 3m 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PLER Limit FCC PART 15C PAEK
Env. / Ins. : 237C/54% Eav. / Ins. 237C/54%
Engineer : ilice_yang Engineer ilice_yang
EUT : Tablet FC EUT : Tablet PC
Power rating : DC 5V From idapter Input AC 1Z0V/60Hz Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Node : IEEES02.11a S240MHz  Tx Hode Test Hode : IEEES0Z.1la 5240MHz  Tx Hode
: PT301 PT301
Ant. Csble AN Emission
No. Freq. Factor Loss factor Reading  level Limits Margin Remark
(MHz) (dB/m)  idB) idB} (dBuv) (dBuV/m) (dBuV/m) (dB)
1 10480.000 38.29 13.81 35.58 28.06 44.58 54.00 9.42  kverage
2 10480.000 35.29 13.81  35.58 41.35 57.57 74.00 16.13 FPeak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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Data: 25 Fil 015 Report MMEDION AGIACS 15Q0772R1-FCC ID-WIFI 5G.EMG (208) Data: 26 212015 Report MMEDION AGIACS15Q0772R1-FCC ID-WIFI 5G.EMG (208)
120 Level (dBuVim) Date: 2015-07-27 Date: 2015-07-27
FCC PART) 15C PAEK 'ART 15C PAEK
2
&0 0 FCC PART 15C AV
0 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800 1 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 25 Site no. 3m Chamber Data no. : 26
Dis. / Ant. : 3m 2012 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. Im 2014 3115 9607-4877 ant. pol. : VERTICAL
Limit : FCC PART 15C PAEK Limit FCC PART 15C PAEK
Env. / Ins. @ 237C/54% Env. / Ins. : 237C/54%
Engineer : hlice_yang Engineer ilice_yang
EUT : Tablet PC EUT Tablet PC
Pover rating : DC 5V From idapter Input AC 120V/60Hz Power rating : DC 5V From Adapter Input AC 120V/G0Hz
Test Mode : IEEES0Z.1la S240MHz  Tx HMode Test Mode IEEES0Z.1la S240MHz T Hode
PT301 PT301
Ant.  Cable  AmP Emission
No. Freq. Factor Loss factor Reading Level Limits MNargin Remark
(MHz) (dB/m)  (GB)  (cB) (ABuv)  (dBuV/m) (8BuV/m)  (dB)
1 10480.000 38.29 13.81 35.58 28.286 44.78 54.00 9.22  iverage
2 10280.000 38.29 13.81 35.58 41.13 57.71 74.00  16.29 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 27 212015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EM6 (208) File: F::2015 Report MIMEDION AGACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
120 Date: 2015-07-27 im) Date: 2015-07-27
FCC PART| 15C PAEK 'ART| 15C PAEK
2
oo 60 FCC PART 15C AV
o 6000 8400, 10800, 13200. 15600. 18000 0 6000 8400, 10800, 13200, 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber bata mo. : 27 Site no. 3m Chawiner Data no. : 28
Dis. / Ant. : 3m 2012 3115 2607-4877 Ant. pol. : VERTICAL Dis. / knt. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PLER Limit FCC PART 15C PAEK
Env. / Ins. : 237C/54% Eav. / Ins. 237C/54%
Engineer : ilice_yang Engineer ilice_yang
EUT : Tablet FC EUT : Tablet PC
Power rating : DC 5V From idapter Input AC 1Z0V/60Hz Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Node IEEES02.11nHT20 S180MHz  Tx Hode Test Hode : IEEES0Z.11nHT20 5180MHz  Tx HNode
PT301 PT301
Ant. Csble AN Emission
No. Freq. Factor Loss factor Reading  level Limits Margin Remark
(MHz) (dB/m) (4B} (dB) (dBu¥)  (dBuV/m) (dBuV/ml (DB
1 10360.000 38.24 13.71 35.61 27.95 44.29 54.00 9.71 kverage

2 10360.000 38.24 13.71 35,61 41,53 57.87 74.00  16.13 FPeak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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Data: 29 Fil 015 Report MMEDION AGIACS 15Q0772R1-FCC ID-WIFI 5G.EMG (208) Data: 30 212015 Report MMEDION AGIACS15Q0772R1-FCC ID-WIFI 5G.EMG (208)
120 Level (dBuVim) Date: 2015-07-27 Date: 2015-07-27
FCC PART) 15C PAEK 'ART 15C PAEK
60 60 2
FCC PART 15C AV
0 6000 8400. 10800. 1 15600. 18000 0 6000 8400. 10800 1 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 29 Site no. 3m Chamber Data no. : 30
Dis. / Anc. am 2014 3115 9607-4877 Ant. pol. : HORIZONTAL Dis. / Ant. Im 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEK Limit FCC PART 15C PAEK
Emv. / Ins. z3*C/54% Env. / Ins. 237C/54%
Engineer Alice_yang Engineer ilice_yang
EUT Tablet PC EUT Tablet PC
Power rating : DC 5V From idapter Input AC 120V/60Hz Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z.11nHT20 5180MHz  Tx HMode Test Mode IEEES0Z.11nHT20 5180MHz — Tx Mode
PT301 PT301
Ant.  Cable  AmP Emission
No Freq. Factor Loss factor Reading Level Limits MNargin Remark
(MHz) (dB/m)  (GB)  (cB) (ABuv)  (dBuV/m) (8BuV/m)  (dB)
1 10360.000 38.24 13.71 35.81 28.12 44.46 54.00 9.5¢ Iverage
2 10360.000 38.24 13.71 35.61 41.66 58.00 74.00  16.00 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 35 212015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EM6 (208) Data: 36 File: F::2015 Report MIMEDION AGACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
120 Date: 2015-07-27 Date: 2015-07-27
1
1
FCHE PART| 15C PAEK FCE PART| 15C PAEK
60 60
CC PART 15C AV CC PART 15C AV
it B ——
o 1000 2000. 0. 4000. 5000. 6000 0 1000 2000. 0. 4000. 5000, 6000
Frequency (MHz) Frequency (MHz)
Site no. im Chamber Dbata no. 35 Site no. 3m Chawiner Data no. 36
Dis. / Ant. 3m 2014 3115 9607-4877 Ant. pol. : HORIZONTAL Dis. / Ant. Im 2012 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PAEK Limit FCC PART 15C PAEK
Env. / Ins. 237C/54% Env. / Ins. 2370/ 545
Engineer ilice_yang Engineer ilice_yang
EUT Tahlet PC EUT Tahlet PC
Power rating : DC 5V From idapter Input AC 1Z0V/60Hz Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Node IEEES02.11nHT20 S180MHz  Tx Hode Test Hode IEEES0Z.11nHT20 5180MHz  Tx HNode
PT301 PT301
int. Cable ANP Emission Ant. Csble AN Emission
No. Freq. Factor Loss factor Reading level Limits Margin Remark No. Freq. Factor Loss factor Reading  level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dB/m) (dB)  (dB) (dBuvi  (dBuV/m) (dBuV/m)  (dB)
1 5180.000 33.73  9.63  35.37 90.95 98.92 74.00 -24.94 Peak 1 5180.000 33.73  9.63  35.37 79.17 87.16 74.00 -13.16 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor ~hmp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official

limit are not reported.

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 37 Fil 015 Report MMEDION AGIACS 15Q0772R1-FCC ID-WIFI 5G.EMG (208) Data: 38 212015 Report MMEDION AGIACS15Q0772R1-FCC ID-WIFI 5G.EMG (208)
1p L0ve! (@BuVim) Date: 2015-07-27 Date: 2015.07-27
FC4 PART 15C PAEK FC{l PART 15C PAEK
60 60
PART 15C AV CC PART 15C AV
0 1000 2000. 000. 4000. 5000. 6000 0 1000 2000. 000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 37 Site no. : 3m Chamber Data no. : 38
Dis. / Ant. : 3m 2012 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. Im 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PAEK Limit FCC PART 15C PAEK
Env. / Ins. @ 237C/54% Env. / Ins. @ 237C/54%
Engineer : hlice_yang Engineer ilice_yang
EUT : Tablet PC EUT Tablet PC
Pover rating : DC 5V From idapter Input AC 120V/60Hz Power rating : DC 5V From Adapter Input AC 120V/G0Hz
Test Mode : IEEES0Z.11nHT20 5200MHz  Tx Mode Test Mode IEEES0Z.11nHT20 5200MHz — Tx Mode
PT301 PT301
int.  Cable  AMP Emission Ant.  Cable  AmP Emission
No. Freq. Factor Less factor Reading Level Limits MNargin Remark No. Freq. Factor Loss factor Reading Level Limits MNargin Remark
(MHz) (AB/m)  (aB)  (dB) (GBuV)  (dBuV/m) (ABuV/w) (B} (MHz) (dB/m)  (GB)  (cB) (ABuv)  (dBuV/m) (8BuV/m)  (dB)
1 5200.000 33.77 9.62  35.36 79.73 87.78 74.00 -13.78 Peal 1 5200.000 33.77 9.6  35.36 90.73 98.78 74.00 -24.78 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor -lwp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 2048 below the official
limit are not reported. limit are not reported.
Data: 39 212015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EM6 (208) Data: 40 File: F::2015 Report MIMEDION AGACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
120 Level (dBu Date: 2015-07-27 Date: 2015-07-27
FCC PART| 15C PAEK 'ART| 15C PAEK
60 60 2
FCC PART 15C AV
o 6000 8400, 10800, 13200. 15600. 18000 0 6000 8400, 10800, 13200, 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber bata mo. : 39 Site no. : 3m Charber Data no. @ 40
Dis. / Ant. : 3m 2012 3115 2607-4877 Ant. pol. : VERTICAL Dis. / knt. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PLER Limit FCC PART 15C PAEK
Env. / Ins. : 237C/54% Eav. / Ins. 237C/54%
Engineer : ilice_yang Engineer ilice_yang
EUT : Tablet FC EUT : Tablet PC
Power rating : DC 5V From idapter Input AC 1Z0V/60Hz Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Node : IEEES02.11nHT20 S200MHz  Tx Hode Test Hode : IEEES0Z.11nHT20 5200MHz  Tx HNode
PT301 PT301
Ant. Csble AN Emission
No. Freq. Factor Loss factor Reading  level Limits Margin Remark
(MHz) (dB/m) (4B} (dB) (dBu¥)  (dBuV/m) (dBuV/ml (DB
1 10400.000 38.26 13.72  35.60 27.83 44.23 54.00 9.77 kverage
2 10200.000 35.26 13.7¢  35.60 40.65 57.08 74.00 16.95 FPeak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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Data: 41 Fil 015 Report MMEDION AGIACS 15Q0772R1-FCC ID-WIFI 5G.EMG (208) Data: 42 212015 Report MMEDION AGIACS15Q0772R1-FCC ID-WIFI 5G.EMG (208)
120 Level (dBuVim) Date: 2015-07-27 Date: 2015-07-27
FCC PART) 15C PAEK 'ART 15C PAEK
2
&0 0 FCC PART 15C AV
0 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800 1 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 41 Site no. : 3m Chamber Data no. 4z
Dis. / Ant. : 3m 2012 3115 9607-4877 Ant. pol. : HORTZONTAL Dis. / Ant. Im 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PAEK Limit FCC PART 15C PAEK
Emv. / Ins. z3*C/54% Env. / Ins. @ 237C/54%
Engineer : hlice_yang Engineer ilice_yang
EUT : Tablet PC EUT Tablet PC
Pover rating : DC 5V From idapter Input AC 120V/60Hz Power rating : DC 5V From Adapter Input AC 120V/G0Hz
Test Mode : IEEES0Z.11nHT20 5200MHz  Tx Mode Test Mode IEEES0Z.11nHT20 5200MHz — Tx Mode
PT301 PT301
Ant.  Cable  AmP Emission
No. Freq. Factor Loss factor Reading Level Limits MNargin Remark
(MHz) (dB/w) (4B}  (dB) (ABuv)  (dBuV/m) (8BuV/m)  (dB)
1 10400.000 38.26 13.7%  35.60 28.20 44.60 54.00 9.40 iverage
2 10200.000 38.26 13.72  35.60 41.37 57.77 74.00  16.23 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 43 212015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EM6 (208) File: F::2015 Report MIMEDION AGACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
120 Date: 2015-07-27 im) Date: 2015-07-27
FCC PART| 15C PAEK 'ART| 15C PAEK
2
oo 60 FCC PART 15C AV
o 6000 8400, 10800, 13200. 15600. 18000 0 6000 8400, 10800, 13200, 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber bata no. @ 43 Site no. : 3m Charber Data no. 44
Dis. / Ant. : 3m 2012 3115 2607-4877 Ant. pol. : VERTICAL Dis. / knt. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PLER Limit FCC PART 15C PAEK
Env. / Ins. : 237C/54% Eav. / Ins. 237C/54%
Engineer : ilice_yang Engineer ilice_yang
EUT : Tablet FC EUT : Tablet PC
Power rating : DC 5V From idapter Input AC 1Z0V/60Hz Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Node : IEEES02.11nHT20 5240MHz  Tx Hode Test Hode : IEEES0Z.11nHT20 5240MHz  Tx HNode
PT301 PT301
Ant. Csble AN Emission
No. Freq. Factor Loss factor Reading  level Limits Margin Remark
(MHz) (dB/m) (4B} (dB) (dBu¥)  (dBuV/m) (dBuV/ml (DB
1 10480.000 38.29 13.81 35.58 28.03 44.55 54.00 9.45 kverage

2 10480.000 38.29 13.81 35,58 41,54 53.06 74.00  15.94 FPeak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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Data: 45

12015 ReportMMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EMG (208) Data: 46 12015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EMG (208)

Date: 2015-07-27 120 Level (dBuVim} Date: 2015-07-27

120

FCC PART 15C PAEK

FCC PART 15C PAEK

60 60 2
FCC PART 15C AV
% 000 8400. 10800. 13200. 15600. 18000 0 6ooo 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Hite no. : 3m Chamber Data no. Hite no. : 3m Chamber Data no.
Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PAER Limit : FCC PART 15C PAEK
Env. / Ins. : 237C/54% Env. / Ins. : 237C/54%
Engineer : Alice_yang Engineer : Alice_yang
EUT : Tablet PC EUT : Tablet PC
Power rating : DC 5V From idapter Input AC 1Z0V/60Hz Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode : IEEES0Z.11inHT20 S5240MHz  Tx Hode Test Mode : IEEES0Z.11nHT20 5240MHz  Tx Hode
PT301 : BTI01
Ant.  Cable  AmP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/w)  (GB)  (dB) (ABuv)  (dBuV/m) (BuV/m)  (dB)
1 10480.000 35.29 13.81  35.58 Z5.26 44.78 54.00 9.22  kverage
2 10480.000 38.29 13.81  35.58 41.57 58.08 74.00  15.81 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~hmp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
Data: 51 File: F:2015 Report IMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EMG (208) Data: 52 File: F:2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 5G.EMG (208)
Level (dBu! Date: 2015-07-27 Level (dB Date: 2015-07-27
120 120
1
FCCPART 15¢ PAEK FCC|PART 15C PAEK
&0 C PART 15C AV 0 € PART 15C AV
* 1000 2000. 00, 4000, 5000. 6000 ® 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 51 Site no. : 3m Chanber Data no. : 52
Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limir : FCC PART 15C PAEK Limit : FCC PART 15C PAEK
Env. / Ins. : 237C/54% Env. / Ins. : 237C/54%
Engineer : Alice_yang Engineer : Alice_yang
EUT : Tablet PC EUT : Tablet BC
Power rating : DC 5V From hdapter Input AC 1Z0V/60Hz Fower rating : DC 5V From Adapter Input AC 120V/60Hz
Test Node : IEEES02.11nHT20 5240MHz  Tx Hode Test Hode : IEEES0Z.11nHT20 5240MHz  Tx HNode
PT301 : PT301
int.  Cable AP Emission Ant.  Cable  AmNP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dB) (dEu¥)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dB/m) (dE)  (dB} (dEuv)  (dBuV/m) (dBuV/m)  (dE)
1 5z40.000 33.84 9.66 35.34 84.06 9z.22 74.00 -18.22 Peak 1 5240.000 33.84 9.66 35.34 20.67 98.83 74.00 -24.83 Peak

Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading
—imp Factor
2. The ewmission levels that are 204B below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission levels that are 2048 below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229



®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID:2AAP6M1042M page 4-17

5260-5320MHz Band:
Frequency: 30MHz~1GHz

Data: 9 File: E:12015 Report DataMIMEDION'ACS 15Q0772R1-r.EM6 (14) Data: 10 E:2015 Report Data'®MMEDIONIACS 1500772R1-rL.EME (14)
™ Level (Buv/m) Date: 2015-08-01 80 Level (dBuvim) Date: 2015-08-01

FCC PART 15 C (3M) FCC PART 15 C (3M)

40 4,—‘ | 40
e I

B «EHB

o 3 224. 418. 612, B806. 1000 0 30 224 418. 612. B806. 1000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chauber Data no. : @ Jite no. : 3w Chamber Data no.
Dis. / Ant. : 3m 2015 VULE 9168-483 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 VULE 2168-493 int. pol. : VERTICAL
Limit : FCC PART 15 € (3M) Limit : FCC PART 15 ¢ {3M)
Env. / Ins. @ 24%C/56% Enginesr : Jolly XHu Emv. / Ins. @ 24%C/56% Engineer : Jolly_Xu
EUT ¢ Tablet PC M/N:PT301 EUT : Tabler PC M/N:PT301
Power rating : DC SV Frow Adapter Input AC 120%/60Hz Pover rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode : Tx Mode Test Mode : Tz Mode
int. Cable Emission Ant.  Cable Emission
No. Freg. Factor Less Reading Level Limits Margin Remark No. Freg. Factor Loss  Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBuV)  (dBuV¥/m| (dEuV/m) [dE) (MHz| (dB/m) (dB)  (dBuV)  (dBu¥/m] (dBuV/m) (dB)
1 49.400 14.38  0.81 4.19 19.38 40.00  20.62 aQr 1 49.400 14.38 0.81 13.82 29.01 40.00  10.99 ap
2 70.740 11.42  0.93 6.71 19.06 40,00  20.94 oF 2z 128.8a0 13.18  1.21 5.94 24.33 43.50  19.17 o
3 158.040 14.36  1.35 5.70 21.43 43,80  2z.07 aF 3 151.250 14.31 1.32 10,47 26.10 43.50  17.40 ap
4 187.140 12.08  1.46 10.10 23.59 43.50  19.91 aF 4 187.1a0 12.03 1.46 13.78 27.27 43.50  16.23 [
5 332.640 14.75 2.01 9.26 26.02 46.00  19.98 Qr 5 299.660 14.10 1.90 6.38 22.38 46.00  23.62 [
6 342.340 14.85 2.03 g.82 25.80 46.00  20.20 oF 6 361.740 15.43  2.10 6.82 24.35 46.00  21.65 o
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The ewission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reporred. limit are not reporced.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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12 LEVE! DUV}

Datax: 57 File::

Frequency: 1GHz~18GHz

115 Repor l MIMEDION AGACS1S0OTT2R1FCC INAWIF SGEME (208)
Date: 201507 27

FCCIPART 15C PAEK
il

Pourr racing

b | F{If: PART 151 AV
B
T L B
PRRRTC L
AT PEE
%00 2000 0 non. 000 B0
Frequency (MHz)
i 3m Chanber Data nu. i 57
o 2014 2115 SeU7-qU77 Ant. pol. BORLZIONTAL
FCOC PART 15C PAEE

TITCS SR

klime_yang

: Tamlel FC

DC SV From Adaprer Tepur AC 1200/ S0Hz

Test Mode i IEEES0Z.1la 5i60MHz Tx Hode
1 PTIOL
amp i
mo. Freq. ¥ £ factor  Reading  Leve Limits Rargin Remark
[#Hz) [dB/m)  {dB)  [dR) [ARUT)  [AROV )
1 Szén.0n0 33.88  9.67 35.34 a1.84 99.85 74.00 -25.85 Peak

Remaria: 1.

Datax: 59
12 LEVE! DUV}

[ s

E on Level= Antenna Factor + Cable Loss o Deading
~Amp Factuor
The emission levels that are 204U below the official

limit mrs not ceported.

File: F:1 2015 Repor t MMEDON AGACS1S0OTT2R1-FCC INAWIF SGFME (208)
Dt

FCC PART 15 PAEK
il

et
MWW""’"‘”M" W“‘MNMFMWMM“
BTN

Env. / lns.
Engineer
T

Test Hude

Pourr racing

8400, 10800, 3204, 15604, 12000

1
Fraaquency (MIHz)

3m Cherber Data no. 59
Jmo ZULE 115 SEOT-RUTT Ant. pel :
FOC PART 1SC PAEK

OSSR

klime_yang

Tablet PO

DC SV From Adaprer Tepur AC 1200/ S0Hz
IEEESDZ.11a SZ60MHz Tx Hode

PTIO0L

Dadix: 58
12 LEVE! DUV}

2 F2015 Report MMEDION AGACS1500TT2RAFCC INAWIF SGFME (208)
Date: 201507 27

| FCCPART 15C PAEK
b
o |
FIC PART 15C AV
B
P o i B
e
L g
LTy o0, i 4000 5000 B0
Fraaquency (MIHz)
Site no. i Im Cherker Data nu. 58
Dis. / Ane. Gmo E01& J11% YE0T-d077 Ant. pol.
LimiT FOO FART 150 PAEK
Env. / lns. 2T/ 54
Engineer kline_yang
T alel PO
Pouer racing @ DC SV From Adaprer Tepuc AC 120U/ S0HE
Test Mode IEEES0Z.11a 5i60MHz Tx Hode
PTIO0L
Mo, Freq. Reading  Leve Limits Hargin Remark
[#Hz) L) [ABUV)  [ABU/m) (dBuV/e)  (4B)
1 SzEn.000 33,88 9.6 35,34 A3.08 a1.z9 9.00 -17.20  Peak

Remaria: 1.

Datix: 80
12 LEVE! DUV}

Em on Level= Amtemna Factor + Cable Loss o Deading
~Amp Factur

The emission levels that are 2040 below the official
limit ars

File: F: 2015 Report MMEDNON AGACS1500TT2RA1FCC INANIF SGEME (208)
Date: 201507 27

FCC PART 15 PAEK
il

b | 1 FEC PART 150 AV
[ | B
9 o0 400 080, 13200, TREH. 1200
Frequency (MHz)
Fite nu. 3m Chanke: Data no. 60
o 2014 2115 SeU7-qU77 Ant. pol.
FCOC PART 15C PAEK

Env. / Ins.

ITCSHRN

Engineer + Rlice_yang
EUT awlel FC
Pourr racing : DC SY From Adaprer Tepuc AC 1209/ 60Az
Test Mode IEEES0Z.11a 5i60MHz Tx Hode
FTI0L
mo. Freq. Reading  Level  Limits Hargin Remark
[#Hz) (] [dBUY)  [dRuVm) (dBuV/m] (4B)
1 20.000 38.31 13.83  35.57 25.08 45.85 54.00 8.35 Akverage

10520.000

Remarks: 1.

2.

38.31 13.83 35.57 41.68 58.25 74.00 15.75 Peak

Emission Level= Antenns Factor + Cable Loss + Reading
-amp Factor

& Lhat are 20dF below Lhe o

reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15229
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Datix: 81
12 LEVE! DUV}

115 Repor l MIMEDION AGACS1S0OTT2R1FCC INAWIF SGEME (208) Dax: 62

2015 Report MMENON AGACS1500TT2RAFCC INAWIF SGEME (208)

Date: 201507 27 130 Level (dBuvamp Date: 201507 27

| FCC PART 15 PAEK

| FCC PART 15 PAEK
il il

it o | H
A
- JIJIURIS S I FEC PARY 15C AV
e e e e | 1 B
b B [ I
9 woon 400, 10ann. 13204, 1560, 12000 9 woon 400, 10ann. 13204, 1560, 12000
Fraaquency (MIHz) Fraaquency (MIHz)
i Data oo, @ 61 Site no. Data nu. 62
TUm 2014 U115 YE0V-RUTT Ant. pol. @ MORLECHTAL Dis. / ABt. @ Um o 20L& D115 SE0T-4077  Ant. pol. @ MORLEDNTAL
: FOO PART 15C PAEE LimiT = PART 150 FAEK
TITCS SR Env. [/ Ins. @ ZUTCSLER
klime_yang Engineer kline_yang
: Tamlel FC T alel PO
Pouer racing @ DC SV From Adaprer Tepur AC 1200/ S0Hz Pouer racing @ DC SV From Adaprer Tepuc AC 120U/ S0HE
Test Mode i IEEES0Z.1la 5i60MHz Tx Hode Test Mode IEEES0Z.11a 5i60MHz Tx Hode
1 PTI0L 1 PTIO0L
Ane. anp Emins
Mo, Freq. Factor factor  Reading  Leve Limits Hargin Remark
[MHz) (AR m) L) [(ABUV) (AR ) (AR ()
1 10820000 38,31 13.83 35,87 9.8z 46,39 54,00 7.61  kverage
Z 10520.000 38.31 13.83 35.57 41.7% 58.36 74.00 15.64 Peak
Remarks: 1. Emission Level=s Antenna Factor + Cable Luss + Reading
-hmp Factor
T. The emizsion levels thab ace 204 below the o
limit are not reported.
Datx: 3 115 Repor l MMEDNION AGACS1S0OTT2R1-FCC ID-WIFL SGEME (208) Dtiax: 64 ile: F: 2015 Repor  MIMEDION AGACS 1500TT2R1-FCC IDWIFL SGFEME (208)
130 Level (duiamp D 201507 27 130 Level (duiamp D 201507 27
| FCC PART 15C PAEK | FCC PART 15 PAEK
it ik
o | o 60| 2
RN i FCC PART 15C AV
PRPR 1LY TR i AdB
i i b
A
9 woon 400, 10ann. 132040, 1560, 12000 9 woon 400, 10ann. 132040, 1560, 12000
Fraaquency (MIHz) Fraaquency (MIHz)
i Im Cheamber Site no. i Im Cherker Data nu. 64
Jmo ZULE D115 SEOT-4UTT  AnE. Dis. / ABt. @ Jm o 20L& D115 SEOT-4077  Ant. pol.
FOC PART 1SC PAEK LimiT FOO FART 150 PAEK
TITCS SR Env. / Ins. ZITCS 54
klime_yang Engineer kline_yang
: Tamlel FC T alel PO

Pourr racing

OC Y From Adaprer Tepuc AC 1207/ &0Hz

Pourr racing : DC SY From Adaprer Tepuc AC 1209/ 60Az
Test Mode i IEEES0Z.1la 5300MHz Tx Hode Test Mode IEEES0Z.11a 5300MHz Tx Hode
1 PTIOL FTI0L
mo. Freq. Reading  Leve Limits Rargin Remark
[#Hz) (] [dBUY)  [dRuVm) (dBuV/m] (4B)
1 10EQN.ano 38.36 13.88 35.58 2&.05 45.64 54.00 8.38

1 Rerage
10600.000 38.36 13.88 35.55 42.06 58.175 74.00  15.25 Peak

Pemarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-amp Factor

& Lhat are 20dF below Lhe o
reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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Datax: 85
12 LEVE! DUV}

115 Repor l MIMEDION AGACS1S0OTT2R1FCC INAWIF SGEME (208)
Date: 201507 27

FCC PART 15 PAEK
il

)

PPN Pt g b

Pourr racing
Test Hode

Datix: 87
12 LEVE! DUV}

400, 10ann. 13204, 1560, 12000
Fraaquency (MIHz)

i Data oo, @ 65
TUm 2014 11E SE0T-RUTT Ant. pol. @ BORIZCNTAL
: FOO PART 15C PAEE

TITCS 59

Rliee_yang
Tablel FC

D SV From Adaprer Trpuc AC 120V/S0Hz
IEEESDZ.11a S300MHz Tx Hode

PTIOL

115 Repor l MIMEDION AGACS1S0OTT2R1FCC INAWIF SGEME (208)
Date: 201507 27

FCC RART 15C PACK
il

b | FilE PART 150 AV
[ )
USSR FOTpR E  hhta
JDM_)WMM
bt
95000 2000, w000 000

Pourr racing

i 4000
Fraaquency (MIHz)

3m Cherber Data oo, i 6

Jmo ZULE 115 SEOT-RUTT Ant. pol. @ BORIZCNTAL
FOC PART 1SC PAEK

OSSR

klime_yang

Tablet PO

DC SV From Adaprer Tepur AC 1200/ S0Hz

Test Mode i IEEES0Z.1la 5300MHz Tx Hode
1 PTIOL
amp i
mo. Freq. ¥ £ factor  Reading  Leve Limits Rargin Remark
[#Hz) [dB/m)  {dB)  [dR) [ARUT)  [AROV )
1 §300.000 33.95 9.88 35.32 a0.34 98.65 74.00 -24.65 Peak

Remaria: 1.

E on Level= Antenna Factor + Cable Loss o Deading
~Amp Factuor
The emission levels that are 204U below the official

limit mrs not ceported.

Dadix: 86
12 LEVE! DUV}

2015 Report MMENON AGACS1500TT2RAFCC INAWIF SGEME (208)
Date: 201507 27

FCC PART 15 PAEK
il

b | FEC PART 150 AV

[ B
9 o0 400 a0, 13200, TREH. 1200

Frequency (MHz)

Fite nu. Data no. 66

Di=. / Ant. o 2014 2115 SeU7-qU77 Ant. pol. @ MORLIIONTAL

Limit - PART 15C PAEE

Env. / Inos. ZITCS 54

Engineer kline_yang

EUT ablet PO

Pourr racing : DC SY From Adaprer Tepuc AC 1209/ 60Az

Test Mode IEEES0Z.11a 5300MHz Tx Hode
: PTIOL
A, amp Emias
mo. Freq. Factor factor  Reading  Leve Limits Rargin Remark
[#Hz) (AR m) (] [dBUY) (R ) (eBuY (48]
1 10EQN.ano 38.36 13.88 35.58 28.62 45.31 54.00 A.E0  kverage

10600.000 38.36 13.88 35.55 41.60 58.29 74.00 15.71 Peak

Pemarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-amp Factor

2. The emission

limit are not reported.

I that are 20dE below Che

Datix: 68
12 LEVE! DUV}

2 F2015 Report MMEDION AGACS1500TT2RAFCC INAWIF SGFME (208)
Date: 201507 27

| It

JART 15C PACK
il

PART 150 AV
ol

e \,,‘.,_M.W_Muq‘-.m—J M b

Al A
L il

1000 o0, i 4000 5000 B0
Fraaquency (MIHz)

Site no. i Im Cherker Data nu. L1

Dis. / ABE. @ Um E01& J115 9E0T-4077 Ant. pol.

LimiT FOO FART 150 PAEK

Env. / lns. 2T/ 54

Engineer kline_yang

T alel PO

Pourr racing : DC SY From Adaprer Tepuc AC 1209/ 60Az

Test Mode IEEES0Z.11a 5300MHz Tx Hode
FTI0L
mo. Freq. Reading  Leve Limits Rargin Remark
[#Hz) (AR m) (] [dBUY)  [dRuVm) (dBuV/m] (4B)
1 §300.000 33.95 9.68 35.32 B2.41 90.92 74.00 -16.72 Peak

Remariks: 1. Em on Level= intenna Factor + Cable Loss + Reading
~Amp Factur

The emission levels that are 2040 below the official
limit ars

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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Datix: 89
12 LEVE! DUV}

115 Repor l MIMEDION AGACS1S0OTT2R1FCC INAWIF SGEME (208)
Date: 201507 27

FCC PART 150 PAEK
il

Datax: T0

12 LEVE! DUV}

2015 Report MMENON AGACS1500TT2RAFCC INAWIF SGEME (208)
Date: 201507 27

| FCC PART 150 PAEK

-] o |
FCE PART 15C AV FCf| PART 150 AV
B B
itk .;M\—.,.,;.WNMM«—AJ«M—,»«'W'I AT et s s S et [yl
e e
e bt e Y
| IR 1 hwm,\,..._-ﬂ\ 1
o 1000 2000, 3000, 4000, 5000, EO0D o 1000 2000, 3000, 4000, 5000, EO0D
Frequency (MHz) Frequency (MHz)
i Data oo, 69 Sive no. Data no. 10
TUm 2014 U115 YE0V-RUTT Ant. pol. @ MORLECHTAL Dis. / Ane. omo 2014 D115 YE0T-4077  Ant. pol. @ VERTICAL
: FOO PART 15C PAEE LimiT = PART 150 FAEK
TITCS 59 Env. / Ins. ZITCS 54
klime_yang Engineer kline_yang
: Tamlel FC T alel PO
Pouer racing @ DC SV From Adaprer Tepur AC 1200/ S0Hz Pouer racing @ DC SV From Adaprer Tepuc AC 120U/ S0HE
Test Hude : IEEES0Z.11a 5320MHz Tx Hode Test Hude IEEES0Z.11a S53I0MHz Tx Hode
1 PTI0L PTIO0L
anp Ane. anp
Mo, Freq. ¥ r factor  Reading Limits Hargin Remark Mo, Freq. Factor factor  Reading Limits Hargin Remark
[MHz) (AR m) L) [ABuV)  [dRudim) | [MHz) (AR m) L) [(ABUV) (AR ) (AR ()
1 s3z0.000 33,99 9.9 35.30 an.s&  A8.96  74.00 -24.98 Peak 1 s3z0.000 33.9% 9.8 35.30 A3.45  91.83 79.00 -17.83  Peak
Pemarks: 1. Emission Level= Antenna Fastor + Coble Loss o Reading Pemariks: 1. Emission Levelw Antemna Fagtor + Cable Loss o Reading
=hmp Factor =hmp Factur
Z. The & ion levels that are 204D below the official The emission levels that are ZUAD below the officisl
Timit mre nob reported. Timit are
Dt 75 115 Repor l MIMEDION AGACS1S0OTT2R1FCC INAWIF SGEME (208) Ddtx: T8 S5 Report MMEDNON AGACS1500TT2RA1FCC INANIF SGEME (208)
130 Level (dBuvamp Date: 201507 27 130 Level (dBuvamp Date: 201507 27
| FCC PART 15 PAEK | FCC PART 15 PAEK
it ik
" " 2
bl | AN A ,M'“"J b | 1 FCC PART 15¢ AV
U TP g 50
bt pad B
s T | {
b L t i
o 000 8400, 10800, 132 15604, 12000 o 000 8400, 10800, 132040, 15604, 12000
Frequency (MHz) Frequency (MHz)
i 3w Chamber Data oo, 7§ Sive no. i Im Cheurber Data oo, : 76
D oom 2014 U115 SE07-RUT7  Ant. pol. : MORLICNTAL Dis. / ABt. @ Um o 20L& D115 SE0T-4077  Ant. pol. @ MORLEDNTAL
FOC PART 1SC PAEK LimiT FOO FART 150 PAEK
TITCS 59 Env. / Ins. ZITCS 54
klime_yang Engineer kline_yang
: Tamlel FC T alel PO

Pouer racing !

OC Y From Adaprer Tepuc AC 1207/ &0Hz

Pourr racing : DC SY From Adaprer Tepuc AC 1209/ 60Az

Test Mode i IEEES0Z.1la 5320MHz Tx Hode Test Mode IEEES0Z.11a 5320MHz Tx Hode
1 PTIOL FTI0L
mo. Freq. Reading  Leve Limits Rargin Remark
[#Hz) (] [dBUY)  [dRuVm) (dBuV/m] (4B)
1 1ngdn.ano 38.39 13, 35.54 25.03 45.79 54.00 8.21 hkverage

10640.000 38.39 13.91 35.54 41.67 58.43 74.00 15.57 Peak

Pemarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-amp Factor

2.

& Lhat are 20dF below Lhe o
reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15229
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Dt 77
12 LEVE! DUV}

115 Repor l MIMEDION AGACS1S0OTT2R1FCC INAWIF SGEME (208)

Date: 201507 27

FCC PART 15 PAEK
il

o | ]
g, e
it b it e i et
I et
[y o S
9 woon 400, 10ann. 13204, 1560, 12000
Fraaquency (MIHz)
i Data no. el
TUm 2014 11E SE0T-RUTT Ant. pol. @ VERTICAL
: FOO PART 15C PAEE
TITCS 59
klime_yang
: Tamlel FC
Pouer racing @ DC SV From Adaprer Tepur AC 1200/ S0Hz
Test Mode i IEEES0Z.1la 5320MHz Tx Hode
1 PTI0L
Ddax: 79 115 Repor l MMEDNION AGACS1S0OTT2R1-FCC ID-WIFL SGEME (208)

12 LEVE! DUV}

Date: 2015 07 20

2

CEART 15C PACK
il

HIC PART 15C AV

M"‘" .
fl.

| | me—
PR et i e i
e

1000 2000,

i 4000 5000 B0
Fraaquency (MIHz)

i Im Cheamber Data oo, @ 79
TUm 2014 11E SE0T-RUTT Ant. pol. @ BORIZCNTAL
FOC PART 1SC PAEK
TITCS SR
klime_yang
: Tamlel FC
Pouer racing @ DC SV From Adaprer Tepur AC 1200/ S0Hz
Test Mode + IEEES0Z.11nHTIO0 5I60MH: Tx Mude
1 PTI0L
anp i
Mo, Freq. ¥ £ factor  Reading  Leve Limits Hargin Remark
[#Hz) [dB/m)  {dB)  [dR) [ARUT)  [AROV )
1 SzEn.000 33,88 9.7 38.34 an. 7z LENCES 9.00 -24.93  Peak

Remarika: 1. E on

Z. The emis

limit mre n

~Amp Factuor

Level= Antenna Factor o+ Cable Loss o Meading

iom levels that are 2040 below the official

Frpr e

Dt T8 2015 Report MMENON AGACS1500TT2RAFCC INAWIF SGEME (208)
130 Level (dBuvamp Date: 201507 27
& FCC PART 15 PAEK
b
o | 2
FCC PART 150 AV
)
o 000 8400, 10800, 13204, 15604, 12000
Frequency (MHz)
Sive no. Data no. 8
pis. / Ane. Gmo 2014 U115 S607-4077  Ant. pol. @ VERTICAL
Limit - PART 150 PAEE
Env. / lns. ZITCS 54
Engineer Rlime_yang
EUT ablel FC
Pouer raring @ DC 50 From Adaprer Tepur AC 1200/ S0H=
Test Hude IEEES0Z.11a S53I0MHz Tx Hode
: PTIOL
ane. anp Emias
Ho. Freq. Factor factor  Reading  Leve Limits Hargin Remark
[HAz) [dR/m) [eB] [ABUY) (AR m) (dBuY (a8}
1 10640000 38,39 13. 38,54 28,12 49.85  59.00 a.12  hwerage
2 10640.000 38.39 13.91 35.54 41.79 58.55 74.00 15.45 Peak
Pemarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-Amp Factor
7. The emissmion levels Chat sce 2006 below the o
limit are net reported.
Datix: 80 2 F2015 Report MMEDION AGACS1500TT2RAFCC INAWIF SGFME (208)
130 Level (dBuvamp Date: 2015 07 20
1
& FCCPART 15 PAEK
b
“ HIC PART 151 AV

O A e b

g et
o

S

LTy o0, i 4000 5000 B0
Fraaquency (MIHz)
Site no. i Im Cherker Data nu. 80
Dis. / ABE. @ Um E01& J115 9E0T-4077 Ant. pol.
LimiT FOO FART 150 PAEK
Env. / lns. 2T/ 54
Engineer kline_yang
T alel PO
Pouer racing @ DC SV From Adaprer Tepuc AC 120U/ S0HE
Test Mode IEEES0Z. 11nHTI0 5I60MH: Huode
PTIO0L
Mo, Freq. Reading  Leve Limits Hargin Remark
[#Hz) (] [ABUV)  [ABU/m) (dBuV/e)  (4B)
1 SzEn.000 33,88 9.6 35,34 a3.29 a1.50 79.00 -17.80  Peak

Remariks: 1. Em on Level= intenna Factor + Cable Loss + Reading
~Amp Factur

The emission levels that are 2040 below the official
limit ars

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15229
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Datix: 85
12 LEVE! DUV}

115 Repor l MIMEDION AGACS1S0OTT2R1FCC INAWIF SGEME (208) Datix: 86
Date: 2015 07 20 130 Level (dBuvamp

2015 Report MMENON AGACS1500TT2RAFCC INAWIF SGEME (208)
Date: 2015 07 20

| FCC PART 15 PAEK

| FCC PART 15 PAEK
il

| - e b | i FEC PART 150 AV
-VW‘.\,_M'W REL R PR IS : Sc 8y
b A VT [ | B
:w\_4~mrﬂ“"w b 1
9 o0 400 a0, 13200, TREH. 1200 9 o0 400 080, 13200, TREH. 1200
Frequency (MHz)

Fraaquency (MIHz)

i Data oo, @ B5 Site no. Data nu. -1
TUm 2014 11E SE0T-RUTT Ant. pol. @ BORIZCNTAL Dis. / Ane. Gmo E01& J11% YE0T-d077 Ant. pol. @ MORLZONTAL
: FOO PART 15C PAEE LimiT = PART 150 FAEK
TITCS 59 Env. [/ Ins. @ ZUTCSLER
klime_yang Engineer kline_yang
: Tamlel FC T alel PO
Pouer racing @ DC SV From Adaprer Tepur AC 1200/ S0Hz Pouer racing @ DC SV From Adaprer Tepuc AC 120U/ S0HE
Test Mode + IEEES0Z.11nHTIO0 5I60MH: Tx Mude Test Mode IEEES0Z. 11nHTI0 5I60MH: Huode
1 PTI0L 1 PTIO0L
Ane. anp Emins
Mo, Freq. Factor factor  Reading  Leve Limits Hargin Remark
[#Hz) (AR m) (] [dBUY) (R ) (eBuY ()
1 10820000 38,31 13.83 35,87 25,38 45.02 54,00 B.08  kverage
Z 10520.000 38.31 13.83 35.57 43.22 58.79 74.00 14.21 Peak
Remarks: 1. Emission Level=s Antenna Factor + Cable Luss + Reading
-Amp Factor
T. The emizsion levels thab ace 204 below the o
limit are not reported.
Dstax: 87 115 Repor l MMEDNION AGACS1S0OTT2R1-FCC ID-WIFL SGEME (208) Dstx: B8 2 F: 2015 Repon l MMEDION AGACS 1S00TT2R1-FCC IDOWIF SGEME (208)
130 Level (duiamp Dame: 2015 07 20 130 Level (duiamp Dame: 2015 07 20

| FCC PART 15 PAEK

| FCC PART 15 PAEK
il

| il
0| 2

o] o |
-, FCC PART 15C AV
Mww“‘u““‘””w e 3B
| e i 1
b
9 woon 400, 10ann. 132040, 1560, 12000 9 woon 400, 10ann. 132040, 1560, 12000
Frequency (MHz) Frequency (MHz)
i Im Cheamber Site no. i Im Cherker Data nu. 88
Jmo ZULE 115 SEOT-RUTT Ant . Dis. / ABE. @ Um E01& J115 9E0T-4077 Ant. pel.
FOC PART 1SC PAEK LimiT FOO FART 150 PAEK
TITCS 59 Env. / Ins. ZITCS 54
klime_yang Engineer kline_yang
: Tamlel FC T alel PO

Pourr racing

OC Y From Adaprer Tepuc AC 1207/ &0Hz

Pourr racing : DC SY From Adaprer Tepuc AC 1209/ 60Az
Test Mode + IEEES0Z.11nHTIO0 5I60MH: Tx Mude Test Mode IEEES0Z. 11nHTI0 5I60MH: Huode
1 PTIOL FTI0L
mo. Freq. Reading  Leve Limits Rargin Remark
[#Hz) (] [dBUY)  [dRuVm) (dBuV/m] (4B)
1 1nszn.ano 38.31 13.83  35.57 29.42 45.95 54.00 8.01

1 Rerage
10520.000 38.31 13.83  35.57 43.23 59.80 74.00  14.20 Peak

Pemarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-amp Factor

& Lhat are 20dF below Lhe o
reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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Dadax: 89
12 LEVE! DUV}

115 Repor l MIMEDION AGACS1S0OTT2R1FCC INAWIF SGEME (208)

Datix: 0

Date: 2015 07 20 130 Level (dBuvamp

FCC PART 15 PAEK
il

2015 Report MMENON AGACS1500TT2RAFCC INAWIF SGEME (208)
Date: 2015 07 20

FCC PART 15 PAEK
il

i, -\u"/"’-'r | FCC PART 15C AV
e b - Se.
M.-_Hi‘wﬂwmw AdB
| B [
L
9 woon 400, 10ann. 13204, 1560, 12000 9 woon 400, 10ann. 13204, 1560, 12000
Fraaquency (MIHz) Fraaquency (MIHz)
i Data no. a9 Site no. Data nu. 20
TUm 2014 11E SE0T-RUTT Ant. pol. @ VERTICAL Dis. / Ane. Gmo E01& J11% YE0T-d077 Ant. pol.
: FOO PART 15C PAEE LimiT = PART 150 FAEK
TITCS 59 Env. / Ins. ZITCS 54
klime_yang Engineer kline_yang
: Tamlel FC T alel PO
Pouer racing @ DC SV From Adaprer Tepur AC 1200/ S0Hz Pouer racing @ DC SV From Adaprer Tepuc AC 120U/ S0HE
Test Mode : IEEES0Z.11nHTI0 S300MH: Tx Mude Test Mode IEEES0Z. 11nHTI0 S300MH: Huode
1 PTI0L 1 PTIO0L
Ane. anp Emins
Mo, Freq. Factor factor  Reading  Leve Limits Hargin Remark
[#Hz) (AR m) L) [dBUY) (R ) (eBuY ()
1 10Enn.ano 38,36 13,88 35,88 29,68 46,30 54,00 766 kverage
2 10600.000 38.36 13.88 35.55 43.70 60.39 74.00 13.61 Peak
Remarks: 1. Emission Level=s Antenna Factor + Cable Luss + Reading
-Amp Factor
T. The emizsion levels thab ace 204 below the o
limit are not reported.
Datax: 81 115 Repor l MMEDNION AGACS1S0OTT2R1-FCC ID-WIFL SGEME (208) Dax: 52 2 F: 2015 Repon l MMEDION AGACS 1S00TT2R1-FCC IDOWIF SGEME (208)

12 LEVE! DUV}

Date: 2015 07 20 130 Level (dBuvamp

FCC PART 15 PAEK
il

L.

Date: 2015 07 20

FCC PART 15 PAEK
il

e o |
s e FCC PART 15C AV
Ma./“‘ A bt
M P il | B
e I
9 woon 400, 10ann. 132 1560, 12000 9 woon 400, 10ann. 132 1560, 12000
Fraaquency (MIHz) Fraaquency (MIHz)
i Im Cheamber Data oo, : 91 Site no. i Im Cherker Data nu. @ 82
Jmo ZULE 115 SEOT-RUTT Ant. pol. : BORLZONTAL Dis. / Ane. Gmo E01& J11% YE0T-d077 Ant. pol. @ MORIZONTAL
FOC PART 1SC PAEK LimiT FOO FART 150 PAEK
TITCS 59 Env. / Ins. ZITCS 54
klime_yang Engineer kline_yang
: Tamlel FC T alel PO
Pouer racing @ DC SV From Adaprer Tepur AC 1200/ S0Hz Pouer racing @ DC SV From Adaprer Tepuc AC 120U/ S0HE
Test Mode : IEEES0Z.11nHTI0 S300MH: Tx Mude Test Mode IEEES0Z. 11nHTI0 S300MH: Huode
1 PTI0L PTIO0L
Mo, Freq. Reading  Leve Limits Hargin Remark
[#Hz) L) [ABUV)  [ABU/m) (dBuV/e)  (4B)
1 10Enn.ano 38,36 13,88 35,88 25,39 46.08 54,00 7.92  kverage
2 10600.000 38.36 13.88 35.55 43.68 60.37 74.00 13.63 Peak
Remarks: 1. Emission Level=s Antenna Factor + Cable Luss + Reading
-Amp Factor
z. # that sre I04E below Lhe «

reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15229




AUDIX )

ECC ID:2AAP6M1042M

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-25

Data: 43 2015 Repon MMENION AGACS 15007T2R1-FCC MWL SGEME (208)
13 LEvel R ) Date: 201507 20
FCC RART 150 PAEK
ik
e Filf PART 15C AV
B
) | =
- B B -
PRI
L
%00 000, 000, 4000, 000, [T
Fraquency (M iz}
Site no. : 3m Chanber Data nu. 93
Dis. / ABt. @ Jm o 20L& U115 SE0V-4UTT  Ant. pol.
=it : FOO PART 15C PAEE
Env. / Inos. TITCS 59
Engineer klime_yang
T : Tamlel FC
Pouer racing @ DC SV From Adaprer Tepur AC 1200/ S0Hz
Test Hode : IEEES0Z.11nHTZI0 5300MHz  Tx Hode
1 PTI0L
Ane Cakle  AMD Eminai
Mo, Freq. Loss  factor Wesding Level Limits Hargin Hemark
[MHE) (dE) [dR) [ABuV)  [dBuV/m) (dBuV/m] (4B}
1 S30N.000  33.95  S.ER 35,32 A&.00  9E.31 79.00 -22.31 Peak

Remariks: 1. Emission Level= Amcenna Factor o Cable Loss o+ Reading

~Amp Factuor
2. The emdssion levels that are 204U below the official
1i Are mar Eeported.

ki 95 {15 Ripar MEDION AGACS 1500TT2R1FCC IAMFLSGEME {208)
4o LV WTUY ) Date: 201507 20
FCC FRT 150 PAEK
Gilb
e Fofl PART 150 AV
I AdB
At
ettt i g b
o necbebp R
T e T
%00 2000 0 000 00 [
Freaquency (MHz)
Site no. i 3m Chanker Data no. i 85
Di=. / Ant. 1 Jm 2014 2115 SeU7-qU77 Ant. pol. @ MORIZONTAL
Limit FCOC PART 15C PAEE
Env. / Inos. TITCS 59
Engineer Rliee_yang
EUT i Tablet PO
Powrr racing ! DC SV From Adaprer ITnpuc AC 120V/&0Az
Test Mude  : IEEESDZ.11nHTZO SIZOMHz T Mode
1 PTIOL
Ane. Caksle ARMP i i
Ho. Freq. F or Loss factor Reading Level Limits Hargin REemark
KAz} [dBSm)  (dE) [etB] [ARuY) [edRu ) | e B ) (a8}
1 S320.000 33.99 Q.69 35.30 A&.18 A6.56 F4.00 22.56 Peak

Remariks: 1. Emission Level= Amcenna Factor o Cable Loss o+ Reading
~Amp Factuor
e mizsion levels that are 2040 below the officisl

Frpr e

Diatax: 84 2015 Repor  MTMEDION AGACS 1500TT2R1FCC DAL SGEME (208)
130 Level (duiamp Dame: 2015 07 20
FCC HART 15 PAEK
ik
&0
FCE PART 15C AV
B
IO S
g A B, S T oo
Pt
et
PRSI L
LTy o0, 3000, 4000 5000 B0
Fraquency (M iz}
Site no. 3m Chankes Data nu.
Dis. / Ane. Gmo E01& J11% YE0T-d077 Ant. pol. @ VER
LimiT FOO FART 150 PAEK
Env. / lns. ZITCS 54
Engineer kline_yang
T Tamlel FC
Pouer racing @ DC SV From Adaprer Tepuc AC 120U/ S0HE
Test Mode IEEES0Z. 11nHTI0 S300MH: Tx Mude
PTIO0L
Ane.  Coble  ARP Emins
o Freq. Factor Loss  factor  Heading  Level  Limits Margin Remark
[MHE) [(dB/m)  (AB)  [dB] [ABUV)  [dBUV/m) (dBuV e (4B}
1 s300.000 33,98  9.E8 35,32 a1.23 a5, 84 79.00 -15.84  Peak
Pemariks: 1. Emission Levelw Antemna Fagtor + Cable Loss o Reading
~Amp Factur
The emission levels that are ZUAD below the officisl
Timit are
Datx: 86 2 F: 2015 Repon l MMEDION AGACS 1S00TT2R1-FCC IDOWIF SGEME (208)
130 Level (duiamp Dame: 2015 07 20
FCC PART 150 PAEK
ik
s FCE PART 15C AV
B
bty et Nt PRt g Bl T i =
QP
i
SRS 1
LTy o0, i 4000 5000 B0
Fraquency (M iz}
Site no. i Im Cherker Data nu.
Dis. / ABE. @ Um E01& J115 9E0T-4077 Ant. pol. @ WE
LimiT FOO FART 150 PAEK
Env. / lns. ITCSHRN
Engineer kline_yang
T Tamlel FC
Pouer racing @ DC SV From Adaprer Tepuc AC 120U/ S0HE
Test Mode IEEES0Z. 11nHTI0 S3Z0MH: Tx Mude
PTIO0L
Ane.  Coble  ARP
o Freq. Factor Loss  factor  Heading 1 mits Hargin Remark
[MHE) [(dB/m)  (AB)  [dB] [ABUV)  [dBUV/m) (dBuV e (4B}
1 s3zn.o00 33.9% 9,89 3E.30 a1.29 a5, 87 79.00 -15.67 Peak

Remariks: 1. Emission Level= Antenna Factor o+ Cable Loss o+ Reading
~Amp Factur
The emission levels that are 2040 below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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Datax: 101
12 LEVE! DUV}

115 Repor l MIMEDION AGACS1S0OTT2R1FCC INAWIF SGEME (208)

| FCC PART 15 PAEK
il

&0 o]
e P gt
PR G st
o gt el il gt s

| it b

Date: 2015 07 20

9 gaon 8400, 10800, 13204, 15604, 12000

Fraaquency (MIHz)

i Data oo, 3 101
TUm 2014 11E SE0T-RUTT Ant. pol. @ BORIZCNTAL
: FOO PART 15C PAEE

TITCS 59

klime_yang
: Tamlel FC

Pourr racing : DC SV From Adaprer Trpuc AC 120V/S0Hz
Test Mode IEEESDZ. 11nHTZ0 S3Z0MHz Tx Mude
PTIOL

[ 03
12 LEVE! DUV}

15 Report MIMEDNON AGACS1S00TT2RAFCC IDAWIFL SGFME (208)
Date: 2015 07 20

| FCC PART 15C PAEK
bl

L s

et sbebo, | Ey

«-...wu..r--v*'-"‘""‘*'\/‘""“"’"‘ww A

R

L b

e

9 gaon 8400, 1080 15604, 12000

i 132040,
Fraaquency (MIHz)

i Im Cheurber Data no. 103
Jm 2014 D115 HE07-R077 Ant. pol. @ VEI
CC PART 15C PAEK

Enginerr

BV

Pourr racing : DC SV From Adaprer Tepuc AC 12060z

Test Mode + IEEES0Z.11nHTIO S3Z0MHz Tx Mude
FTI0L

Dadax: 102
12 LEVE! DUV}

2015 Report MMENON AGACS1500TT2RAFCC INAWIF SGEME (208)
Date: 2015 07 20

| FCC PART 15 PAEK
il

i
o |
FCC PART 15C AV
| B
9 woon 400, 10ann. 13204, 1560, 12000
Fraaquency (MIHz)
Site no. Data nu. 102
Dis. / Ane. Gmo E01& J11% YE0T-d077 Ant. pol. @ MORLZONTAL
LimiT = PART 150 FAEK
Enyv. / Ins. @ ZUTCSSeR
Engineer kline_yang
T alel PO
Pouer racing @ DC SV From Adaprer Tepuc AC 120U/ S0HE
Test Mode IEEES0Z. 11nHTI0 S3Z0MH: Huode
1 PTIO0L
Ane. anp Emins
Mo, Freq. Factor factor  Reading  Leve Limits Hargin Remark
[#Hz) (AR m) (] [dBUY) (R ) (eBuY ()
1 10Ed40. 000 38,35 130 35,84 .18 45.94 54,00 8.0  kverage

10640.000 38.39 13.91 35.54 43.56 60.32 74.00 13.68 Peak

Pemarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-amp Factor

2. The emission 1

I that are 20dE below Che
limit are not reported.

Data: 104 File: F:12015 ReportM MEDION AG'ACS 1500772R1-FCC ID-WIFI 5G.EM6 (208)
Level (dBu/ Date: 2015-07-28
120
FCC PART 15C PAEK
60 :
FCC PART 15C AV
° 6000 $400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chawber Data no. @ 104
Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PAER
Env. / Ins. : 23¥C/54%
Enginser : hlice_yang
EUT : Tablet PC
Power rating : DC 5V From Adapter Inpur AC 120V/60Hz
Test Mods : IEEES0Z.11nHT20 S320MHz  Tx Mode
PT301
int. Cable AP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHzZ) (dB/w)  ([dB)  (dB) (dBuv)  ([dBuv/m) (aBuV/w)  (dB)
1 10640.000 35.39 13.91  35.54 29.64 46.40 54.00 7.60 Average
2 10640.000 35.39  13.91  35.54 43.92 60,68 74.00  13.32 FPeak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are 20dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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5500-5700MHz Band:
Frequency: 30MHz~1GHz

Data: 12 File: EX2015 Report Data MIMEDIONACS1500772R1-ILEMS (14) Data: 11 412015 Report DataMIMEDIONIACS 1500772R1-ILEMG {14)
gp Vel {BUVIm) Date: 2015-08-01 gg LEVe! {4BUVIm) Date: 2015-08-01
FCC PART 15 C (34) FCC PART 15 C (3M)
6B B
ao|— a|—
03 224, 418, 612, 806. 1000 O30 224, 418, 612, 806. 1000
Frequency (MHz) Frequency {MHz)
gite no. i 3m Chember Data no. Fite no. : 3m Chawher Data no. :
Dis. / Ant. : 3m 2015 VULB 9168-493 Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2015 VULE 9168-493 Ant. pol. : VERTICAL
Limit ¢ FCC PART 15 C (3M) Lirmit : FCC PART 15 C (3M)
Env. / Ins. : 24%C/56% Enginesr : Jolly Zu Env. / Ins. : 247C/56% Enginser : Jolly %u
EUT : Tabler PC M/M:PTI01 EUT Teblet PC M/N:PTI0L
Pover rating : DE 5V From Adapter Input AC 120%/60Hz Power rating : DC SV From Adapter Input AC 120V/60Hz
Test Mode ¢ Tx Mode Test Mods : Tx Mode
inc. Cahle Emission Ant. Cable Emission
No. Freq. Factor Loss Reading Level  Liwits Margin Rewark No. Freq. Factor Loss Reading Level  Limits Hargin Remark
(MHzj  (dB/m) (dB)  (dBuV)  (dBu¥/m) (dBuV/m) (dE) (MHz] (dB/m) (dB)  (dBuV)  (dBu¥/m] (dBuV/m) (dB)
1 70.740 11.42 0.83 7.09 19.44 40.00 z0.56 QF 1 49.400 14.38 0.81 13.82 28.01 40.00 10.899 QP
z  102.750  8.71  1.13 8.03 18.87  43.50  24.63 ar z 68.600 11.78 0.83 9.55 22.26  40.00 17.74 [
3 158.040 14.38 1.35  5.19 20.92 43.50 22.58 ar 3 128.940 13.18 1.21 9.7z 24.11  43.50  19.39 ap
4 187.140 12.03 1.46 9.55 23.04 43.50 20.46 QF 4 151.250 14.31 1.32 10. 47 26.10 43.50 17.40 QP
5 359.800 15.37 2.07  9.94 27.38  46.00 18.62 ar 5 190.050 11.70  1.46 14.77 27.93 43.50  15.57 [
6 372,350 15.79 2.1z 11.18 29.09  46.00 16.91 ar 6 299.660 14.10 1.80 6.53 22.53 46.00  23.47 [

Remarks: 1. Emission Level= Antenna Factor + Cable LoSs + Reading.
The emission levels that are 20dE below the official
limit are not reported.

Remarks: 1. Emission Lewel= Antenmna Factor + Cable Loss + Reading.
The emission levels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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Frequency: 1GHz~18GHz

Data: 105 File: F:2015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
Level (dBu' Date: 2015-07-28
120
FCC PART 15C
60
o 6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
%ite no. im Chamber Data no. : 105
Dis. / Ant. Fm 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PAEK
Env. / Ins. 237C/54%
Engineer Alice_yang
EUT Tablet PC
Power rating : DC 5V From hdapter Input AC 1Z0V/60Hz
Test Mode IEEES0Z.11a SS00MHz — Tx Mode
PT301
Data: 107 File: F:2015 Report MIMEDION AGIACS 1500772R1-FCC ID-WIFI 56.EMG (208)
Level (dBuVim) Date: 2015-07-28
120
FCC PART 15C PAEK
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no 3m Chamber Data no. :
Dis. / Ant 3m 2014 3115 9607-2877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEK
23%C/54%
Engineer hlice_yang
EUT Tablet PC
Power rating : DC 5V From ldapter Input AC 120V/60HZ
Test Mode IEEES0Z.1la SSO0MHz — Tx Mode

PT301

Data: 106 File: F::2015 Report MIMEDION AGACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
Level (dBuVim} Date: 2015-07-28
120
PART 15C PAEK
2
60 FCC PART 15C AV
o 6000 8400, 10800. 13200, 15600. 18000
Frequency (MHz)
%ite no. im Cherber Data no. : 106
Dis. / knt. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PAEK
Eunv. / Ins. 237C/ 545
Engineer Llize_yang
EUT Tablet PC
Fower rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z.11a SS500MHz — Tx HMode
PT301
Ant. Ceble  ANP Emission
No. Freq. Factor Less facter Reading Level Limits MNargin Remark
(MHz) (dB/m)  (dB}  (dB} (dBuv)  {dBuV/m) (dBuV/m)  (dB)
1 11000.000 35.60 14.17  35.45 30.086 47.38 54.00 6.62 Average
2 11000.000 35.60 14.17  35.a8 43.97 61.28 74.00  12.71 FPeak

Remsrks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
—Amp Factor

The emission levels that are 208B below the official
limit are not reported.

Data: 108 File: F:2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EMG (208)
Level (dB Date: 2015-07-28
120
FCC PART 15C PAEK
60 :
FCC PART 15C AV
o 6000 8400. 10800 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Charber Data no.  :
Dis. / Ant. 3w 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEK
Env. / Ins. 23%C/54%
Engineer ilice_yang
EUT Tablet PC
Power rating : DC S5V From Adapter Input AC 120V/60HzZ
Test Mode IEEES0Z.1la SS500MHz T HMode
PT301
Ant. Cable  ANP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/w) (4B}  (dB) (dBu¥)  (dBuV/r) (dBuV/m] (4B
1 11000.000 38.60 14.17  35.45 30015 47.47 54.00 6.53 lkverage
2 11000.000 38.60 14.17  35.45 43.67 60.99 74.00  13.01 Feak

Remarks: 1.

Ewission Level= Antenna Factor + Cable Loss + Reading
-Amp Factor

The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 113 File: F:2015 Report MIMEDION AGIACS 1500772R1-FCC ID-WIFI 56.EMG (208)

Level (dBu! Date: 2015-07-28
120

1
FCC PART]15C PAEK
&0 T 15C AV
0 1000 2000. 000. 4000. 5000. 6000
Frequency (MHz)

Site no. : 3m Chamber Data no. : 113

Dis. / Ant. : 3m 2012 3115 9607-4877 Ant. pol. : VERTICAL

Limit : FCC PART 15C PAEK

23%C/54%

Engineer : hlice_yang

EUT : Tablet FC

Power rating : DC 5V From ldapter Input AC 120V/60HZ

Test Mode : IEEES0Z.1la SS00MHz  Tx HMode

PT301
int. Cable ANP Emission
No. Freq. Factor Loss — factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m)  [dB)  (dB) (@BU¥)  (dBuV/w) (dBuV/m)  (dB)

1 5500.000 34.30  9.75 35.22 8z.25 @1.11 74.00 -17.11 Feak

Remariks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Fastor
2. The emission levels that are Z0dE below the official
limit are not reported.

Data: 115
Level (dBuVim)

12015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EMG (208)

Date: 2015-07-28
120
1
FCC PART 15C PAEK
60
FCC PAR]| 15C AV
Lthg ]
0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber bata mo. : 115
Dis. / Ant. : Gm 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PAER
Env. / Ins. : 237C/54%
Engineer : ilice_yang
EUT : Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode : IEEES0Z.11la S600MHz  Tx Mode
PT301
int.  Cable  AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE) (dBWY)  (dBuV/m) (dBuV/m) (B}
1 5600.000 34.3% 9.83  35.18 89.14 98.13 74.00 -24.13 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-kmp Factor
2. The emission levels that are Z0OdE below the official
limit are not reported.

Data: 114 File: F::20115 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 5G.EM6 (208)
Level (dB
120

Date: 2015-07-28

FCC PARY|15C PAEK

o

1000 2000. 000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chanber Data no. : 114
Dis. / Amt. : 3m 2012 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PAEK
Env. / Tms. : 23%C/54%
Engineer : Alice_yang
EUT : Tablet BC
Power rating : DC S5V From Adapter Input AC 120V/60HzZ
Test Mode : IEEES0Z.1la SS00MHz T HMode
PT301
Ant. Cable  ANP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/w) (4B}  (dB) (dBu¥)  (dBuV/r) (dBuV/m] (4B
1 5500.000 34.30  9.75  35.22 69.93 26.78 74.00 -24.78 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~hmp Factor
2. The emission levels that are 2045 below the official
limit are not reported.
Data: 116 20115 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 5G.EM6 (208)
Level (dB: Date: 2015-07-28
120
f
FCC PART 1§C PAEK
60
FCC PARY| 15C AV
e
o 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chawber Data no. : 116
Dis. / Ant. : 3m 2012 3115 9607-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PAEK
Env. / Ins. : 237C/54%
Engineer : Alice_yang
EUT : Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60HzZ
Test Mode : IEEES0Z.1la SE00MHz T HMode
FT301
Ant.  Cable  AmP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/m) (4B} (dB) (dBWW)  (dBuV/m) (dBuV/m|  (dE)
1 5600.000 34.34 9.83 35.18 82.439 91.48 74.00 -17.48 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-kmp Factor
Z. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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Data: 117
Level (dBu!

120

File: F:2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EM6 (208)

Date: 2015-07-28

FCC PART 15C PAEK

60

Enginser
EUT

Power rating
Test Mode

Data: 119
Level (dBuVim)

8400. 1080

0. 13200.
Frequency (MHz)

Data no. : 117
HORIZONTLL

3m Chamber
am 2012 3115 9607-4877  Ant. pol.
FCC PART 15C PAEK

Z37C/54%

Alice yang

Tablet PC

DC 5V From idapter Input AC 120V/60Hz
IEEES0Z.1la S600MHz  Tx Mode

PT301

12015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EMG (208)

Date: 2015-07-28

15600. 18000

120

FCC PART 15C PAEK

60

® 6000

Site no.
pis. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Power rating
Test Mode

8400, 10800.

Frequency (MHz)

Data no. @ 119
HORIZONTAL

31 Chemiser
M 2014 3115 9607-2877 Ant. pol.
FCC PART 15C PREK

2370/ 54%

Alice_yang

Tablet PC

DG 5% From Adapter Input AC 120V/60Hz
IEEEE02.11a 5600MHz  Tx Mode

PT301

13200. 15600. 18000

Data: 118 File: F:2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EMG (208)
Level (dB Date: 2015-07-28
120
FCC PART 15C PAEK
2
0 FCC PART 15C AV
o 6000 8400. 10800 1 15600. 18000
Frequency (MHz)
Site no. 3m Charber Data no. : 118
Dis. / Ant. 3w 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEK
Env. / Ins. 23%C/54%
Engineer ilice_yang
EUT Tablet PC
Power rating : DC S5V From Adapter Input AC 120V/60HzZ
Test Mode IEEES0Z.1la S600MHz T HMode
PT301
Ant. Cable  ANP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/w) (4B}  (dB) (dBu¥)  (dBuV/r) (dBuV/m] (4B
1 11200.000 38,76 14.33  35.40 30.42 48.11 54.00 5.89 kverage
2 11200.000 38.76 14.33  35.40 43.61 61.30 74.00  12.70 Feak

Remarks: 1.

Ewission Level= Antenna Factor + Cable Loss + Reading
-Amp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 120 20115 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 5G.EM6 (208)
Level (dB: Date: 2015-07-28
120
FCC PART 15C PAEK
60 z
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3t Chemiber Data no. @ 120
Dis. / Ant. Em 2014 3115 9607-4877 Ant. pol. : HORTZONTAL
Limit FCC PART 15C PAEK
Eav. / Ins. 237C/54%
Engineer Llice_ygang
EUT Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60HzZ
Test Mode IEEEG0Z.11a 5600MHz  Tx Mode
PT301
Ant. Cshle  ANP Emission
Na. Freq. Factor Loss factor Reading Level  Limits HNargin Remark
(MHz) (dB/m) (4B} (dB) (dBWY)  (dBuV/m) (dBuV/m) (dE)
1 11200.000 38.76 14.33  35.40 30.16 47.85 54.00 6.15 kverage
2 11200.000 38.76 14.33  35.40 43.27 60.96 74.00 13.04 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
-lwp Factor

The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 121
Level (dBu!

120

File: F:2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EM6 (208)

Date: 2015-07-28

FCC PART 15C PAEK

60

Enginser
EUT

Power rating
Test Mode

Data: 123
Level (dBuVim)

8400. 1084

00. 13200.
Frequency (MHz)

3m Chamber
am 2012 3115 9607-4877  Ant. pol.
FCC PART 15C PAEK

Z37C/54%

Alice yang

Tablet PC

DC 5V From idapter Input AC 120V/60Hz
IEEES0Z.1la S700MHz — Tx Hode

PT301

Data no. : 121
HORIZONTLL

12015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EMG (208)

Date: 2015-07-28

15600. 18000

120

FCC PART 15C PAEK

60

® 6000

Site no.
pis. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Power rating
Test Mode

8400, 10800.

Frequency (MHz)

31 Chemiser
M 2014 3115 9607-2877 Ant. pol.
FCC PART 15C PREK

2370/ 54%

Alice_yang

Tablet PC

DG 5% From Adapter Input AC 120V/60Hz
IEEEE02.11a 5700MHz  Tx Mode

PT301

Data no. @ 123
VERTICAL

13200. 15600. 18000

Data: 122 File: F:2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EMG (208)
Level (dB Date: 2015-07-28
120
FCC PART 15C PAEK
2
0 FCC PART 15C AV
o 6000 8400. 10800 1 15600. 18000
Frequency (MHz)
Site no. 3m Charber Data no. : 122
Dis. / Ant. 3w 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEK
Env. / Ins. 23%C/54%
Engineer ilice_yang
EUT Tablet PC
Power rating : DC S5V From Adapter Input AC 120V/60HzZ
Test Mode IEEES0Z.1la S700MHz T HMode
PT301
Ant. Cable  ANP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/w) (4B}  (dB) (dBu¥)  (dBuV/r) (dBuV/m] (4B
1 11400.000 38,92 14.45  35.35 30.67 48.72 54.00 5.25 kverage
2 11400.000 38.92 14.48  35.35 43.75 61.80 74.00  12.20 Feak

Remarks: 1.

Ewission Level= Antenna Factor + Cable Loss + Reading
-Amp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 124 20115 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 5G.EM6 (208)
Level (dB Date: 2015-07-28
120
FCC PART 15C PAEK
z
60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000
Frequency (WMHz)
Site no. 3m Chaminer Data no. : 124
Dis. / Ant. sm 2014 3115 96074877 Ant. pol. : VERTICAL
Limit FCC PART 15C PAEK
Env. / Ins. 2370/ 545
Engineer ilice_yang
EUT Tablet PC
Power rating : DC S5V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z.11a S700MHz  Tx Mode
FT301
Ant.  Cable  AmP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dE) (dBuvi  (dBuV/m) (dBuV/m)  (dB)
1 11400.000 38.92 14.48  35.35 30.51 48.56 54.00 5.44 hverage
2 11200.000 38.92 14.48  35.35 44.58 62.63 74.00  11.37 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
-lwp Factor

The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15229
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Data: 129 File: F:2015 Report MIMEDION AGIACS 1500772R1-FCC ID-WIFI 56.EMG (208)
Level (dBu! Date: 2015-07-28
120
FCC PART 150fIP AEK
&0 PART {C AV
0 1000 2000. 000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 129
Dis. / Ant. : 3m 2012 3115 9607-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PAEK
23%C/54%
Engineer : hlice_yang
EUT : Tablet FC
Power rating : DC 5V From ldapter Input AC 120V/60HZ
Test Mode : IEEES0Z.1la S700MHz  Tx HMode
PT301
int. Cable ANP Emission
No. Freq. Factor Loss — factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m)  [dB)  (dB) (@BU¥)  (dBuV/w) (dBuV/m)  (dB)
1 5700.000 34.36  9.86  35.14 8i.16 90,25 74.00 -16.28 Feak

Remariks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Fastor
2. The emission levels that are Z0dE below the official
limit are not reported.

Data: 131 2015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EM6 (208)
120 Level (dBuVim) Date: 2015-07-28
FCC PARY)15C PAEK
60
FCC PART 15C AV
0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chember Data no. @ 131
Dis. / Ant. : Gm 2012 3115 9607-4877 Ant. pol. : HORTZONTAL
Limit : FOC PART 15C PAER
Env. / Ins. : 237C/54%
Engineer : hlice_ysng
EUT : Tablet PC
Power rating : DC 57 From Adapter Input AC 120V/60Hz
Test Mode : TEEES0Z.11nHTZ0 S500MHz  Tx Mode
PT301
int.  Cable  ANP Ewission
Mo. Freq. Factor Loss factor Reading Level  Limits Margin Remark
(1Hz) (dB/m) (B} (dE) (dBuY) (ABWV/m) (dBuV/m) (<E)
1 5500.000 34.30 9.76  35.22 89.11 97.97 74.00 -23.97 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-kmp Factor
2. The emission levels that are Z0OdE below the official
limit are not reported.

Data: 130 File: F:2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EMG (208)
Level (dB Date: 2015-07-28
120
1
FCC PART 150{PAEK
60 FCC PART {5C AV
o 1000 2000. 000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chanber Data no. : 130
Dis. / Amt. : 3m 2012 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PAEK
Env. / Tms. : 23%C/54%
Engineer : Alice_yang
EUT : Tablet BC
Power rating : DC S5V From Adapter Input AC 120V/60HzZ
Test Mode : IEEES0Z.1la S700MHz T HMode
: PT301
Ant. Cable  ANP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/w) (4B}  (dB) (dBu¥)  (dBuV/r) (dBuV/m] (4B
1 5700.000 34.38  9.856  35.14 86.70 95.52 74.00 -21.82 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~hmp Factor
2. The emission levels that are 2045 below the official
limit are not reported.
Data: 132 20115 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 5G.EM6 (208)
Level (dB Date: 2015.07-28
120
FCC PART15C PAEK
60
FCC PART 15C AV
0 1000 2000, 3000, 1000, 5000, 6000
Frequency (MHz)
Site no. : 3m Chawber Data no. @ 132
Dis. / Ant. : 3m 2012 3115 9607-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PAEK
Env. / Ins. : 237C/54%
Engineer : Alice_yang
EUT : Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60HzZ
Test Mode : IEEES0Z.11nHT20 SSO0MHz — Tx HMode
: BTI01
Ant.  Cable  AmP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/m)  idE) (dB} (dBuv) (dBuV/m) (dBuV/m) (dE]
1 5500.000 34.30 9.78 35.22 81.34 90.20 74.00 -16.20 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-kmp Factor
Z. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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Data: 137
Level (dBu!

120

File: F:2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EM6 (208)

Date: 2015-07-28

FCC PART 15C PAEK

60

Enginser
EUT

Power rating
Test Mode

Data: 139
Level (dBuVim)

8400. 1084

00. 13200. 15600. 18000
Frequency (MHz)

3m Chamber
am 2012 3115 9607-4877  Ant. pol.
FCC PART 15C PAEK

Z37C/54%

Alice yang

Tablet PC

DC 5V From idapter Input AC 120V/60Hz
IEEES0Z.11nHTZ0 SS500MHz  Tx Mode
PT301

Data no. : 137
VERTICAL

12015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
Date: 2015-07-28

120

FCC PART 15C PAEK

60

® 6000

Site no.
pis. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Power rating
Test Mode

8400, 10800.

Frequency (MHz)

31 Chemiser
M 2014 3115 9607-2877 Ant. pol.
FCC PART 15C PREK

2370/ 54%

Alice_yang

Tablet PC

DG 5% From Adapter Input AC 120V/60Hz
TEEES0Z2. 11nHT20 5500MHz  Tx Mode
PT301

Data no. @ 139
HORIZONTAL

13200. 15600. 18000

Data: 138 File: F:2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EMG (208)
Level (dB Date: 2015-07-28
120
FCC PART 15C PAEK
60 z
FCC PART 15C AV
o 6000 8400. 10800 1 15600. 18000
Frequency (MHz)
Site no. 3m Charber Data no. : 138
Dis. / Ant. 3w 2014 3115 9607-4877 ant. pol. : VERTICAL
Limit FCC PART 15C PAEK
Env. / Ins. 23%C/54%
Engineer ilice_yang
EUT Tablet PC
Power rating : DC S5V From Adapter Input AC 120V/60HzZ
Test Mode IEEES0Z.11nHT20 S500MHz  Tx Mode
PT301
Ant. Cable  ANP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/w) (4B}  (dB) (dBu¥)  (dBuV/r) (dBuV/m] (4B
1 11000.000 38.60 14.17  35.45 z9.35 46.67 54.00 7.33  hverage
2 11000.000 38.60 14.17  35.45 43.03 60.35 74.00  13.65 Feak

Remarks: 1.

Ewission Level= Antenna Factor + Cable Loss + Reading
-Amp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 140 20115 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 5G.EM6 (208)
Level (dB Date: 2015-07-28
120
FCC PART 15C PAEK
60 :
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000
Frequency (WMHz)
Site no. 3m Chaminer Data no. : 140
Dis. / Ant. sm 2014 3115 96074877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEK
Env. / Ins. 2370/ 545
Engineer ilice_yang
EUT Tablet PC
Power rating : DC S5V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z. 11nHT20 SSO0MEz — Tx Mode
FT301
Ant.  Cable  AmP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dE) (dBuvi  (dBuV/m) (dBuV/m)  (dB)
1 11000.000 38.60 14.17  35.45 29.41 46.73 54.00 7.27 kverage
2 11000.000 38.60 14.17  35.45 43.586 60.58 74.00  13.12 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
-lwp Factor

The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15229
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Data: 141
Level (dBu!

120

File: F:2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EM6 (208)

Date: 2015-07-28

FCC PART 15C PAEK

60

Enginser
EUT

Power rating
Test Mode

Data: 143
Level (dBuVim)

8400. 1080

0. 13200. 15600. 18000
Frequency (MHz)

Data no. : 141
VERTICAL

3m Chamber
am 2012 3115 9607-4877  Ant. pol.
FCC PART 15C PAEK

Z37C/54%

Alice yang

Tablet PC

DC 5V From idapter Input AC 120V/60Hz
IEEES0Z.11nHT20 S600MHz  Tx Mode
PT301

12015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
Date: 2015-07-28

120

FCC PART 15C PAEK

60

® 6000

Site no.
pis. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Power rating
Test Mode

8400, 10800.

Frequency (MHz)

Data no. @ 143
HORIZONTAL

31 Chemiser
M 2014 3115 9607-2877 Ant. pol.
FCC PART 15C PREK

2370/ 54%

Alice_yang

Tablet PC

DG 5% From Adapter Input AC 120V/60Hz
TEEES0Z2. 11nHT20 5600MHz  Tx Mode
PT301

13200. 15600. 18000

Data: 142 File: F:2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EMG (208)
Level (dB Date: 2015-07-28
120
FCC PART 15C PAEK
2
0 FCC PART 15C AV
o 6000 8400. 10800 1 15600. 18000
Frequency (MHz)
Site no. 3m Charber Data no. : 142
Dis. / Ant. 3w 2014 3115 9607-4877 ant. pol. : VERTICAL
Limit FCC PART 15C PAEK
Env. / Ins. 23%C/54%
Engineer ilice_yang
EUT Tablet PC
Power rating : DC S5V From Adapter Input AC 120V/60HzZ
Test Mode IEEES0Z.11nHT20 S600MHz — Tx Mode
PT301
Ant. Cable  ANP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/w) (4B}  (dB) (dBu¥)  (dBuV/r) (dBuV/m] (4B
1 11200.000 38,76 14.33  35.40 z6.41 46.10 54.00 7.80  kverage
2 11200.000 38.76 14.33  35.40 41.65 59.34 74.00  14.66 Feak

Remarks: 1.

Ewission Level= Antenna Factor + Cable Loss + Reading
-Amp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 144 20115 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 5G.EM6 (208)
Level (dB: Date: 2015-07-28
120
FCC PART 15C PAEK
2
60
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3t Chemiber Data no. @ 144
Dis. / Ant. Em 2014 3115 9607-4877 Ant. pol. : HORTZONTAL
Limit FCC PART 15C PAEK
Eav. / Ins. 237C/54%
Engineer Llice_ygang
EUT Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60HzZ
Test Mode TEEEG0Z. 11nHT20 S5600MH  Tx Mode
PT301
Ant. Cshle  ANP Emission
Na. Freq. Factor Loss factor Reading Level  Limits HNargin Remark
(MHz) (dB/m) (4B} (dB) (dBWY)  (dBuV/m) (dBuV/m) (dE)
1 11200.000 38.76 14.33  35.40 28.52 46.21 54.00 7.79  kverage
2 11200.000 38.76 14.33  35.40 41.52 59.21 74.00  12.79 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
-lwp Factor

The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15229
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Data: 145 File: F:2015 Report MIMEDION AGIACS 1500772R1-FCC ID-WIFI 56.EMG (208) Data: 146 File: F:2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EMG (208)
Level (dBu! Date: 2015-07-28 Level (dB Date: 2015-07-28
120 120
1
1
FCC PART 18C PAEK FCC PART 1§C PAEK
&0 15C AV 0 FCC PAR]| 15C AV
o] e
0 1000 2000. 000. 4000. 5000. 6000 o 1000 2000. 00. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 145 Site no. : 3m Chanber Data no. : 146
Dis. / Ant. : 3m 2012 3115 9607-4877 Ant. pol. : HORTZONTAL Dis. / Ant. : 3m 2014 3115 9607-4877 ant. pol. : VERTICAL
Limit : FCC PART 15C PAEK Limit : FCC PART 15C PAEK
23%C/54% Env. / Tms. : 23%C/54%
Engineer : hlice_yang Engineer : Alice_yang
EUT : Tablet FC EUT : Tablet BC
Power rating : DC 5V From ldapter Input AC 120V/60HZ Power rating : DC S5V From Adapter Input AC 120V/60HzZ
Test Mode : IEEES0Z.11nHT20 S600MHz  Tx Mode Test Mode : IEEESO0Z.11nHT20 S600MHz — Tx Mode
PT301 : PT301
int. Cable ANP Emission Ant. Cable  ANP Emission
No. Freq. Factor Loss — factor  Reading  Level  Limits Margin Remark No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/m)  [dB)  (dB) (@BU¥)  (dBuV/w) (dBuV/m)  (dB) (MHz) (dB/w) (4B}  (dB) (dBu¥)  (dBuV/r) (dBuV/m] (4B
1 5600.000 34.32 9.83  35.18 87.97 96.96 74.00 -22.86 Feak 1 5600.000 34.34  9.83  35.18 62.45 o144 74.00 -17.44 Feak

Remariks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Fastor

—hrp Faotor
2. The emission levels that are Z0dE below the official

2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.

Data: 147 2015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EM6 (208) Data: 148 20115 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 5G.EM6 (208)
Level (dBuVim) Date: 2015-07-28 Level (dB: Date: 2015-07-28
120 120
1
1
FCC PART 150fIPAEK FCC PART 150{PAEK
60 60
FCC PART 5C AV FCC PART 1l5C AV
0 1000 2000. 3000. 4000. 5000. 6000 o 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chember Data no. 147 Site no. : 3m Chamber Data no. @ 148
Dis. / Ant. : Gm 2012 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2012 3115 9607-4877 Ant. pol. : HORTZONTAL
Limit : FOC PART 15C PAER Limit : FCC PART 15C PAEK
Env. / Ins. : 237C/54% Env. / Ins. : 237C/54%
Engineer : hlice_ysng Engineer : Alice_yang
EUT : Tablet PC EUT : Tablet PC
Power rating : DC 57 From Adapter Input AC 120V/60Hz Power rating : DC 5V From Adapter Input AC 120V/60HzZ
Test Mode : TEEES0Z.11nHTZ0 5700MHz  Tx Mode Test Mode : TEEES0Z.11nHTZ0 5700MHz  Tx Mode
PT301 : PT301
int.  Cable  ANP Ewission Ant. Cshle  ANP Emission
Mo. Freq. Factor Loss factor Reading Level  Limits Margin Remark Na. Freq. Factor Loss factor Reading Level  Limits HNargin Remark
(1Hz) (dB/m) (B} (dE) (dBuY) (ABWV/m) (dBuV/m) (<E) (MHz) (dB/m) (4B} (dB) (dBWY)  (dBuV/m) (dBuV/m) (dE)
1 5700.000 34.38 9.88 35.1a 80.27 89.39 74.00 -15.39 Peak 1 5700.000 34.38 9.8 35.14 85.62 94.74 74.00 -20.74 Peak

Remarks: 1.

Emission Level= Antenna Facotor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cakle LoSs + Reading
—imp Factor

-Amp Factor
Z. The emission levels that are z0dB below the official

Z. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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Data: 153
Level (dBu!

120

File: F:2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EM6 (208)

Date: 2015-07-28

FCC PART 15C PAEK

60

Enginser
EUT

Power rating
Test Mode

Data: 155
Level (dBuVim)

8400. 1084

00. 13200. 15600. 18000
Frequency (MHz)

3m Chamber
am 2012 3115 9607-4877  Ant. pol.
FCC PART 15C PAEK

Z37C/54%

Alice yang

Tablet PC

DC 5V From idapter Input AC 120V/60Hz
IEEES0Z.11nHT20 S700MHz  Tx HMode
PT301

Data no. : 153
VERTICAL

12015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
Date: 2015-07-28

120

FCC PART 15C PAEK

60

® 6000

Site no.
pis. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Power rating
Test Mode

8400, 10800.

Frequency (MHz)

31 Chemiser
M 2014 3115 9607-2877 Ant. pol.
FCC PART 15C PREK

2370/ 54%

Alice_yang

Tablet PC

DG 5% From Adapter Input AC 120V/60Hz
TEEES0Z2. 11nHT20 5700MHz  Tx Mode
PT301

Data no. @ 155
HORIZONTAL

13200. 15600. 18000

Data: 154 File: F:2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EMG (208)
Level (dB Date: 2015-07-28
120
FCC PART 15C PAEK
2
0 FCC PART 15C AV
o 6000 8400. 10800 1 15600. 18000
Frequency (MHz)
Site no. 3m Charber Data no. : 154
Dis. / Ant. 3w 2014 3115 9607-4877 ant. pol. : VERTICAL
Limit FCC PART 15C PAEK
Env. / Ins. 23%C/54%
Engineer ilice_yang
EUT Tablet PC
Power rating : DC S5V From Adapter Input AC 120V/60HzZ
Test Mode IEEES0Z.11nHT20 5700MHz  Tx Mode
PT301
Ant. Cable  ANP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/w) (4B}  (dB) (dBu¥)  (dBuV/r) (dBuV/m] (4B
1 11400.000 38,92 14.45  35.35 30.01 48.06 54.00 5.94 kverage
2 11400.000 38.92 14.48  35.35 43.30 61.35 74.00  12.65 Feak

Remarks: 1.

Ewission Level= Antenna Factor + Cable Loss + Reading
-Amp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 156 20115 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 5G.EM6 (208)
Level (dB Date: 2015-07-28
120
FCC PART 15C PAEK
60 z
FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000
Frequency (WMHz)
Site no. 3m Chaminer Data no. : 156
Dis. / Ant. sm 2014 3115 96074877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEK
Env. / Ins. 2370/ 545
Engineer ilice_yang
EUT Tablet PC
Power rating : DC S5V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z. 11nHT20 S700MEz  Tx HMode
FT301
Ant.  Cable  AmP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dE) (dBuvi  (dBuV/m) (dBuV/m)  (dB)
1 11400.000 38.92 14.48  35.35 30.08 48.13 54.00 5.87 kverage
2 11200.000 38.92 14.48  35.35 42.95 61.00 74.00  13.00 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
-lwp Factor

The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15229
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5745-5825MHz Band:
Frequency: 30MHz~1GHz

Data: 13 File: E:12015 Report DataMIMEDION'ACS 15Q0772R1-r.EME (14)
a0 Level (dBu¥/m) Date: 2015-08-01
FCCPART 15 C (3M)
B
404‘
° 3 224, 8. 612, 806. 1000
Frequency (MHz)
Site no. : 3m Chauber Data no.
Dis. / Ant. : 3m 2015 VULE 9158-493 int. pol. : HORIZONTAL
Limit : FCC PART 15 € (3M)
Env. / Ins. @ 24%C/56% Enginesr : Jolly XHu
EUT : Tablet BC M/N:PT301
Power rating : DC SV Frow Adapter Input AC 120%/60Hz
Test Mode : Tx Mode
int.  Cable Emission
Mo. Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBuV]  (dBuV/m) (dBuV/m] (dE)
1 49.400 14.38  0.81 z.36 17.55 40,00 2Z.45 aF
z 70.740 11.42  0.93 6.55 18.90 40,00  Z1.10 aF
3 156.100 14.36  1.32 5.49 21.17 43.50  22.33 Qr
4 187.140 12.03  1.46 9.67 23.16 43.50  20.34 oF
5 293.840 13.95  1.87 g.81 24.63 46,00  21.37 oF
6 379.200 15.92  z.14 6.53 24.59 46.00  Z1.41 aF

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading.
The emission levels that are 20dB helow the official
limit are not reported.

Data: 14 File: E:2015 Report DataM MEDION'ACS15Q0772R1-rf.EMG (14}
a0 Level {(dBuVim) Date: 2015-08-01
FCC PART 15 C (3M)
6B
404‘
0 30 224, 418, 612, 806. 1000
Frequency (MHz)
Jite no. : 3w Chamber Data no. : 14
Dis. / Ant. : 3m 2015 VULE 2168-493 int. pol. : VERTICAL
Limit : FCC PART 15 ¢ {3M)
Emv. / Ins. @ 24%C/56% Engineer : Jolly_Xu
EUT : Tablet FC M/N:PT301
Pover rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode : Tz Mode
Ant.  Cable Emission
Mo. Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (GB)  (dBuv)  [dBuV/m) (dBuv/m) (dB)
1 49.400 14.3%  0.81 11,77 26.96 40.00  13.04 [
2 128.5940 13.15  1.21  10.69 25.08 43.50  1&.42 ap
3 151.250 14.31 1.32  10.24 25.87 43.50  17.63 [
4 187.140 12.03 1.46 14.83 28.32 43.50  15.18 o
5  296.750 14.03  1.87 6.35 22.25 46.00  23.75 o
6 597.450 15.95 2.75 0.91 23.61 46.00  22.39 ap

Remarks: 1. Emission Lewel= intenna Factor + Cable Loss + Reading.
The emission levels that are 20dB below the official
limit are not reporced.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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Frequency: 1GHz~18GHz

Datax: 157 File: F:1 2015 Repor t MMEDON AGACS1S0OTT2R1-FCC INAWIF SGFME (208)
130 Level (dBuvamp Date: 2015 07 20

| FCC PART 15 PAEK
il

| e
N o
[ P R P
et g et
-
s

9 gaon 8400, 1080 15604, 12000

i 132040,
Fraaquency (MIHz)

i 3w Chamber
Jm ZUL& Y115 SEO0T-R07TT
FOC PART 150 FAEK

TITCS SR
klime_yang
: Tamlel FC
Pouer racing @ DC SV From Adaprer Tepur AC 1200/ S0Hz
Test Mode i IEEES0Z.11a 5745HHz Tx Hode
1 PTI0L
Dax: 159 File: F:2015 Repon t MMEDION AGACS1S00TT2R1-FCC DWW SGEME (208)
130 Level (duiamp Dame: 2015 07 20
| FCC PART 15C PAEK
b
wn| st
IR NN I T
e b i AT g
A
———
9 woon 400, 10ann. 13204, 1560, 12000
Fraaquency (MIHz)
3m Cherber Data oo, : 158
Jmo ZULE 115 SEOT-RUTT Ant. pel SORLZONTAL
FOC PART 1SC PAEK
Env. / lns. OSSR
Engineer + Rlime_yang
T Tablet PO
Pouer racing @ DC SV From Adaprer Tepur AC 1200/ S0Hz
Test Mode i IEEES0Z.11a 5745HHz Tx Hode

PTIOL

Datx: 158 2 F: 2015 Repon l MMEDION AGACS 1S00TT2R1-FCC IDOWIF SGEME (208)
130 Level (duiamp Dame: 2015 07 20
| FCC PART 15C PAEK
b
2
o |
FCC PART 15C AV
1 )
9 woon 400, 10ann. 132040, 1560, 12000
Fraaquency (MIHz)
Site no. i Im Cherker Data nu. 158
Dis. / ABE. @ Um E01& J115 9E0T-4077 Ant. pol.
LimiT FOO FART 150 PAEK
Env. / lns. 2T/ 54
Engineer kline_yang
T alel PO

Pourr racing : DC SY From Adaprer Tepuc AC 1209/ 60Az

Test Hude IEEES0Z.11a 5745HHz  Tx Hude
FTIOL
Ho. Freq. Reading Leve Limits Hargin REemark
[#Hz) [t (BT [ARUY ) { ARV ) [EEY
1 114990.000 38.99 14.54 35.33 an.Aaz 49.02 £4.00 4.98  Rkverage
z 11490.000 38,99 14.54 35.33 43,28  61.4% 74,00 12.51 Peak
Remarks: 1. Emission Level= Antenna Factor + Ceble Luss + Reading
=hmp Factor
z. = chat sare 20dR below the o
reported.
Dk 160 il F:1240115 Rt MMEDION AGIACS 15007 T2R1-FCC ILWIFL SGEME {208)
13 L8R BN Date: 2015 07 20
| FCC PART 155 PAEK
hadH
b | FEC PART 150 AV
1 AR
9 o0 400 a0, 13200, TREH. 1200
Frequency (MHz)
3m Chanke: Data mo. i 160
o 2014 S Hp0T-q07T7 Ant. pol. @ MORLIIONTAL

FOC PART 15C PAEK

Env. / lns. ITCSHRN
Engineer + Rline_yang
T alel PO
Pouer racing @ DC SV From Adaprer Tepuc AC 120U/ S0HE
Test Mode IEEES0Z.11a 5745HHz Tx Hode
PTIO0L
A Emis:
Mo, Freq. Factor Reading  Level  Limits Hargin Remark
[#Hz) (AR m) (] [ABUV)  [ABU/m) (dBuV/e)  (4B)
1 11490000 38.9% 14,84 35,33 30,87 45.07 54.00 4.9%  kverage

2 11490.000 38.99 14.54 35.33 43.76 61.96 74.00 12.04 Peak

Pemarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-amp Factor

2.

& Lhat are 20dF below Lhe o
reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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Dadax: 165
Lavel (dbuvm}

120

[T

2015 Repor t MMEDION AGACS1S0OTT2R1-FCC INAWIF SGFEME (208)

Date: 2015 07 20

FCC PART A5C PAEK

MW

g B L e T
oL At

b | e

%00 2000

000 4000 5000 [
Fraquency (M iz}

Site no. i Im Cheamber Data oo, @ 165
Dis. / ABt. @ Jm o 2UL4 D115 SE0T-RUT7 Ant. pol. @ BORIZCNTAL
=it : FOO PART 15C PAEE

Env. / Ins. @ ZUTCSSER

Engineer klime_yang

T : Tamlel FC

Pouer racing @ DC SV From Adaprer Tepur AC 1200/ S0Hz

Test Mode i IEEES0Z.11a 5745HHz Tx Hode
1 PTI0L
Ane Cakle  AMD Eminai

Mo, Freq. Loss  factor  Reading  Lewvel  Limits Hargin Remark
[#Hz) (dE) [dR) [ABuV)  [dBuV/m) (dBuV/m] (4B}
1 s7a5.000 .40 9,90 3E.11 AE.S0 LI 9.00 -21.60  Peak

femariks: 1. Emission
~Amp Factuor

vel= Amncenna Factor o Cable Loss o+ Reading

Z. The emission levels that are 2040 below the officisl

1i Are

Dadax: 167
Lavel (dbuvm}

120

[T

Frpr e

2015 Repor t MMEDION AGACS1S0OTT2R1-FCC INAWIF SGFEME (208)

Date: 2015 07 20

[CC PARTA5C

FCC PART 15)

o A
L=t

ﬁ‘M"WM""ﬂMM.W“M.W

%00 2000

0 4000 5000 [
Fraquency (M iz}

Site no. i Im Cheamber Data no.
Dis. / ABt. @ Jm o 2UL4 D115 SE0T-RUT7 Ant. pol. @ VER
LimiT FOC PART 1SC PAEK
Env. / lns. TITCS SR
Engineer klime_yang
T : Tamlel FC
Pouer racing @ DC SV From Adaprer Tepur AC 1200/ S0Hz
Test Mode i IEEES0Z.1la 5785HHz Tx Hode
1 PTI0L
Ane Cakle  AMD fami
Mo, Freq. Factor Loss  factor  Reading  Lewel  Limits Margin Remark
[#Hz) [dB/m)  {dB)  [dR) [ABuV)  [dBuV/m) (dBuV/m] (4B}
1 s785.000 .42 991 35,10 a0 A8 an. 11 79.00 -16.11 Peak

Remariks: 1. Emission Level= Amcenna Factor o Cable Loss o+ Reading

~Amp Factuor

mizsion levels that are 2040 below the officisl

Frpr e

Dadix: 166

120

2015 Report MMENON AGACS1500TT2RAFCC INAWIF SGEME (208)

Level (dBuvamp Date: 2015 07 20

FCC PART A5C PAEK
il

%00 00 000 4000 5000 [
Fraquency (M iz}

Site no. 3m Chankes Data
Dis. / Ane. Gmo E01& J11% YE0T-d077 Ant. pol.
LimiT FOO FART 150 PAEK

Enyv. / Ins. @ ZUTCSSeR

Engineer kline_yang

T Tamlel FC

Fowrr racing : DC SV From Adaprer Tepun AC 120U/ &0HE

Test Mode IEEES0Z.11a 5745HHz Tx Hode
FTI0L
Ann.  Cable  AMP Emias
mo. Freq. Factor Loss  factor  Reading  Level  Limits  Bargin Remark
[#Hz) [dB/m) (dB)  [d4E] [dBUY)  [dBuVSm) (ABuV/m]  (4B)
1 §745.000 34.40  9.90  35.11 A1.83 90.82 74.00 -16.82 Peak

Dadax: 168

120

Remariks: 1. Emission Level= Antenna Factor o+ Cable Loss o+ Reading
~Amp Factur
The emission levels that are 2040 below the official

Tim:

2 F2015 Report MMEDION AGACS1500TT2RAFCC INAWIF SGFME (208)

Level (dBuvamp Date: 2015 07 20

[T

LTy o0, i 4000 5000 B0
Fraquency (M iz}
Site no. i Im Cherker Data nu. @ 168
Dis. / ABE. @ Um E01& J115 9E0T-4077 Ant. pol. :
LimiT FOO FART 150 PAEK
Env. / lns. ZITCS 54
Engineer kline_yang
T Tamlel FC

Fowrr racing : DC SV From Adaprer Tepun AC 120U/ &0HE

Test Mode IEEES0Z.11a 57E5HHz Tx Hode
FTI0L
Ann.  Cable  AMP
mo. Freq. Factor Loss  factor  Reading 1 mits  BArgin Remark
[#Hz) [dB/m) (dB)  [d4E] [dBUY)  [dBuVSm) (ABuV/m]  (4B)
1 §785.000 34.42  9.91  35.10 A3 16 92.39 74.00 -18.39 Peak

Remariks: 1. Emission Level= Antenna Factor o+ Cable Loss o+ Reading
~Amp Factur
The emission levels that are 2040 below the official
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Dadax: 169
12 LEVE! DUV}

115 Repor l MIMEDION AGACS1S0OTT2R1FCC INAWIF SGEME (208)
Date: 2015 07 20

FCC PART 15 PAEK
il

Dadax: 170
12 LEVE! DUV}

2015 Report MMENON AGACS1500TT2RAFCC INAWIF SGEME (208)
Date: 2015 07 20

FCC PART 15 PAEK
il

2
- o |
! FCC PART 15C AV
o MMM o
P i ! L]
i e Y t
bt anr
9 gaon [Ty 0800, 132040, 5B, 1800 9 gaon [Ty 0800, 132040, 5B, 1800
Frequency (MHz) Frequency (MHz)
i Data oo, : 168 Site no. Data nu. 170
TUm 2014 11E SE0T-RUTT Ant. pol. : BORLZONTAL Dis. / Ane. Gmo E01& J11% YE0T-d077 Ant. pol. @ MORIZONTAL
: FOO PART 15C PAEE LimiT = PART 150 FAEK
TITCS 59 Env. / Ins. ZITCS 54
klime_yang Engineer kline_yang
: Tamlel FC T alel PO

Pourr racing

OC Y From Adaprer Tepuc AC 1207/ &0Hz

Pourr racing : DC SY From Adaprer Tepuc AC 1209/ 60Az
Test Mode i IEEES0Z.1la 5785HHz Tx Hode Test Mode IEEES0Z.11a 57E5HHz Tx Hode
1 PTIOL : PTIOL
A, amp Emias
mo. Freq. Factor factor  Reading  Leve Limits Rargin Remark
[#Hz) (AR m) (] [dBUY) (R ) (eBuY (48]
1 11870000 39.03 19.60  35.31 31.08 49.40 54.00 4.60  kverage
2 11570.000 39.03 14.60 35.31 42.57 60.89 74.00 13.11 Peak
Remarks: 1. Emission Level=s Antenna Factor + Cable Luss + Reading
-Amp Factor
2. The emizsion levels that ace 200F below the
limit are not reported.
Datx: 171 115 Repor l MMEDNION AGACS1S0OTT2R1-FCC ID-WIFL SGEME (208) Dax: 172

12 LEVE! DUV}

Date: 2015 07 20

FCC PART 15 PAEK
il

12 LEVE! DUV}

ile: F:2015 Report MIMEDON AGACS1500TT2RA1FCC INANIF SGFEME (208)
Date: 2015 07 20

FCC PART 15 PAEK
il

| M WM'J “ FCC PART 151 AV
# a g 50
P s -
i e e [ )
oo A |
9 woon 400, 10ann. 132040, 1560, 12000 9 woon 400, 10ann. 132040, 1560, 12000
Fraaquency (MIHz) Fraaquency (MIHz)
i Im Cheamber Site no. i Im Cherker Data nu. 172
TUm 2014 11E SE0T-RUTT Dis. / Ane. Umo P01& U115 SEOV-4UTY Ant. pol.
FOC PART 1SC PAEK LimiT FOO FART 150 PAEK
TITCS SR Env. / Ins. 2T/ 54
klime_yang Engineer kline_yang
: Tamlel FC T alel PO
Pouer racing @ DC SV From Adaprer Tepur AC 1200/ S0Hz Pouer racing @ DC SV From Adaprer Tepuc AC 120U/ S0HE
Test Mode i IEEES0Z.1la 5785HHz Tx Hode Test Mode IEEES0Z.11a 57E5HHz Tx Hode
1 PTI0L PTIO0L
Mo, Freq. Heading  Leve Limits Hargin Remark
[HAz) L) [ABUY)  (dBu/m) (dBuV/E]  (a98)
1 11870000 5,03 1480 35,31 30,84 48,86 84,00 5,14 kverage
2 11570.000 39.03 14.60 35.31 42.71 61.03 74.00 12.97 Peak
Remarks: 1.

Emission Level= Antenns Factor + Cable Loss + Reading
-amp Factor

& Lhat are 20dF below Lhe o
reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15229
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Dadax: 173
12 LEVE! DUV}

115 Repor l MIMEDION AGACS1S0OTT2R1FCC INAWIF SGEME (208)
Date: 2015 07 20

FCC PART 15 PAEK
il

2
o | o |
s et FCEC PART 156 AV
T A B
| A t
W.-..wd.-"'\..i‘“
9 o0 /400, 10800, 13204, 5B, 18040 9 o0 /400, 10800, 13204, 5B, 18040
Fraaquency (MIHz) Fraaquency (MIHz)
: Data no.  : 173 Site no. Data nu. 174
T dm 2014 9115 SG09-4UTT  Ant. pol. : MORIZONTAL Dis. / Ane. Umo o Z01& U115 SEOV-4077 Aot pol. @ MORIZONTAL
: FOO PART 15C PAEE LimiT = PART 150 FAEK
TITCS SR Env. / Ins. ZITCS 54
klime_yang Engineer kline_yang
: Tamlel FC T alel PO
Pouer racing @ DC SV From Adaprer Tepur AC 1200/ S0Hz Pouer racing @ DC SV From Adaprer Tepuc AC 120U/ S0HE
Test Hode : IEEES0Z.11a 53815MHz  Tx Hode Test Hode IEEES0Z.11s 5825MHz  Tx Mode
1 PTI0L 1 PTIO0L
Ane. anp Emins
Mo, Freq. Factor factor  Reading  Leve Limits Hargin Remark
[HAz) [dR/m) L) [(ABUV) (AR ) (AR ()
1 11650000 .06 11.EE  35.29 30,79 49,22 54,00 4.78  kverage
I 11650.000 39.06 14.66 35.19 42.26 60,69 74.00  13.31 Peak
Rewarks: 1. Emission Levels Antenna Factor + Cable Luss + Reading
-hmp Factor
T. The emizsion levels thab ace 204 below the o
limit are not reported.
Data: 175 015 ReponMMENION AGACS 15007T2R1-FCC MWL SGEME (208) Data: 176

12 LEVE! DUV}

Date: 2015 07 20

FCC PART 15 PAEK
il

Dadax: 174
12 LEVE! DUV}

2015 Report MMENON AGACS1500TT2RAFCC INAWIF SGEME (208)
Date: 2015 07 20

FCC PART 15 PAEK
il

12 LEVE! DUV}

2 F2015 Report MMEDION AGACS1500TT2RAFCC INAWIF SGFME (208)
Date: 2015 07 20

FCC PART 15 PAEK
il

o | o |
ooy 0, TR FCC PART 15C AV
Ww.,_,(wmam*—-ww o AdB
| o -
e
9 woon 400, 10ann. 132040, 1560, 12000 9 woon 400, 10ann. 132040, 1560, 12000
Fraaquency (MIHz) Fraaquency (MIHz)
i Im Cheamber Data oo, 3 175 Site no. i Im Cherker Data nu. 176
TUm 2014 11E SE0T-RUTT Ant. pol. Dis. / Ane. Gmo E01& J11% YE0T-d077 Ant. pol.
FOC PART 1SC PAEK LimiT FOO FART 150 PAEK
TITCS 59 Env. / Ins. ZITCS 54
klime_yang Engineer kline_yang
: Tamlel FC

EUT awlel FC
Pourr racing : DC SV From Adaprer Trpuc AC 120V/S0Hz Pourr racing : DC SY From Adaprer Tepuc AC 1209/ 60Az
Test Mode i IEEES0Z.1la 5315MHz Tx Hode Test Mode IEEES0Z.11a 5315MHz Tx Hode
1 PTIOL FTI0L
mo. Freq. Reading  Leve Limits Rargin Remark
[#Hz) (] [dBUY)  [dRuVm) (dBuV/m] (4B)
1 11E50.000 39.06 19.66 35.29 30,61 49.04 54.00 4.96  kverage
2 11650.000 39.06 14.66 35.29 42.76 61.19 74.00 12.81 Peak

Pemarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-amp Factor

& Lhat are 20dF below Lhe o
reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15229



®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID:2AAP6M1042M page 4-42

Daix: 177 2015 Repor l MMEDION AGACS1S00TT2R1-FCC IDWIFL SGEME (208) Datax: 178 2015 Report MMENON AGACS1500TT2RAFCC INAWIF SGEME (208)
130 Level (duiamp Dame: 2015 07 20 130 Level (duiamp Dame: 2015 07 20
[CC PART 15C PAEK LCC PART 15C PAEK
o
&0 &0
FCC PART 15 FCC PART 15
PR e A Pt b
PP S A i et gl At
rdarn T AT et
WM A
LTy o0, 3000, 4000 5000 B0 LTy o0, 3000, 4000 5000 B0
Fraquency (M iz} Fraquency (M iz}
Site no. i Im Cheamber Data oo, 177 Sive no. Im Cheurbrer Data nu.
Dis. / ABt. @ Jm o 2UL4 D115 SE0T-RUT7 Ant. pol. : BORLZONTAL Dis. / Ane. Gmo E01& J11% YE0T-d077 Ant. pol.
=it : FOO PART 15C PAEE LimiT FOO FART 150 PAEK
Env. / Ins. @ ZUTCSSER Env. [/ Ins. @ ZUTCSLER
Engineer klime_yang Engineer kline_yang
T : Tamlel FC T Tamlel FC
Pouer racing @ DC SV From Adaprer Tepur AC 1200/ S0Hz Pouer racing @ DC SV From Adaprer Tepuc AC 120U/ S0HE
Test Mode i IEEES0Z.1la 5315MHz Tx Hode Test Mode IEEES0Z.11a 5315MHz Tx Hode
1 PTI0L 1 PTIO0L
Ane Cakle  AMD Eminai Ane.  Coble  ARP Emins
Mo, Freq. Loss  factor Wesding Level Limits Hargin Hemark Mo, Freq. Factor Loss  factor  Heading  Level  Limits Margin Remark
[MHE) (dE) [dR) [ABuV)  [dBuV/m) (dBuV/m] (4B} [MHE) [(dB/m)  (AB)  [dB] [dBUY)  [dBuVSm) (ABuV/m]  (4B)
1 s825.000 31.43  9.93  35.08 a3.31 az. 8% 79.00 -18.50  Peak 1 s825.000 30.43  9.93  3E.08 an.z% a9, 87 79.00 -15.57 Peak
Pemarks: 1. Emission Level= Antenna Fastor + Coble Loss o Reading Pemariks: 1. Emission Levelw Antemna Fagtor + Cable Loss o Reading
=hmp Factor =hmp Factur
2. The emission levels that are 20dU below the official The emission levels that are ZUAD below the officisl
1 mrm ot eported. Timit are
Datx: 187 2015 Repor l MMEDION AGACS1S00TT2R1-FCC IDWIFL SGEME (208) Datix: 188 S5 Report MMEDNON AGACS1500TT2RA1FCC INANIF SGEME (208)
130 Level (duiamp D 2015 07 29 130 Level (duiamp D 2015 07 29
1
1
FCC PART 15C PAEK LCC PART 15C RAEK
ik
&0 &0
FCC PART 1
——E———
B (e
porroidersmrir I ol
wﬂ.uw H s |
LTy o0, i 4000 5000 B0 LTy o0, i 4000 5000 B0
Fraquency (M iz} Fraquency (M iz}
Site no. i Im Cheamber Data no. Site no. i Im Cherker Data nu. @ 188
Dis. / ABt. @ Jm o 2UL4 D115 SE0T-RUT7 Ant. pol. @ VER Dis. / ABE. @ Um E01& J115 9E0T-4077 Ant. pol. @ MORIZONTAL
LimiT FOC PART 1SC PAEK LimiT FOO FART 150 PAEK
Env. / lns. TITCS SR Env. / Ins. ZITCS 54
Engineer klime_yang Engineer kline_yang
T : Tamlel FC T Tamlel FC
Pouer racing @ DC SV From Adaprer Tepur AC 1200/ S0Hz Pouer racing @ DC SV From Adaprer Tepuc AC 120U/ S0HE
Test Mode : IEEES0Z.11nHTI0 ST4SHH: Tx Hude Test Mode IEEES0Z.11nHTIO S5T45MHz Tx Mude
1 PTI0L PTIO0L
Ane Cakle  AMD fami Ane.  Coble  ARP
Mo, Freq. Factor Loss  factor  Reading  Lewel  Limits Margin Remark Mo, Freq. Factor Loss  factor  Heading 1 mits Hargin Remark
[MHE) [dB/m)  {dE) (48] [ABuV)  [dBuV/m) (dBuV/m] (4B} [MHE) [AR/m) (AR} [dR) [dBUY)  [dBuVSm) (ABuV/m]  (4B)
1 s7a5.000 .40 9,90 3E.11 7794 A7.13 79.00 -13.13  Peak 1 s7a5.000 .40 9,90 3E.11 a3.10 LER- 79.00 -18.20  Peak
Pemarks: 1. Emission Level= Antenna Fastor + Coble Loss o Reading Pemariks: 1. Emission Levelw Antemna Fagtor + Cable Loss o Reading
=hmp Factor =hmp Factur

emizsion levels that are 2040 below the official

mission levels that are 204D below the official
Frpr e

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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Dadax: 189 115 Repor l MIMEDION AGACS1S0OTT2R1FCC INAWIF SGEME (208)
130 Level (dBuvamp Date: 2015 07 29
| FCC PART 15 PAEK
ik
o | J\rJ“l

Tl S T
wr.__,,,m‘.,d.-ﬁ.a/’" i

o
L_‘d__,_,«-.w—"“‘*"‘

9 woon 400, 10ann. 13204, 1560, 12000
Fraaquency (MIHz)

Site no. i Data no. 189
Dis. / ABt. @ Jm o 2UL4 D115 SE0T-RUT7 Ant. pol. @ VERTICAL
LimiT : FOO PART 15C PAEE
TITCS 59
klime_yang
: Tamlel FC

Pourr racing : DC SV From Adaprer Trpuc AC 120V/S0Hz

Test Mode : IEEES0Z.11nHTI0 ST4SHH: Tx Mude
1 PTI0L
Datx: 191 115 Repor l MMEDNION AGACS1S0OTT2R1-FCC ID-WIFL SGEME (208)
130 Level (duiamp D 2015 07 29
| FCC PART 15C PAEK
ik
60| ]
I e T ey
ieltict! v
m_w»u—-wwmﬁ
faar
9 woon 400, 10ann. 132040, 1560, 12000
Fraaquency (MIHz)
i Im Cheamber Data no. 191
Jmo ZULE D115 SE0T-4UTT  Ant. pol. @ BORLZDNTAL
FOC PART 1SC PAEK
TITCS SR
klime_yang
: Tamlel FC

Pourr racing
Test Hode

OC Y From Adaprer Tepuc AC 1207/ &0Hz
IEEES0Z. 11nHTZ0 S5745HH: Tx Mude
PTIOL

Datix: 190 2015 Repor  MTMEDION AGACS 1500TT2R1FCC DAL SGEME (208)
130 LEVE! (DU AN} Date: 2015 07 20
| FCC PART 15C PAEK
b
2
o | i
FCC PART 15C AV
1 AelB
9 woon 400, 10ann. 13204, 1560, 12000
Fraaquency (MIHz)
Site no. Data nu. 180
Dis. / Ane. Gmo E01& J11% YE0T-d077 Ant. pol. @ VERTICAL
LimiT = PART 150 FAEK
Enyv. / Ins. @ ZUTCSSeR
Engineer kline_yang
T alel PO
Pouer racing @ DC SV From Adaprer Tepuc AC 120U/ S0HE
Test Mode IEEES0Z. 11nHTI0 ST4SHH: Huode
1 PTIO0L
Ane. anp Emins
Mo, Freq. Factor factor  Reading  Leve Limits Hargin Remark
[#Hz) (AR m) (] [dBUY) (R ) (eBuY ()
1 11490000 38.9% 14,84 35,33 3116 CLRETS 54.00 4.64  kverage
2 11490.000 38.99 14.54 35.33 43.52 61.72 74.00 12.18 Peak
Remarks: 1. Emission Level=s Antenna Factor + Cable Luss + Reading
-Amp Factor
T. The emizsion levels thab ace 204 below the o
limit are not reported.
Dax: 192 <2015 Reporl MMEDNION AGACS 1SCOTT2R1-FCC INANFL SGFEME (208)
130 Level (duiamp D 2015 07 29
| FCC PART 15C PAEK
b
2
o | 1
FCC PART 15C AV
1 B
9 woon 400, 10ann. 132040, 1560, 12000
Fraaquency (MIHz)
Site no. i Im Cherker Data nu. i 182
Dis. / ABE. @ Um E01& J115 9E0T-4077 Ant. pol. @ MORLZONTAL
LimiT FOO FART 150 PAEK
Env. / lns. 2T/ 54
Engineer kline_yang
T alel PO
Pouer racing @ DC SV From Adaprer Tepuc AC 120U/ S0HE
Test Mode IEEES0Z. 11nHTI0 ST4SHH: Huode
PTIO0L
Mo, Freq. Reading  Leve Limits Hargin Remark
[#Hz) (] [ABUV)  [ABU/m) (dBuV/e)  (4B)
1 11490000 38.9% 14,84 35,33 z1.08 49,29 54.00 4.71  kverage
2 11490.000 38.99 14.54 35.33 44.94 63.14 74.00 10.86 Peak

Pemarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-amp Factor

& Lhat are 20dF below Lhe o
reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229



AUDIX )

ECC ID:2AAP6M1042M

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-44

Dadix: 193
12 LEVE! DUV}

115 Repor l MIMEDION AGACS1S0OTT2R1FCC INAWIF SGEME (208) Datx: 194
Date: 2015 07 29 130 Level (dBuvamp

2015 Report MMENON AGACS1500TT2RAFCC INAWIF SGEME (208)
Date: 2015 07 29

| FCC PART 15 PAEK

| FCC PART 15 PAEK
il

L
"y ,J_rNM%‘_,,pM FEC PART 150 AV

9 gaon 8400, 10800, 13204, 15604, 12000

9 woon 400, 10ann. 13204, 1560, 12000
Fraaquency (MIHz)

Fraaquency (MIHz)

i Data oo, i 193 Site no. Data nu. 184
TUm 2014 11E SE0T-RUTT Ant. pol. @ BORIZCNTAL Dis. / Ane. Gmo E01& J11% YE0T-d077 Ant. pol. @ MORLZONTAL
: FOO PART 15C PAEE LimiT = PART 150 FAEK
TITCS 59 Env. [/ Ins. @ ZUTCSLER
klime_yang Engineer kline_yang
: Tamlel FC T alel PO
Pouer racing @ DC SV From Adaprer Tepur AC 1200/ S0Hz Pouer racing @ DC SV From Adaprer Tepuc AC 120U/ S0HE
Test Mode + IEEES0Z.11nHTI0 STESHH: Tx Mude Test Mode IEEES0Z.11nHTIO STESHHz Huode
1 PTI0L 1 PTIO0L
Ane. anp Emins
Mo, Freq. Factor factor  Reading  Leve Limits Hargin Remark
[#Hz) (AR m) (] [dBUY) (R ) (eBuY ()
1 11870000 5,03 1480 35,31 30,85 45,01 54,00 4.99  kverage
Z 11570.000 39.03 14.60 35.31 42.76 61.08 74.00 12.92 Peak
Remarks: 1. Emission Level=s Antenna Factor + Cable Luss + Reading
-Amp Factor
T. The emizsion levels thab ace 204 below the o
limit are not reported.
Dakix: 195 115 Repor l MMEDNION AGACS1S0OTT2R1-FCC ID-WIFL SGEME (208) Dakix: 196 2 F: 2015 Repon l MMEDION AGACS 1S00TT2R1-FCC IDOWIF SGEME (208)
130 Level (duiamp D 2015 07 29 130 Level (duiamp D 2015 07 29

| FCC PART 15 PAEK

| FCC PART 15 PAEK
il

2
o | e o |
e o FCC PART 15C AV
ww«ww—thwmwv’* e 5IB
s PR L [
9 woon 400, 10ann. 132040, 1560, 12000 9 woon 400, 10ann. 132040, 1560, 12000
Fraaquency (MIHz) Fraaquency (MIHz)
i Im Cheamber Data oo, : 195 Site no. i Im Cherker Data nu. 196
Jmo ZULE D115 SEOT-4UTT  Ant. pol. : Dis. / ABt. @ Jm o 20L& D115 SEOT-4077  Ant. pol.
FOC PART 1SC PAEK LimiT FOO FART 150 PAEK
TITCS SR Env. / Ins. 2T/ 54
klime_yang Engineer kline_yang
: Tamlel FC

EUT mblel FC

Pourr racing Pourr racing : DC SV From Adaprer Tnpuc AC

Test Hude

OC Y From Adaprer Tepuc AC 1207/ &0Hz

120V/ &0z
IEEES0Z. 11nHTZ0 S78SHH: Tx Mude

i Test Mode IEEES0Z.11nHTIO STESHHz Huode
1 PTIOL FTI0L
mo. Freq. Reading  Leve Limits Rargin Remark
[#Hz) (] [dBUY)  [dRuVm) (dBuV/m] (4B)
1 11870000 39.03 19.60  35.31 30.85 49.17 54.00 4.8%  hverage

11570.000 39.03 14.60 35.31 43.06 61.38 74.00 12.62 Peak

Pemarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-amp Factor

& Lhat are 20dF below Lhe o
reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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Dadax: 197

Lavel (dbuvm}

120

[T

2015 Repor t MMEDION AGACS1S0OTT2R1-FCC INAWIF SGFEME (208)
Date: 2015 07 29

Dt

120

[T

: 198

Lavel (dbuvm}

2015 Report MMENON AGACS1500TT2RAFCC INAWIF SGEME (208)
Date: 2015 07 29

LTy o0, 3000, 4000 5000 B0 LTy o0, 3000, 4000 5000 B0
Fraquency (M iz} Fraquency (M iz}
Site no. i Im Cheamber Data no. 197 Sive no. Im Cheurbrer Data nu. 198
Dis. / ABt. @ Jm o 2UL4 D115 SE0T-RUT7 Ant. pol. : Dis. / Ane. Gmo E01& J11% YE0T-d077 Ant. pol. @ MORLZON
=it : FOO PART 15C PAEE LimiT FOO FART 150 PAEK
Env. / lns. TITCS 59 Env. / Ins. ZITCS 54
Engineer klime_yang Engineer kline_yang
T : Tamlel FC T Tamlel FC
Pouer racing @ DC SV From Adaprer Tepur AC 1200/ S0Hz Pouer racing @ DC SV From Adaprer Tepuc AC 120U/ S0HE
Test Mode + IEEES0Z.11nHTI0 STESHH: Tx Hude Test Mode IEEES0Z.11nHTIO STESHHz Tx Mude
1 PTI0L PTIO0L
Ane Cakle  AMD Eminai Ane.  Coble  ARP Emins
Mo, Freq. Loss  factor Wesding Level Limits Hargin Hemark o Freq. Factor Loss  factor  Heading  Level  Limits Margin Remark
[MHE) (dE) [dR) [ABuV)  [dBuV/m) (dBuV/m] (4B} [MHE) [(dB/m)  (AB)  [dB] [dBUY)  [dBuVSm) (ABuV/m]  (4B)
1 s785.000 .42 991 35,10 77.82 AE.7E 79.00 -12.75 Peak 1 s785.000 .42 9.91 3E.10 Az.08 a1.31 79.00 -17.31 Peak
Pemarks: 1. Emission Level= Antenna Fastor + Coble Loss o Reading Pemariks: 1. Emission Levelw Antemna Fagtor + Cable Loss o Reading
=hmp Factor =hmp Factur
2. The emission levels that are 20dU below the official The emission levels that are ZUAD below the officisl
1 mrm ot eported. Timit are
Dakix: 199 2015 Repor l MMEDION AGACS1S00TT2R1-FCC IDWIFL SGEME (208) Datix: 200 S5 Report MMEDNON AGACS1500TT2RA1FCC INANIF SGEME (208)
130 Level (duiamp D 2015 07 29 130 Level (duiamp D 2015 07 29
[CC PART 15C PAEK LCC PART 15C PAEK
[t
&0 &0
FCC PART 15 FCC PART 15
wb-m»-k-&wmwv‘\wwww'“ ety A I T i S sy
gl
LTy o0, i 4000 5000 B0 LTy o0, i 4000 5000 B0
Fraquency (M iz} Fraquency (M iz}
Site no. i Im Cheamber Data oo, : 198 Site no. i Im Cherker Data nu. 00
Dis. / ABt. @ Jm o 2UL4 D115 SE0T-RUT7 Ant. pol. : BORLZONTAL Dis. / ABE. @ Um E01& J115 9E0T-4077 Ant. pol. @ VERTL
LimiT FOC PART 1SC PAEK LimiT FOO FART 150 PAEK
Env. / lns. TITCS SR Env. / Ins. ZITCS 54
Engineer klime_yang Engineer kline_yang
T : Tamlel FC T Tamlel FC
Pouer racing @ DC SV From Adaprer Tepur AC 1200/ S0Hz Pouer racing @ DC SV From Adaprer Tepuc AC 120U/ S0HE
Test Mode : IEEES0Z.11nHTI0 SBISMH: Tx Mude Test Mode IEEES0Z. 11nHTI0 SBISAH: Tx Mude
1 PTI0L PTIO0L
Ane Cakle  AMD fami Ane.  Coble  ARP
Mo, Freq. Factor Loss  factor  Reading  Lewel  Limits Margin Remark o Freq. Factor Loss  factor  Heading 1 mits Hargin Remark
[MHE) [dB/m)  {dE) (48] [ABuV)  [dBuV/m) (dBuV/m] (4B} [MHE) [(dB/m)  (AB)  [dB] [ABUV)  [dBUV/m) (dBuV e (4B}
1 s825.000 31.43  9.93  35.08 A1.93 a1.z1 79.00 -17.21 Peak 1 s825.000 30.43  9.93  3E.08 78,80 AT.78 79.00 -13.78  Peak
Pemarks: 1. Emission Level= Antenna Fastor + Coble Loss o Reading Pemariks: 1. Emission Levelw Antemna Fagtor + Cable Loss o Reading

~Amp Factuor
e mizsion levels that are 2040 below the officisl

Frpr e

~Amp Factur

emizsion levels that are 2040 below the official

Audix Technology (Shenzhen) Co., Ltd.
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Datax: 705 115 Repor l MIMEDION AGACS1S0OTT2R1FCC INAWIF SGEME (208)
130 Level (dBuvamp Date: 2015 07 29
| FCC PART 15 PAEK
il
0|

]
f\‘“"\'\ oy — A—u\w-n
IR S Bl e
Ay v
o

o
T

9 woon 400, 10ann. 13204, 1560, 12000
Fraaquency (MIHz)

i Data oo, : 205
TUm 2014 11E SE0T-RUTT Ant. pol. @ BORIZCNTAL
: FOO PART 15C PAEE

TITCS 59

Rliee_yang
i Tablet FC
Pourr racing : DC SV From Adaprer Trpuc AC 120V/S0Hz

Test Hude : IEEES0Z.11nHTZ0 SE25HH: Tx Hude
1 PTIOL
[ N7 15 Report MIMEDNON AGACS1S00TT2RAFCC IDAWIFL SGFME (208)
130 Level (dBuvamp Date: 2015 07 29

| FCC PART 15C PAEK
Gilb
“ b o 4
e e R
b

| g

by e
9 oo o0 080 15600, 12000

i 132040,
Fraaquency (MIHz)

i Im Cheurber Data no. 207
Jm 2014 D115 HE07-R077 Ant. pol. @ VERTICAL
CC PART 15C PAEK

Engineer

BV

Pourr racing : DC SV From Adaprer Tepuc AC 12060z
Test Mode + IEEES0Z.11nHTIO S582ZS5MHz Tx Mude

PTIO0L

Diakix: 206 2015 Repor MEDION AGACS 15007T2R1.FCE INWWFL 5GEME (208)
13 L8R BN Date: 2015 07 20
| FCC PART 155 PAEK
Gilb
b | FEC PART 150 AV
B
9 o0 400 a0, 13200, TREH. 1200
Frequency (MHz)
Fite nu. Data nu. i 206
Di=. / Ant. o 2014 2115 SeU7-qU77 Ant. pol. @ MORLIIONTAL
Limit - PART 15C PAEE
Env. / Ins. @ 2UTCSS4A
Engineer kline_yang
EUT ablet PO
Pouer racing @ DC SV From Adaprer Tepuc AC 120V/&0HE
Test Hude IEEES0Z. 11nHTZ0 5525MHz Hude
1 PTIOL
Ane. ARMP Emiaa
Ho. Freq. Factor factor Reading Leve Limits Hargin REemark
[#Hz) (AR m) [t (BT [etBuis ) By (AR}
1 1L16S0.000 39.06 19.66 35.29 31.02 49.45 £4.00 4.585 hRverage

11650.000 39.06 14.66 35.29 43.65 62.08 74.00 11.92 Peak

Pemarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-amp Factor

2. The emission 1

I that are 20dE below Che
limit are not reported.

Data: 208 File: F:12015 ReportM MEDION AG'ACS 1500772R1-FCC ID-WIFI 5G.EM6 (208)

Level (dBu/ Date: 2015-07-29
120

FCC PART 15C PAEK
2
0 FCC PART 15C AV
° 6000 $400. 10800. 13200. 15600. 18000
Frequency (MHz)

Site no. : 3m Chawber Data no. @ 208

Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL

Limit : FCC PART 15C PAER

Env. / Ins. : 23¥C/54%

Enginser : hlice_yang

EUT : Tablet PC

Power rating : DC 5V From Adapter Inpur AC 120V/60Hz

Test Mods : IEEES0Z.11nHT20 S825MHz  Tx Mode

PT301
int. Cable AP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHzZ) (dB/w)  ([dB)  (dB) (dBuv)  ([dBuv/m) (aBuV/w)  (dB)

1 11650.000 39.06 14.66 35.29 30.69 49.12 54.00 4.88 Average
2 11650.000 39.06 14.66  35.29 43,489 £1.92 74.00  1z.08 FPeak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are 20dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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5. BAND EDGE COMPLIANCE TEST

5.1.Test Equipment

Item | Equipment | Manufacturer | Model No. Serial No. Last Cal. | Cal. Interval
1. Amp HP 8449B 300802495 | Apr. 28,15 1 Year
2. Horn ETS 3115 9510-4877 | Sep.20,14 1 Year
Antenna
3. HF Cable | Hubersuhner | Sucoflex104 274094/4 Apr. 28,15 1 Year
4. RF Cable | Hubersuhner | Sucoflex102 28610/2 Apr. 28,15 1 Year
5.2.Limit

For transmitters operating in the band 5150-5250 MHz, all emissions outside the band
5150-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p.
For devices with both operating frequencies and channel bandwidths contained within the band

5250-5350 MHz,

All emissions outside the band 5250-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p.

For transmitters operating in the band 5470-5725MHz,Emissions outside the band 5470-5725
MHz shall not exceed -27 dBm/MHz e.i.r.p.

For the band 5725-5850 MHz, emissions at frequencies from the band edges to 10 MHz above
or below the band edges shall not exceed -17 dBm/MHz e.i.r.p.

For emissions at frequencies more than 10 MHz above or below the band edges, the emissions
power shall not exceed -27 dBm/MHz.

5.3.Test Produce
1.
2.
. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out

. Set the spectrum analyzer in the following setting in order to capture the lower and upper

. Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2

5.4.Test Results

Pass (The testing data was attached in the next pages.)

The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.
The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

the highest emission.

band-edges of the emission:

(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO

(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

Get the final compare with limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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5180-5240MHz Band:

Data: 1 File: F12015 Repart MMEDION AGACS15007T2R1-FCC 1D SGEMG (200)

Larvel (dEavan) Dade: A158.07-27

120
6o r
TR VR WYL ST P P ST P ST P S »
OlbUU 639, AiTE. i ELEY 5195
Frequency {MHz)
: Om Chember Data no. 1
t3m 2014 3118 98074877 anm. pol. TZONTAL
FOUU FART 15C FAEK
TOAEAE
hlice yang
Taplet B
. AT 120V/60Hz
® Mode
Cabile ARP Emissiun
Mo, Freq. Fov Loz  factor  Reading  Level Limits  Hargin Remark
[HHz ) B/ m) {dE) [dE] [dBui) [dBuV/m) {dE idEB}
1 s150.000 33,68 9,62 53,12 s1.04 74.00
5179710 T w252 10051 .00 -26.51  Pesk
Mewarks: 1. Emission Levels Antenns Factor + Cable Luss + Heading
Amp Faccor
Z. The emission levels that ace 20dE below the official
limit are not reported.
Dawa 3 2015 Repart MMEDION AGACS1500772R1FCC ID-WIT SGEMG (200)
Lurved (dHa an) Dt M18-07-27
120
| H
&0l 1
3
P 0 Y M
OlbUU 639, AiTE. 1 ELEY 5195
Frequency {MHz)
Data mo. ¥
£ AE07-487T anm. VERTTC
FAER
Idaprer AC 1200/ A0Hz
1s S100KMzZ
Cabile ARP Emissiun
Mo, Freq. F r Loss Reading  Level Limits Hargin Remark
[HHz ) B/ m) {dE) [dE] [dBui) [dBuVSm) {dBuV ) idEB}
1 s150.000 33,68 9.62  35.38 41,88 52,80 74.00 Penk
5179710 T L7 o HOLTE 4,00 Fenk

Hemarks: 1. Emission Levels Anteona Factor + Cable Loss + Feading
amp Frcrcor
2. The emission levels that acre 20dE below the official
limit are not reported.

Dma;

120

12 Flle: F12015 Repart MMEDION AGACS15007T2R1-FCC ID-WWT SGEMG (200)
Larvel (dEavan)

e 0721

2
\
6 |
° 3500 W3 s, . 050 5105
Frequency {MHz)
Jm Chemiber
t 3m 2014 3115 A07-4877 Anr.
AC 120V A0R=
Tx Mode
Auv.  Cable  ANP Emissiun
No Freq. Factor Loss facTor Reading Level Limits Hargin Remark
[HHz) [4B/m) (B} [dE] [4BuV)  [dBuV/m) (dBuV/w] (B}
1 S180.000 33.68 9.62 35.38 35.38 54.00 10.70  Rverage
z 5179, 710 33.77 9.6 35.37 6738 28.00  -21.37  Average
Fegparks: 1. Emission Levels Anteons Factor + Cable Loss 4 Feading
A=pn Faccor
Z. The emission levels that ace 206 below the official
limit are not reported.
Dot 4 File: F12015 ReportWMEDION AGACS15007T2R1FCC I SG.EMG (200)
Lol (B anp
120
| FCC PART 15c|[ {
[T
° 3500 W3 s, . 050 5105
Frequency {MHz)
Site no.
Dim. / Anc 4837 Anr.
Limit
(e
FT30L
Emissiun
No Freq. Reading Level Limits Hargin Remark
[HHz) [4BuV)  [dBuV/m) (dBuV/w] (B}
1 S180.000 9.62 35.38 30.98 38,90 54.00 Rverage
z S101. 100 9.6 35.37 S6.91 64,491 44.00 10.91  Average

Remarks: 1. Emission Levels Antenns Factor + Cable Loss + Feading
a=pn Facror
2. The emission levels that ace I0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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Data: 19
Larvel (dEavan)

12015 Repart MMEDION AGACS1500772R1MCC 1D SCEMG (208)

Dl F015.07-21

120

JI | BEL PARI15E PAEK

I

W
Y TP WAURIUR Y U US WINPT PSR EIERPME. S WY
% yazy 2. 5IZh SITE [TFIN 5170

Frequency {MHz)

Im Chember Data no. 19
+ 3m 2014 3115 9807-4R77 ane. pal. @ VEATTCAL
P FUC PART 15C FAEK
t ZITOSEHE

hlice yang
Tablet FC
BE SV From Mdapter Tnput A2 120U/ &0Rz

1 LEEESDZ.11s S240EHz  Tx Mode

+ PT3ONL

Aot Cable  ANP Emizsiun

Ho. Freqg. Faczor Loss  factor  Reading  Level  Limdts Hargin Remark
[HHz} [4B/m)  {dB} [dE] [dEui) [ABuV mb {dB Y o) (dB}
5245.5825 33.85  9.6R 21 A1.87 a%.81 71.00 -15.84 Prak

1
E: @71 S0,z 14,00  2I.TU Peak
S .78 3.2 79.00  21.73 Peak
4 B.T6 35.%5 14,00 I3.16  Peak
Remarks: 1. Emission Levels Anteons Factor + Cable Luss + Reading
-Amp Factor
T. The emission levels that ace 204E below the official
limit are not reported.
Daae 21 2015 Repart MMEDION AGACS1500772R1FCC ID-WIT SGEMG (200)
Lurved (dHa an) Dade: 2015-07-27
120
1
60
FCC PART 15C AV
ik
El o
05225 5274, EXFEN SIL 21 LA
Frequency {MHz)
: Om Chember Data no. ¥l
+ 3m 2014 3115 9807-4R77 Anr. poal. :
FOU PART 15C AV
TOAEAE
hlice yang
Taplet PO
: D BY Froam hdapter L AT 1209/ A0H:
3 1s Sza0Kuz ® Mode
Ant. Cabrle ARP Emissiun
Mo, Freq. Factor Loss  facter  Reading  level Limits Hargin Remack
[MHz ) [dE m) (B} [dE] [dBui) [dBuVSm) {dBuV ) idB)
1 szan. 190 3380 .66 BE.0E 7.2z 54.00 -20.22 Average
T SU50.000 4,08 =L 0. 64 28,10 53.00  14.30  Average
3 S460.000 .23 9,76 30,74 39,48 S4.00  14.52  kverage
Aemariea: 1. Emisaion Level= Ancenna Fascor + Cable Loss o Reading
~Amp Factuor
2. The emission levels that are 20dU below the official
Tismi Frpr e

Data: 20 12015 Repart MMEDION AGACS1500TT2R1-FCC DWW SGEMG (200)
g L (ol Dade: A158.07-27

FCC PART 15C AV
il

b R I S H
% yazy 274, S I3 w21, 5170
Frequency {MHz)
Gite no. Jm Cheamber Data no.
Dia. / Anc. im 2014 3115 A07-4877 Anr. pol. @ VERTICAL
Limit FOU FART 15C AV
Env. / Tna. 1 23°C/S4E
Engineer Alice yanyg
Pousr gab Tnput AC 120V/&0H=
Test Rode Tx Mode
Anv.  Cable  ANP Emizsion
Ho. Freq. Factor Loss factor Reading Level Limit=s Hargin Remark
[HHz} [dB/m)  {dB)  [dB) [4BuV)  [dBuV/m} (dBuVsw]  (dB}
1 5239.210 33.84 S.66 56.37 B4.53 54.00 1I0.53 Average
z SA50.000 14,048 =571 30,50 .95 S4.00 15.06  Ahverage
3 S460.000 34.23 a.76 30.62 39.38 S4.00 1 B4 Rverage
Remarka: 1. Emiaaion Level= Ancenna Faccor + Cahle Loaa « Reading
~hsp Factor
2. The emission levels that are 2040 below the official
limit mre [T
Data: 22 12015 Report MMEDION AGACS1500772R1-FCC IDANFL SG.EMG (208)
" Lol (B anp Dale: M15-07-21
mﬂ
J Ll B PARI 1SE PAEK
1\'0\ B
60 1
\"‘LW 1 i
oo 1 A e ool e g 0 sty 0 ]
% yazy 274, S I3 w21, 5170
Frequency {MHz)
Chember Data no.
3115 AENT-1ATT anc. polo t
[ 15C FAEK
Alice yanyg
Tnput AC 120V/&0H=
Tx Mode
Anv.  Cable  ANP Emizsion
Ho. Freq. Factor Loss factor Reading Level Limit=s Hargin Remark
[HHz} [dB/m)  {dB)  [dB) [4BuV)  [dBuV/m} (dBuVsw]  (dB}
1 11.415 33.85 S.66 a1.45 a9.62 74.00 25.62 Penk
z SO.ooo 14,048 =571 &2.74 S1.z0 1400 22.00 Peak
3 5393.8580 34.12 a9.73 41.18 £2.78 F4.00 21.24 Peak
4 549e0.000 39,23 .78 41,92 a0.18 ‘19,00 i%5.549 Peak

Pemarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-amp Factor
2. The emizsion levels Lhab are 204F below Lhe off
limit are not reported.

inl
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Data: 31 2015 Report MMEDION AGACS1500772R1-FCC DWW SGEMG (200
Lol (B anp e NNS-07-21
120
|I !
60
oot gty e, ried "
© gson 639, 1778, . it 5105

Frequency {MHz)

Im Chember Data mo. U1

+ 3m 2014 3115 9807-4R77 Ane. pal. @ HOATZONTAL
P FUC PART 15C FAEK

t ZITOSEHE

hlice yang
Tablet PO
D& BY From Adapter Toput AC 1200/ &0R:
IEEEROZ . 11nUT20 S1U0AH:  Tx Mode
+ PTAOL
Ant. Cable ANP Emissiun

ECH Freq. Factor Loss  factor  Reading  Lewvel Limdts  Hargin Remack
[MHz ) [dE m) (B} [dE] [dBui) [dBuVSm) {dBuV ) idB)
1 5146.350 33.67 9.62 15.33 46.36 54.27 74.00  19.73  Peak
5150000 33,68 W.Ez 3500 53,91 51,02 13,00 22.17 Peak
3 5181.100 33.74  9.63  35.37 an. &3 98.63 74.00 -24.63 Peak
Aemarika: 1. Emission Level= Ancenna Factor + Cable Loss + Reading
~Amp Factuor
2. The emdssion levels that are 204U below the official
immi Emported.
Data: 33 2015 Repart MMEDION AGACS1500772R1FCC ID-WIT SGEMG (200)

Larvel (dEavan) Dade: A158.07-27

120

60

Ol‘.lUU 1639, s i, LT 5195

Frequency {MHz)

Im Chember Data no. 1 U3
im 2014 3118 98074877 ane. pal. @ VEATTCAL
FOUU FART 15C FAEK

TOAEAE

hlice yang
Taplet PO

BC SV From Ldap

Taput AC 120U/ &0R:
100mHz  Tx Mode

Ant. Cable ANP Emissiun

ECH Freq. Factor Loss  factor  Reading  Lewvel Limdts  Hargin Remack
[MHz ) [dE m) (B} [dE] [dBui) [dBuVSm) {dBuV ) idB)
1 SO095.615 33.58 9.59 35.40 41.19 51.96 74.00 Peak
5150000 33,68 W.Ez 3500 s0.40 14,00 Faak
3 5181.100 33.74  9.63  35.37 BE.68 74.00 Peak
Aemarika: 1. Emission Level= Ancenna Factor + Cable Loss + Reading
~Amp Factuor
2. The emdssion levels that are 204U below the official
Timi Emported.

Data: 32

60

L]

12015 Repart MMEDION AGACS1500772R1-FCC 1D SCEMG (208)
Dl F015.07-21

g L (ol

FCC PART 15q4~1
i
500 639, AiTE. i ELEY 5195
Frequency {MHz)
Hite no. om Chember
Dia. [/ Aen. im 2014 3118 AENT-4E7T anr.
Limit FOU PART 15C AV
Emv. / Thm. 1 23TCSS4E
Engineer hlice yany

Pouer rat
Test Hode

. AC 1200/ 60Rz
® Mode

Ant. Cable ANP

Emission

Ho Freqg. Factor Loss  factor  Reading  Lewvel  Limdts Hargin Remark
[HHz} [4B/m)  {dE) [dE] [dEui) [AEuVS ) {dBuV ) (dB}
1 5150.000 33.68 9.62  35.38 31.9% 39.91 51.00 14.09  Reerage
T eIl 1) LI DLED 3537 64,22 2.zl 58.00 -10.E1  Average
Bemarks: 1. Emission Levels Aoteons Factor + Cable Luss + Feading
amn Faccor
2. The emission levels that ace 20dB below the official
limit are not reported.
Dt 34 2015 Repart WMEDION AGACS15007T2R1-FCC IDANIN SC.EMG (200)

60

Dl F015.07-21

g L (ol

L]

FCC PART 15C

1500

639, AiTE. i ELEY 5195
Frequency {MHz)

: Im Chember
t 3m 2014 3115 9807-9R7T
[ 185G AV

Data no. @ 04
Amc. pol. @ VERTTCAL

. AC 1200/ 60Rz
Hode

Ant. Cable ANP

Emission

Ho Freqg. Factor Loss  factor  Reading Level  Lim Hargin Remark
[HHz} [4B/m)  {dE) [dE] [dEui) [AEuVS ) {dBuV ) (dB}
1 5150.000 33.68 9.62  35.38 30,37 38.29 54.00 15.71 Prak
T B PR T .M T.ET 3537 54,06 G206 S4.00  -U.06  Peak

Remarks: 1.

Z.

Emiszion Levels Antenns Factor + Cable Luss + Keading
a=pn Facror

The emission levels that ace I0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 47 File: F12015 Repart MMEDION AGACS15007T2R1-FCC 1D SGEMG (200)
Larvel (dEavan)

120

L PR SR VTN VPN PRI TY Y BT APEN PP T

' 224 5274, EXFEN SIL 21 LA
Frequency {MHz)

: Im Chember
T 3m 2014 3118 9E07-4A77
i FUC PART 15C FAEK

t Z3VC/S4E
i Alice yanyg
Tabplet FC
Pousr rating : DS SV Fr - AC 1Z0V/E0Rz
Test Rode : IEEEDOZ Tx Hode
+ PTAOL
Ant.  Cable AP Emisziun
No. Freq. Factor Loss facTor Reading Level Limits Hargin Remark
[MHz) [4B/m) (4B} [dE] [4BuV)  (dBuV/m) (B m) (4B
1 S5z39.210 33.84 S.EE ao. o0 as. 16 49.00 Penk
z Sa5L0. 14.04 o 0.6k 4,00 Peak
3 S46N.000 349.23 976 35.25 4z.82 S1.56 F49.00 Penk
Remarka: 1. Emiaaion Level= Ancenna Faccor + Canle Loaa « Reading
-hsy Factur
Z. The emission levels that are 2040 below the official
limit mre i e L
Data: 49 Flle: F212015 Report MMEDION AG'ACS15007T2R1TCC WA SG.EMG (209)
Lol (B anp e NNS-07-21
120
1
60 =
| II"‘ 1 FCC PART 15C AV
l b
. 2 3
O sazs 274, [EEES 537 1z, 5170
Frequency {MHz)
Jm Chemiber Data no. : 49
am 2014 3115 A07-4877 pol. @ VERTICAL
FOU FART 15C AV
ZITCAEGR
Alice yanyg
Tanlet FC
O SV Fr Ldapter Tnput AC 120U/ A0Az
IEEEDOQZ . 11nHT20 S240MMT Tx Hode
+ PTAOL
An Cable AP Emisziun
No. Freq. Fa r Loss facTor Reading Level Limits Hargin Remark
[MHz) [4B/m) (B} [dB] [4BuV)  (dBuV/m) (B m) (4B
1 5240.925 33.84 54.03 Rverage
z S350, 000 14.04 30,82 hverage
3 S46N.000 349.23 2060 hverage
Remarika: 1. Emiaation Level= ancenna Facoor +

~Amp Factur
Z. The emission levels that are Z0dD below the cfficial

Frpr e

limit ars

Data: 49 Flle: F12015 Repart MMEDION AGACS15007T2R1-FCC ID-WWT SGEMG (200)
Larvel (dEavan)

50721

120

FCC PART 15C AV
il

~ 2 3

% yazy 5274, 5323 BIFL 21, 5470
Erequency (MHz)
Hite no. T Um Chember Data no. @ au
Dim. [/ ARE. ot 3m 2014 3115 AE07-4E7T ARE. pal. @ BORTZONT
Limit P OFOUC PART 15C AV
Ewv. [/ Tea.
ineer
e pabing . AT 120V/60Rz
Test Hode T« Hode
Aov.  Cable  ANP Emission
Mo, Freq. Factor Loss  factor  Reading  Level  Limdts Remark
[MHz} [dB/m)  {dBY  [dE] [dBuV)  [dBu¥/m) (dBuVm] (B}
1 sz40. 190 23,80 59,16 72,32 54,00 Rerage
2 S250.000 4,04 20,55 18,01 54,00 Average
3 S460.000 24,23 30,72 EL TS 54,00 Rerage
Remariea: 1. Emisaion Level= Ancenna ' a7 4 Reading
-Anp Factor
The emission levels that are ZUAD below the officisl
Timit are
Data: 50 015 ReportMMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EM6 (208)
Level (dBuVim) Date: 2015-07-27
120
FCC PART 15C PAEK
60
05225 5274. 5323. 5372. 5421, 5470
Frequency (MHz)
Site no. : 3m Chamber Data no. :
Dis. / Ant. : 3w 2014 3115 9607-4877 int. pol. : HORIZONTAL
Limit : FCC PART 15C FLER
Env. / Ins. : 237C/54%
Enginser : Alice_yang
EUT : Tablet PC
Pover rating : DC 5V From Adapter Input AC 120V/E0Hz
Test Mode : IEEES0Z.11inHTZ0 5240MHz  Tx Mode
PT301
int.  Cable  RMP Emission
Mo. Freq. Factor Loss factor Reading Lewel Limits Margin Remark
(MHz) (dB/w)  (dB)  (dE) (dBuV)  (dBuV/m) (dBuV/m)  (dE)
1 5241.415 33.85 9.66 35.34 83.27 o1.44 74.00 -17.44 Peak
2 5350.000 34.04  9.71  35.29 42.13 50.59 74.00  23.41 Peak
3 S451.625 34.22  9.76  35.25 44.10 52.83 74.00  21.17 Peak
4 5460.000 34.23  5.76  35.25 41.76 50.50 74.00  253.50 FPeak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission lewels that are 20dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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5260-5320MHz Band:

112015 ReportMMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
Date: 2015-07-27

FCC PART 15C P

60
1
0 4500 4655, 4810, 4965, 5120. 5275
Frequency (MHz)
Site no. : 3m Chamber bata mo. : 53
Dis. / Ant. : Gm 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C PAER
Env. / Ins. : 23%C/54%
Engineer : hlice_yang
EUT : Tablet FC
Power rating : DC 5V From idapter Input AC 120V/60Hz
Test Mode : IEEES0Z.1la S260MHz  Tx HMode
PT301
int. Cable  ANP Emission
No. Freq. Factor Less factor Reading Llevel Limits MNargin Remark
(MHz) (dB/m)  (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  (dB)
1 4825.500 33.06 9.46 35.53 44.37 51.36 74.00  22.64 Peak
2 5150.000 33.68 9.62  35.38 4z.04 49.98 74.00  24.04 Peal
3 5261.050 33.88 9.67 35.34 8z.52 90.73 74.00 -16.73 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-kmp Factor
2. The emission levels that are Z0dE below the official
limit are not reported.

Data: 55 File: F:2015 Report MIMEDION AGIACS 1500772R1-FCC ID-WIFI 56.EMG (208)
Lewvel (dBuVim) Date: 2015-07-27
120
60
FCC PART 15C A}
1
o 4500 4655, 4810, 4965, 5120. 5275
Frequency (MHz)
3m Chamber Data no. :
im 2014 3115 SE07-4877 Ant. pol. : HORIZONTAL
FCC PART 15C AV
23%C/54%
Engineer : hlice_yang
EUT : Tablet PC
Power rating : DC 5V From ldapter Input AC 120V/60HZ
Test Mode : IEEES0Z.1la S260MHz  Tx HMode
PT301
int.  Cakle  ANP Emission
No. Freq. Factor Less factor Reading Level Limits MNargin Remark
(MHz) (dB/m) [dB}  (dB) (dBu¥)  (dBuV/m) (dBuV/m) (B}
1 5150.000 33.68 9.62  35.38 30.52 38.42 54.00 15.56 Average
2 5261.050 33.88 9.67 35.34 65.81 74.02 54.00 -20.02 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-kmp Factor
2. The emission levels that are Z0dE below the official
limit are not reported.

Data: 54 File: F:i2015 ReportMMEDION AGIACS1500772R1-FCC ID-WIFI 56.EM6 (208)
Date: 2015-07-27

0 FCC PART 15C£

0 1965, 5120, 5275

4500 4655, 4810,
Frequency (MHz)

Site no. : 3m Chawber Data no. @ 54
Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C AV
Eav. / Ims. : 23%C/54%
Engineer : Alice_yang
EUT : Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode : IEEES0Z.1la S260MHz T HMode
PT301
Ant. Ceble  AMP Emission
Na. Fredq. Factor less facter Reading Llevel Limits MNargin Remark
(MHz) (dB/m) (dB)  (dB) (dBuvi  (dBuV/m) (dBuV/m)  (dB)
1 5150.000 33.68 9.62  35.38 30.36 38.28 54.00 15.72 kverage
2 5261.050 33.88 9.67 35.34 56.02 64.23 54.00 -10.23 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-kmp Factor
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 56 2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EM6 (208)
Level (dB Date: 2015-07-27
120
FCC PART 15C PAF|
60
0 4500 4655, 1810, 1965, 5120, 5275
Frequency (MHz)
site no. : 3m Chamber pata no.
Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : HORTZONTAL
Limit : FCC PART 15C PAEK
Env. / Ins. : 23%C/54%
Engineer : Alice_yang
EUT : Tablet BC
Power rating : DC S5V From Adapter Input AC 120V/60HzZ
Test Mode : IEEES0Z.1la S260MHz T HMode
PT301
Ant.  Csble  ANP Emission
No. Freq. Factor Less facter Reading Level Limits MNargin Remark
(MHz) (dB/m)  (dB}  (dB} (dBuv)  {dBuV/m) (dBuV/m)  (dB)
1 4971.200 33.35 9.53  35.46 43.97 51.39 74.00 22.61 Peak
2 5150.000 33.68 9.62  35.38 42.11 50.03 74.00  23.97 Peak
3 5261.050 33.88  9.67  35.34 91.z0 95,41 74.00 -25.41 FPeak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp Factor
2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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Data: 72

Level (dBuVim}
120

12015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 5G.EMG (208)
Date: 2015-07-27

FCC PART 15C AV

o

-kmp Factor
The emission levels that are Z0dB below the official
limit are not reported.

Data: 71 12015 ReportMMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
Level (dBu' Date: 2015-07-27
120
1
FCC PART 15C PAEK
60
3
4
0 5310 5342. 5374. 5406. 5438. 5470
Frequency (MHz)
Hite no. 3m Chamber Data no.
Dis. / Ant. Fm 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PAEK
Env. / Ins. 237C/54%
Engineer Alice_yang
EUT Tablet PC
Power rating : DC 5% From idapter Input AC 120V/60Hz
Test Mode IEEES0Z.11a S320MHz  Tx Node
PT301
int.  Cable  AMP Emission
No Freq. Factor Loss — factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m)  [dB)  (dB) (@BU¥)  (dBuV/w) (dBuV/m)  (dB)
1 5319.600 33.99  9.69  35.30 85.43 o1.81 74.00 -17.81 FPeak
z  5350.000 34.04  §.71 35.z8 41.68 50.14 74.00  23.86 Feak
3 5395.280 3.1z 9.72  35.27 44.53 53.18 74.00  20.82 Peak
4 5460.000 34.23  9.76  35.25 41.28 50.03 74.00  23.97 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dB below che official
limit are not reported.
Data: 73 File: F:12015 ReportMMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EM6 (208)
Level (dBu! Date: 2015-07-27
120
FCC PART 15C PAEK
60
N——
0 5310 5342, 74, 5. 5438.
Frequency (MHz)
Site no. 3m Chamber Data no. : 73
Dis. / Ant. 3m 2014 3115 9607-2877 Ant. pol. : HORIZONTAL
Limir FCC PART 15C PAEK
Env. / Ina. 237C/54%
Engineer Alice_yang
EUT Tahlet PC
Power rating : DC 5V From hdapter Input AC 1Z0V/60Hz
Test Node IEEES02.11a S3Z0MHz  Tx Maode
PT301
int.  Cable AP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  (dB)
1 5318.480 33.98  9.69  35.30 90.94 99.31 74.00 -25.31 Peak
2 5350.000 34.04 9.71 35.29 47.18 55.64 74.00  18.36 Feak
3 5460.000 34.23  9.76  35.25 44.23 52.97 74.00 21.03 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

5310 5342, 5374. 5406. 5438. 5470
Frequency (MHz)
Hite no. im Chauber Data no. : 72
Dis. / knt. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C AW
Eunv. / Ins. 237C/ 545
Engineer Llice_yang
EUT Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z.1la S320MHz  Tx Hode
FT301
Ant.  Cable  AmP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/w) (4B}  (dB) (dBu¥)  (dBuV/r) (dBuV/m] (4B
1 5320.080 33.99  9.69  35.30 55.46 66.54 54.00 -12.84 Average
2 5350.000 34.04  9.71  35.28 30.85 39.31 54.00  12.69 hverage
3 5260.000 34.23  9.76 35.25 30.66 39.20 54.00  12.60 kverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
Data: 74 File: F:i20115 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 5G.EMG (208)
Level (dBuVim) Date: 2015-07-27
120
1
0 FCC PART 15C AV
2
o 5310 5342, 74, 5 5438. 5470
Frequency (MHz)
Site no. 3m Charber Data no. : 74
Dis. / Ant. 3w 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C AW
Env., / Ins. 237G/54%
Engineer Llice_yang
EUT Tahlet PC
Fower rating : DC 5V From Adapter Input AC 120V/60Hz
Test Hode IEEES0Z.11a S320MHz  Tx Hode
PT301
Ant.  Cable  AmNP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/m) (4B}  {dB) (dBu¥)  (dBuV/m) (dBuV/ml  (dEB)
1 5320.080 33.99  9.69 35.30 62.75 73.13 54.00 -19.13 kverage
2 5350.000 34.04 9.71  35.28 31.52 39.98 54.00 14.02 kverage
3 5460.000 34.23  9.76 35.25 30.67 39.41 54.00 14.59 kverage

Remarks: 1.

Ewission Level= Antenna Factor + Cable Loss + Reading
-Amp Factor

The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15229
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Data: 81 12015 ReportMMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
Level (dBuf Date: 2015-07-28
120
3
FCC PART 15C P,
60
1
it A
0 4500 4655. 4810. 4965. 5120. 5275
Frequency (MHz)
Hite no. 3m Chamber Data no.
Dis. / Ant. Fm 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PAEK
Env. / Ins. 237C/54%
Engineer Alice_yang
EUT Tablet PC
Power rating : DC 5% From idapter Input AC 120V/60Hz
Test Mode IEEES0Z.11inHT20 SZ60MHz  Tx Hode
PT301
int.  Cable  AMP Emission
No. Freq. Factor Loss — factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m)  [dB)  (dB) (@BU¥)  (dBuV/w) (dBuV/m)  (dB)
1 4790625 32.99  9.45  35.54 46.48 53.38 74.00  20.62 FPeak
% 5150000 33.66  D.6z  35.38 43.47 51.39 74.00  22.61 Feak
3 5261.050 33.86  9.67 35.34 83.55 91.76 74.00 -17.76 Peak

Remarks: 1.

Data: 83
Level (dBu!

120

Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewmission levels that are 204B below the official
limit are not reported.

File: F:12015 ReportMMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EM6 (208)

Date: 2015.07-28

FCC PART 15C P,

60

0 4500 4655. 10. 4 5120. 5275
Frequency (MHz)

Site no. 3m Chamber Data no. : 83

Dis. / Anc. am 2014 3115 9607-4877 Ant. pol. : HORIZONTAL

Limir FCC PART 15C PAEK

Env. / Ins. 237c/54%

Engineer Alice_yang

EUT Tahlet PC

Power rating : DC 5V From hdapter Input AC 1Z0V/60Hz

Test Node IEEES02.11nHT20 S260MHz  Tx Hode

PT301
int.  Cable AP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dB) (dEu¥)  (dBuV/m) (dBuV/m)  (dB)

1 5106.825 33.60  9.60 35.40 46.13 53.93 74.00  20.07 Peak
2 5150.000 33.68 9.62  35.38 43.61 51.53 74.00  22.47 Feak
3 5257.950 33.88 9.67 35.34 90.65 98.86 74.00 -24.86 Pealk

Remarks: 1.

Emission Level= Antenna Facotor + Cable Loss + Reading

-kmp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 82 12015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
120 Level (dBuVim} Date: 2015-07-28
2
60
FCC PART 15C
1
o 4500 4655. 4810, 4965. 5120. 5275
Frequency (MHz)
Hite no. im Chauber Data no. : 82
Dis. / knt. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C AW
Eunv. / Ins. 237C/ 545
Engineer Llice_yang
EUT Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z.11nHT20 5260MEz  Tx Hode
FT301
Ant.  Cable  AmP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/w) (4B}  (dB) (dBu¥)  (dBuV/r) (dBuV/m] (4B
1 5150.000 33.68  9.62  35.38 30.73 38.65 54.00 15.35 hverage
2 5z61.050 33.88  9.67  35.34 57.50 65.71 54.00 -11.71 hverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~hmp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
Data: 84 File: F:i20115 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 5G.EMG (208)
Level (dB Date: 2015-07-28
120
2
0 FCC PART 15€
1
o 4500 4655. 10. 4 5120. 5275
Frequency (MHz)
Site no. 3m Charber Data no. 84
Dis. / Ant. 3w 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C AW
Env., / Ins. 237G/54%
Engineer Llice_yang
EUT Tahlet PC
Fower rating : DC 5V From Adapter Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT20 5260MHz  Tx HNode
PT301
Ant.  Cable  AmNP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/m) (4B}  {dB) (dBu¥)  (dBuV/m) (dBuV/ml  (dEB)
1 5150.000 33.68 9.62 35.38 30.88 38.80 54.00  15.20 kverage
2 5261.050 33.88 9.67 35.34 64.08 72.28 54.00 -18.29 kverage

Remarks: 1.

Emission Level= Intenna Factor + Cable Loss + Reading

—hrp Faotor

The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15229
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Data: 97 12015 ReportMMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
Date: 2015.07-28
120
1
[N FCC PART 15C PAEK
60
2 Son oo il WAl A
0 5310 5342. 5374. 5406. 5438. 5470
Frequency (MHz)
Hite no. 3m Chamber Data no. : &7
Dis. / Ant. Fm 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PAEK
Env. / Ins. 237C/54%
Engineer Alice_yang
EUT Tablet PC
Power rating : DC 5% From idapter Input AC 120V/60Hz
Test Mode IEEES0Z.11inHT20 S53Z0MHz  Tx Hode
PT301
int.  Cable  AMP Emission
No Freq. Factor Loss — factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m)  [dB)  (dB) (@BU¥)  (dBuV/w) (dBuV/m)  (dB)
1 55318.800 33.95  9.69  35.30 50.42 55.79 74.00 -14.79 FPeak
z  5350.000 34.04  §.71 35.z8 4z.78 51.z4 74.00  22.76 Feak
3 5400720 34.13  9.72  35.27 44.34 52.92 74.00  21.06 Peak
4 5460.000 34.23  9.76  35.25 4z.18 50.92 74.00  23.08 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dB below che official
limit are not reported.
Data: 99 File: F:12015 ReportMMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EM6 (208)
Level (dBu! Date: 2015-07-28
120
T
&0 FCC PART 15C AV
2
0 5310 5342, 74, 5. 5438. 5470
Frequency (MHz)
Site no. 3m Chamber Data no. : 99
Dis. / Ant. 3m 2014 3115 9607-2877 Ant. pol. : HORIZONTAL
Limir FCC PART 15C AW
Env. / Ina. 237C/54%
Engineer Alice_yang
EUT Tahlet PC
Power rating : DC 5V From hdapter Input AC 1Z0V/60Hz
Test Node IEEES02.11nHT20 5320MHz  Tx Hode
PT301
int.  Cable AP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  (dB)
1 5320.080 33.99  9.69  35.30 62.00 70.38 54.00 -16.38 hverage
2 5350.000 34.04 9.71 35.29 31.24 39.70 54.00  14.30 kverage
3 5460.000 34.23  9.76  35.25 30.82 39.56 54.00  14.44 kverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-kmp Factor
The emission levels that are Z0dB below the official
limit are not reported.

Data: 98
Level (dBuVim}

12015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 5G.EMG (208)
Date: 2015-07-28

120

FCC PART 15C AV

o 5310 5342, 5374. 5406. 5438. 5470
Frequency (MHz)
Hite no. im Chauber Data no. : 98
Dis. / knt. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C AW
Eunv. / Ins. 237C/ 545
Engineer Llice_yang
EUT Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z.11nHT20 5320MEz  Tx Hode
FT301
Ant.  Cable  AmP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/w) (4B}  (dB) (dBu¥)  (dBuV/r) (dBuV/m] (4B
1 5320.400 33.99  9.69  35.30 56.61 64.99 54.00 -10.99 hverage
2 5350.000 34.04  9.71  35.28 30.78 39.25 54.00 12.75 hverage
3 5260.000 34.23  9.76 35.25 30.74 39.28 54.00  12.52 kverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
Data: 100 File: F:i20115 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 5G.EMG (208)
Level (dBuVim) Date: 2015-07-28
120
1
FCC PART 15C PAEK
60 3
)
o 5310 5342, 74, 5 5438. 5470
Frequency (MHz)
Site no. 3m Charber Data no. : 100
Dis. / Ant. 3w 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEK
Env., / Ins. 237G/54%
Engineer Llice_yang
EUT Tahlet PC
Fower rating : DC 5V From Adapter Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT20 5320MHz  Tx HNode
PT301
Ant.  Cable  AmNP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/m) (4B}  {dB) (dBu¥)  (dBuV/m) (dBuV/ml  (dEB)
1 5318.800 33.98  9.69 35.30 87.74 96.11 74.00 -22.11 Peak
2 5350.000 34.04 9.71  35.28 43.38 51.84 74.00 22.16 Feak
3 5351.920 34.04 9.71  35.29 46.33 54.79 74.00  19.21 Peak
4 5460.000 34.23  9.76 35.25 43.78 52.52 74.00  21.48 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-kmp Factor
2. The emission levels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15229
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5500-5700MHz Band:

Data: 109 File: F:2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EMG (208)
12 Leve! (4BUVim) Date: 2015-07-28
FCC PART 15¢ PAEK
60
At bt b gy et 4
05350 5383. 5416. 5449, 5482, 5515
Frequency (MHz)
Site no. 3m Chamber Data no. : 109
bis. / Anc. 3m 2014 3115 2607-4877  Anc. pol. : HORIZONTAL
Limit : FCC PART 15C PAEE
Env. / Ins. 1 23%C/54%
Engineer Alice_yang

EUT : Tablet PC
Power rating : DC 57 From Adapter Input AC 120V/60HzZ

Test Node IEEES0Z.1la SSOOMHz — Tx Hode
PT301
int. Cable ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(mHz) (dB/m) (4B} (aB) (GBuv)  (dBuV/m) (ABuV/w) (B}
1 5480.000 34.23  9.76  35.25 41.83 50.57 74.00  23.43 Peak
Z 5480.000 34.27  9.77  35.24 51.18 59.95 74.00  14.02 FPeak
3 5500.575 34.30  9.75  35.22 85.59 935,45 74.00 -24.45 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20adB below the official
limit are not reported.
Data: 111 File: F:2015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EM6 (208)
Level (dBuVim) Date: 2015-07-28
120
3
60
FQC PAI AV
7
05350 5383, 416 54, 5482. 5515
Frequency (MHz)
Hite no. 3m Chamber Data no. : 111
Dis. / Ant. : 3m 2012 3115 2607-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. : 237C/54%
Engineer Alice_yang
EUT : Tablet PC
Power rating : DG 5¥ From idapter Input AC 120V/60Hz
Test Mode IEEES0Z.11la SSO0MHz — Tx Mode
PT301
int. Cable ANP Emission
No. Freq. Factor Loss  factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m)  [dB)  (dB) (@BU¥)  (dBuV/w) (dBuV/m)  (dB)
1 5460.000 34.23  9.76  35.25 30.75 39.49 54.00 12.51 kverage
Z 5480000 34.27  9.77 35.24 3z.12 40.92 54.00 13.08 hverage
3 5500.150 34.30  9.78  35.22 58.27 67.13 54.00 -13.13 hverage

Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading
—imp Factor
2. The ewmission levels that are 204B below the official
limit are not reported.

Data: 110 2015 Report MMEDION AGACS1500772R1-FCC ID-WIFI 5G.EMG (208)
Level (dB: Date: 2015-07-28
120
60
FQC PART 15C|AV.
2
1
05350 5383. 5416. 5449, 5482. 5515
Frequency (MHz)
site no. 3m Chamber Pata no. ¢ 110
Dis. / kot. 3m zD14 3115 9607-4877 knt. pol. i HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. 23%C/54%
Engineer ilice_yang
EUT Tablet PC
Power rating : DC 5V From Rdapter Input AC 120V/60HZ
Test Mode IEEES0Z.11a S500MHz  Tx NMode
PT301
Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level  Limits Margin Remark
(MHz) (dB/w) (4B} (dB) (dBuY)  (ABUV/ra) (dBUV/m) (8]
1 5460.000 34.23 9.76 35.25 30.96 39.70 54.00  12.30 Average
2 5480.000 34.27 9.77 35.24 F4.41 43.21 54.00 10.79 kverage
3 5500.150 34.30 9.7  35.22 £5.75 74,61 54.00 -20.61 hverage

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor

The emission levels that are 208B below the official
limit are not reported.

Data: 112 File: F::2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 5G.EM6 (208)
Level (dBuVim} Date: 2015-07-28
120
FCC PART 155C PAEK
60

05350 5383. 416. 54, 5482. 5515
Frequency (MHz)
Hite no. im Chauber Data no. : 112
Dis. / knt. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PAEK
Env. / Ins. 2370/ 545
Engineer Llice_yang
EUT Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/G0Hz
Test Mode IEEES0Z.11a SSO0MHz — Tx Mode
PT301
Ant. Cable  ANP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/w) (4B}  (dB) (dBu¥)  (dBuV/r) (dBuV/m] (4B
1 5460.000 34.23  9.76  35.25 4z.32 51.06 74.00 22.94 Feak
2 5480.000 34.27  9.77  35.24 45.04 54.74 74.00  10.26 FPeak
3 5500.975 34.30 9.78 35.22 81.88 20.74 74.00 -16.74 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
—Amp Factor

The emission levels that are 208B below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 126 File: F:i2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EM6 (208)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-kmp Factor
2. The emission levels that are Z0dE below the official
limit are not reported.

Data: 125 File: F:2015 Report IMEDION AGIACS 1500772R1-FCC ID-WIFI 56.EMG (208)
12 L0ve! (4BU Date: 2015-07-28 Date: 2015-07-28
FCC PART 15C PAEK
” PP PR I A B s et o FCC PART 15C AV
5 3
05670 6086. 6502, 6918, 7334, 7750 05670 6086, 6502, 6918, 7334, 7750
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 125 Site no. 3m Charber Data no. : 126
bis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : HORIZONTAL Dis. / Ant. Im 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEK Limit FCC PART 15C AV
Env. / Ins. 237C/54% Env. / Ins. 237C/ 543
Engineer hlice_yang Engineer Llice_yang
EUT : Tablet PC EUT Tahlet PC
Power rating : DC 5V From idapter Input AC 120V/&0Hz Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z.11a S700MHz — Tx HMode Test Mode IEEES0Z.11a S700MHz — Tx Hode
PT301 PT301
Ant.  Cable  ANP Emission Ant.  Cable  AmP Emission
No. Freq. Factor Less factor Reading level Limits MNargin Remark No. Freq. Factor loss factor Reading level Limits MNargin Remark
(MHz) (dB/m)  (dB)  (dE) (dBu¥i  (dBuV/m) (dBuV/m)  (dB) (MHz) (dB/m)  (dB)  (dE) {dBu¥)  (dBuV/m) (dBuV/m)  (dB)
1 5697.040 34.38  9.87 35.14 85.52 94.63 74.00 -20.63 Peak 1 5701.200 34.38 9.86 35.14 62.08 71.20 52.00 -17.20 kverage
2 5850.000 34.4% 9.95  35.07 42.36 51.68 74.00 22.32 Peak 2 5850.000 34.44 9.95  35.07 30.72 40.04 54.00 13.96 kverage
3 7250.000 35.91 10.7%  35.50 43.386 54.51 74.00  19.45 Peal 3 7250.000 35.91 10.7%  35.50 31.02 42.17 54.00 11.83 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor ~hmp Factor
2. The emission levels that are 20dE below the official 2. The emission levels that are 20dE below the official
limit are not reported. limit are not reported.
Data: 127 File: F:12015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 56.EMG (208) Data: 128 File: F:i2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EM6 (208)
Level (dBu! Date: 2015-07-28 Level (dBuVim) Date: 2015-07-28
120 120
ECC PART 15C
60 60
AUV FRUSERY TSRS NN PR R U RSV FCC PART 15 AV
L
7 3
05670 6086, 6502, 6918, 7334 7750 05670 6086. 6502, 6918, 7334, 7750
Frequency (MHz) Frequency (MHz)
Site no. am Chamber pata mo. : 127 Site no. 3m Chaminer pata no. : 128
Dis. / Ant. : Gm 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. sm 2014 3115 96074877 Ant. pol. : VERTICAL
Limit FCC PART 15C PAEK Limit FCC PART 15C AV
Env. / Ins. 2370/ 545 Env. / Ins. 2370/ 545
Engineer Llice_yang Engineer ilice_yang
EUT : Tablet FC EUT Tablet PC
Power rating : DC 5V From idapter Input AC 120V/60Hz Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z.1la S700MHz — Tx HMode Test Mode IEEES0Z.1la S700MHz T HMode
PT301 PT301
int. Cable  ANP Emission Ant. Ceble  ANP Emission
No. Freq. Factor Less factor Reading Llevel Limits MNargin Remark Na. Freq. Factor less facter Reading Llevel Limits MNargin Remark
(MHz) (dB/m)  (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dB/m) (dB)  (dB) (dBuvi  (dBuV/m) (dBuV/m)  (dB)
1 5701.200 34.38 9.88  35.14 80.98 90.10 74.00 -16.10 Peal 1 5701.200 34.38 9.88 35.14 56.686 65.78 54.00 -11.78 Average
2 5850000 34.4% 9.95  35.07 42.93 52.25 74.00  21.75 Peal 2 5850.000 34.44 9.95  35.07 30.52 39.84 54.00 14.16 Average
3 7250000 35.91 10.7%  35.50 44.11 55.26 74.00  18.74 Peak 3 7250.000 35.91 10.7%  35.50 31.03 42.18 54.00 11.82 Average

Remarks: 1.

Emiszion Level= Antenna Factor + Cable Loss + Reading

-lwp Factor
The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-kmp Factor
2. The emission levels that are Z0dE below the official
limit are not reported.

Data: 133 File: F:2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EM6 (208)
Level (dBu Date: 2015.07-28
120
ECCPART |5C PAEK
60
1
05350 5383, 5416, 5449, 5482, 5515
Frequency (MHz)
Site no. : 3m Chamber Data no. :133
Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : HORIZOMTLL
Limit : FCC PART 15C PAEK
Env. / Ins. 1 23%C/54%
Engineer Alice_vang
EUT : Tablet BC
Fower rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z.11nHTZ0 S500MHz Tx Mode
PT301
Ant. Cable AMP Emission
No. Fred. Factor Loss factor Reading Level Llimits Margin Remark
(MHz) (dB/m)  (dB)  (dB) (GBu¥)  (dBuV/m) (dBuV/m)  (dB)
1 5460.000  34.23  9.76 35.25  42.28  51.02 74.00 22.98 Peak
2 5480.000 34.27 9.77 35.24 48.74 57.5% 74.00 16.46 Peak
3 5500.150 34.30 9.78 35.22 88.23 97.09 74.00 -23.09 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor
2. The emizsion levels that are 20dB below the official
limit =re not reported.
Data: 135 File: F:2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EM6 (208)
Level (dBu! Date: 2015-07-28
120
60
2
05350 5383, 5416, 5449, 5482, 5515
Frequency (MHz)
Site no. : 3m Chawmber Data no. 1 135
Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit : FGC PART 15C AV
Env. / Ins. 23C/ 544
Engineer ilice_vang
EUT : Tablet FC
Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mods IEEES0Z.11nHT20 S500MHzZ Tx Mode
PT301
int. Cable  ANP Emizsion
No. Freq. Factor Less factor Reading Level Limits Margin Remark
(MHz) (dB/m) (B (dB) (GBu¥)  (dBuV/m) (dBuV/mi  (dB)
1 5460.000 34.23 9.76 35.25 30.6% 39.38 54.00 14.62 Awverage
2 5480.000 3%.27 9.77 35.24 31.74 40.5% 54.00 13.46 Awerage
3 5500.150 34.30 9.78 35.22 56.88 B5.74 54.00 -11.74 Average

Data: 134 File: F:2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIF| 56.EMG (208)
Level (dBuVim) Date: 2015-07-28
120
3
0 F(C PAR AV
2
05350 5383 5416, 5449, 5482, 5515
Frequency (MHz)
Site no. Sm Charber Data no. 134
Dis. / Ant. £ 2014 3115 9607-4877 hnt. pol. @ HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. 2370/ 54%
Engineer Alice_yang
EUT Tablet BC

Power rating : DC 5V From Adapter Input AC 120V/60Hz

Test Mode IEEES0Z.11nHTZ0 S5500MHz  Tx HMode
PT301
Ant.  Cable  AmP Emission
No. Freq. Factor loss factor Reading level Limits MNargin Remark
(MHz) (dB/m)  (dB)  (dE) (dBuvi  (dBuV/m) (dBuV/m)  (dB)
1 5460.000 34.23  9.76 35.25 30.83 39.57 52.00  14.43 kverage
2 5480.000 34.27 9.77 35.24 33.88 42.68 54.00 11.32 kverage
3 5500.150 34.30 9.78  35.22 63.87 72.73 54.00 -18.73 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~hmp Factor
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 136 File: F:i20115 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 5G.EM6 (208)
Level (dBuVim) Date: 2015-07-28
120
BC PAEK
60
i
o 5350 5383, 5416, 5449. 5482, 5515
Frequency (MHz)
Site no. 3m Chaminer pata no. : 136
Dis. / Ant. sm 2014 3115 96074877 Ant. pol. : VERTICAL
Limit FCC PART 15C PAEK
Env. / Ins. 2370/ 545
Engineer ilice_yang
EUT Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z.11nHT20 S500MHz  Tx Mode
PT301
Ant. Ceble  ANP Emission
Na. Fredq. Factor less facter Reading Llevel Limits MNargin Remark
(MHz) (dB/m) (dB)  (dB) (dBuvi  (dBuV/m) (dBuV/m)  (dB)
1 5460.000 34.23  9.76 35.25 41.15 49.89 74.00  24.11 Peak
2 5480.000 34.27 9.77 35.24 44.00 52.80 74.00  21.20 Peak
3 5501.305 34.30 9.78 35.22 81.75 90.61 74.00 -16.61 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cakle Loss + Reading
-lwp Factor

The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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Data: 150 File: F:i2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EM6 (208)

Date: 2015.07-28

: F:2015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EM6 (208)
Date: 2015.07-28

Data: 149 F
Level (dBu

120

ECC PART 15C PAEK
60 60
2 3 FCC PART 15C AV
17 e E———
05670 6086, 6502, 6918, 7334, 7750 05670 6086, 6502, 6918, 7334, 7750
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. 1 149 Site no. Sm Charber Data no. @ 150
Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. HORIZONTAL Dis. / Ant. : 3m 2014 3115 9607-4877 hnt. pol. HORIZONTAL
Limit : FCC PART 15C PAEK Limit : FCC PART 15C AW
Env. / Ins. Z37C/54% Env. / Ins. 2370/ 54%
Engineer Alice_yang Engineer Alice_yang
EUT : Tablet BC EUT Tablet BC

Power rating : DC 5V From Adapter Input AC 120V/60Hz Power rating : DC 5V From Adapter Input AC 120V/60Hz

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-kmp Factor
2. The emission levels that are Z0dE below the official
limit are not reported.

Test Mode IEEES0Z.11nHTZ0 S700MHz Tx Mode Test Mode IEEES0Z. 11nHTZ0 S5700MHz Tx Mods
PT301 @ PT301
Ant. Cable AMP Emission Ant. Cable ANP Emission
No. Freg. Factor Loss factor Reading Level Limics Margin Remark No. Freg. Faccor  Loss factor Reading Level Limics Margin Remark
IMHz) (dE/m) (dE} (dE] (dBuv) (dBuV/m) (dBuV/ m) (dE} (MHz) (dE/m) (dE) (dE) (dBuv) (dBuV/m) (dBuV/m) (dE)
1 5697.040 34.38 9.87 35.14 g4.76 93.87 74.00 -19.87 Feak 1 s5701.z200 34.38 9.86 35.14 59.72 65,54 54.00 -14.84 Average
2 5850.000 34.44 9.95 35.07 42.71 52.03 74.00 21.87 Peak 2 5850.000 34.44 9.95 35.07 30.67 39.99 54.00 14.01 Average
3 7250.000 35.91 10.7% 35.50 4z.01 53.16 74.00 20.84 Peak 3 7250.000 35.91 10.74 35.50 30.84 41.99 54.00 12.01 Averadge
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor —imp Factor
2. The emission levels that are 20dE below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 151 File: F:2015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 56.EM6 (208) Data: 152 File: F::2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EM6 (208)
Level (dBu! Date: 2015-07-28 Level (dBuVim} Date: 2015-07-28
120 120
FCE PART 15C PAEK
60 60
SR PR P—— FCC PART 15C AV
b AT A A I M eonc
5 R IN——
05670 6086. 6502. 6918, 7334, 7750 05670 6086, 6502, 6918, 7334, 7750
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. ¢ 151 Site no. 3m Charber Data no. ¢ 152
Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. VERTICAL Dis. / Ant. 3m 2014 3115 2607-4877 Ant. pol. : VERTICAL
Limic : FCC PART 15C PAEK Limic FCC PART 15C AV
Env. / Ins. Z3FC/E4% Env. / Ins. 23FC/E4%
Engineer ilice_yang Engineer Llice_yang
EUT : Tablet FC EUT Tablet PC
Power rating : DC 5V From Aidapter Input AC 120V/60Hz Power rating : DC 5V From idapter Input AC 120V/60Hz
Test Mods IEEES0Z.11nHT20 S700MHzZ Tx Mode Test Mode IEEESD2. 11nHT20 S5700MHZ Tx Mods
PT301 PT301
Anc. Cable Anp Emission Ant. Ceble inp Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freg. Factor Loss factor Reading Level Limits Margin Remark
iMHz) (dB/m) (B} (B (dBuv) (dBuV/m) (dBuV/m) (B} (MHz) (dB/m) (dB) =13 (dBuv) (dBuV/m) (dBuV/m) =31
1 s5701.z200 34.38 9.88 35.14 79.49 88.61 74.00 -1%.61 Peak 1 s5701.z200 34.38 9.88 35.14 55.76 64.88 54.00 -10.88 Average
2 5850.000 34.44 9.95 35.07 41.71 51.03 74.00 22.87 Peak 2 5850.000 34.44 9.95 35.07 30.40 39.72 54.00 14.28 Averade
3 7a2s0.000 35.91  10.7% 35.50 41.51 52.66 74.00 21.34 Peak 3 7as50.000 35.91 10,74 35.50 30.87 4z2.02 54.00 11.98 Average

Remarks: 1.

Emiszion Level= Antenna Factor + Cable Loss + Reading

-lwp Factor
The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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5745-5825MHz Band:

Data: 161 File: F:2015 Report MIMEDION AGIACS 1500772R1-FCC ID-WIFI 56.EMG (208)
Level (dBu! Date: 2015-07-28
120
4
FCC PART 15C/P
60
1 2
0 5350 5432, 5514, 5596. 5678. 5760
Frequency (MHz)
Site no. 3m Chamber bata mo. : 161
pis. / Ant. sm o 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PAEK
Env. / Ins. 23%C/54%
Engineer hlice_yang
EUT Tahlet PC
Power rating : DC 5V From idapter Input AC 120V/60Hz
Test Mode IEEES0Z.1la S745MHz  Tx HMode
PT301
int. Cable  ANP Emission
No. Freq. Factor Less factor Reading Llevel Limits MNargin Remark
(1Hz) (dB/m) (dB) (4B} (dBuY)  (dBuV/m) (dBuV/m) (B}
1 5460.000 34.23  9.76  35.25 4z.02 50.76 74.00  23.24 Peak
2 5715.000 34.39  9.88  35.12 4z.24 51.39 74.00  22.61 Peal
3 5725.000 34.39  9.89 35.12 46.42 55.58 74.00  18.42 Peak
4 5746.470 34.40  9.90  35.11 51.41 90.60 74.00 -16.60 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 163 File: F:2015 Report MIMEDION AGIACS 1500772R1-FCC ID-WIFI 56.EMG (208)
Level (dBuVim) Date: 2015-07-28
120
FCC PART 15C|PAF]
3
60
1
o 5350 5432, 5514, 5596. 5678. 5760
Frequency (MHz)
3m Chamber Data no. : 163
im 2014 3115 SE07-4877 Ant. pol. : HORIZONTAL
FCC PART 15C PAEK
23%C/54%
Engineer Llice_yang
EUT Tablet PC
Power rating : DC 5V From ldapter Input AC 120V/60HZ
Test Mode IEEES0Z.1la S745MHz  Tx HMode
PT301
int.  Cakle  ANP Emission
No. Freq. Factor Less factor Reading Level Limits MNargin Remark
(MHz) (dB/m)  (dBy  (dB) (dBu¥)  (dBuV/m) (dBuV/m) (B}
1 5480.000 34.23  9.76  35.25 44.44 53.18 74.00 20.82 Peal
2 5715.000 34.39  9.88 35.12 44.086 53.21 74.00  20.79 Peak
3 5725.000 34.39 9.8 35.12 55.61 62.77 74.00  11.23 FPeak
4 5743600 34.40  9.90  35.11 56.40 95.59 74.00 -21.59 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—Amp Factor
The emission levels that are 20dB below the official
limit are not reported.

Data: 162 File: 22015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EM6 (208)
Level (dB Date: 2015-07-28
120
60
FCC PART 1(!\
1 3
0 5350 5432, 5514, 5596. 5678. 5760
Frequency (IHz)
Site no. 3m Chaminer Data no. : 162
Dis. / Ant. Em 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C AV
Eav. / Ins. 23%C/54%
Engineer ilice_yang
EUT Tahlet PC
Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z.1la S745MHz T Hode
PT301
Ant. Ceble  AMP Emission
o Fredq. Factor less facter Reading Llevel Limits MNargin Remark
(MHz) (dB/m) (4B} (dB) (dBu¥)  (dBuV/m) (dBuV/ml (DB
1 5460.000 34.23  9.76 35.25 30.54 39.28 54.00 14.72 kverage
2 5715.000 34.39  9.88 35.12 30.49 39.64 54.00  14.36 Average
3 5725.000 34.39 9.89 35.12 30.85 40.01 54.00 13.99 Average
4 5745.650 34.40  9.90  35.11 55.97 65.16 54.00 -11.16 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp Factor
2. The emizsion levels that are 20dB below the official
limit are not reported.
Data: 164 2015 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 56.EM6 (208)
Level (dB Date: 2015.07-28
120
60
FCCPARTILJ\l
1 23
o 5350 5432, 5514, 5596. 5678. 5760
Frequency (MHz)
site no. 3m Charber pata no. : 164
Dis. / Ant. im 2014 3115 9607-4877 Ant. pol. : HORTZONTAL
Limit FCC PART 15C AV
Eav. / Ins. 23%C/54%
Engineer ilice_yang
EUT Tablet PC
Power rating : DC S5V From Adapter Input AC 120V/60HzZ
Test Mode IEEES0Z.1la S745MHz T Hode
PT301
Ant.  Csble  ANP Emission
No Freq. Factor Less facter Reading Level Limits MNargin Remark
(MHz) (dB/m)  (dB}  (dB} (dBuv)  {dBuV/m) (dBuV/m)  (dB)
1 5460.000 34.23  9.76 35.25 30.58 39.32 54.00 14.68 Average
2 5715.000 34.39 9.88 35.12 30.62 39.77 54.00  14.23 Average
3 5725.000 34.39  9.89  35.12 31.43 40,59 54.00 13.41 kverage
4 5745.650 34.40  9.00  35.11 59.47 65,66 54.00 -12.66 hverage

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
—Amp Factor

The emission levels that are 208B below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 1

Level (dBuf

79

12015 ReportMMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
Date: 2015-07-28

120

60

FCC PART 15C PAEK

0 5805 6194, 6583. 6972. 7361. 7750
Frequency (MHz)
Hite no. 3m Chamber Data no. : 179
Dis. / Ant. Fm 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PAEK
Env. / Ins. 237C/54%
Engineer Alice_yang
EUT Tablet PC
Power rating : DC 5% From idapter Input AC 120V/60Hz
Test Mode IEEES0Z.11la S825MHz  Tx Hode
PT301
int.  Cable  AMP Emission
No Freq. Factor Loss — factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m)  [dB)  (dB) (@BU¥)  (dBuV/w) (dBuV/m)  (dB)
1 5824.450 34.43  9.93  35.08 50.51 59.79 74.00 -15.79 FPeak
% 5850000 34.42  §.95  35.07 40.93 50.51 74.00  23.68 Feak
3 5851.000 32.42 9.95  35.07 4z.10 51.42 74.00 22.58 Peak
4 7250.000 35.91 10.74  35.50 41.08 52.24 74.00  21.76 Feak
5 7734.440 36.64 11.22  35.69 44.47 56.6% 74.00  17.36 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp Factor
2. The emission levels that are z0dB below che official
limit are not reported.
Data: 181 File: F:12015 ReportMMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EM6 (208)
Level (dBu! Date: 2015-07-28
120
1
&0 FCC PART 15C AV
R —
05305 6194, 583, Ll 7361, 7750
Frequency (MHz)
Site no. 3m Chamber Data no. : 181
Dis. / Ant. 3m 2014 3115 9607-2877 Ant. pol. : HORIZONTAL
Limir FCC PART 15C AW
Env. / Ina. 237C/54%
Engineer Alice_yang
EUT Tahlet PC
Power rating : DC 5V From hdapter Input AC 1Z0V/60Hz
Test Node IEEES02.11a S825MHz  Tx Hode
PT301
int.  Cable AP Emission
Mo Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  (dB)
1 5824.450 34.43  9.93  35.08 57.83 67.11 54.00 -13.11 kverage
2 5850.000 34.44 9.95  35.07 30.66 39.98 54.00 14.02 kverage
3 5851.000 34.4% 9.95  35.07 30.61 39.93 54.00 14.07 kverage
4 7250.000 35.91 10.7%  35.50 30.87 42 .02 54.00 11.98 Average
5 7746.110 36.65 1l.22  35.70 31.57 43.74 54.00  10.26 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-kmp Factor
The emission levels that are 20dB below the official
limit are not reported.

Data: 180 12015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
Level (dBuVim} Date: 2015-07-28
120
1
60
FCC PART 15C AV
+ 5
o 5805 6194. 6583. 6972. 7361. 7750
Frequency (MHz)
Hite no. im Chauber Data no. : 180
Dis. / knt. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C AW
Eunv. / Ins. 237C/ 545
Engineer Llice_yang
EUT Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z.1la S825MHz  Tx Hode
FT301
Ant.  Cable  AmP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/w) (4B}  (dB) (dBu¥)  (dBuV/r) (dBuV/m] (4B
1 5824.450 34.43  9.93  35.08 55.58 64.56 54.00 -10.86 Average
z  5850.000 34.44 9.85  35.07 30.43 38.75 54.00  12.25 hverage
3 s851.000 34.44 9.95  35.07 30.44 39.76 54.00  12.22 kverage
4 7250.000 35.91 10.74 35.50 30.84 41.98 54.00 12.01 kverage
5 7724.715 36.64 11.20 35.69 31.54 43.69 54.00  10.31 kverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp Factor
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 182 File: F:i20115 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 5G.EMG (208)
Level (dBuVim) Date: 2015-07-28
120
1
FCC PART 15C PAEK
60 5
bttt e
o 5805 6194, 83. 6! 7361, 7750
Frequency (MHz)
Site no. 3m Charber Data no. : 182
Dis. / Ant. 3w 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEK
Env., / Ins. 237G/54%
Engineer Llice_yang
EUT Tahlet PC
Fower rating : DC 5V From Adapter Input AC 120V/60Hz
Test Hode IEEES0Z.11a S825MHz  Tx Hode
PT301
Ant.  Cable  AmNP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/m) (4B}  {dB) (dBu¥)  (dBuV/m) (dBuV/ml  (dEB)
1 5824.450 34.43 9.93  35.08 83.17 92.25 74.00 -18.45 Peak
2 5850.000 34.44 9.95 35.07 42.14 51.46 74.00 22.54 Feak
3 5851.000 34.44 9.95  35.07 41.93 51.25 74.00 22.75 Peak
4 7250.000 35.91 10.7%  35.50 42.40 53.55 74.00  20.45 Peak
5 7730.550 36.64 11.22 35.69 44.28 56.425 74.00  17.55 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp Factor
2. The emission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 183 3015 ReportMMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EMG (208) Data: 184 2015 Report MMEDION AG'ACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
Level (dBu Date: 2015-07-20 Level (dBuVin) Date: 2015.07-29
120 120
FCC PART 15C PAE
60 60
FCC PART 1{1
bttt —p ok A
1 3
0 5350 5432. 5514. 5596. 5678. 5760 o 5350 5432, 5514. 5596. 5678. 5760
Frequency (MHz) Frequency (MHz)
Hite no. 3m Chamber Data no. : 183 Hite no. im Chauber Data no. : 184
Dis. / Ant. 3m 2014 3115 9607-4877 Ant. pol. : HORIZONTAL Dis. / Ant. Im 2012 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEK Limit FCC PART 15C AW
Env. / Ins. 237C/54% Env. / Ins. 237C/ 545
Engineer Alice_yang Engineer Llice_yang
EUT Tablet PC EUT Tablet PC
Power rating : DC 5V From idapter Input AC 1Z0V/60Hz Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z.11inHT20 S745MHz  Tx Hode Test Mode IEEES0Z.11nHT20 5745MEz  Tx Hode
PT301 FT301
int.  Cable  AMP Emission Ant.  Cable  AmP Emission
No Freq. Factor Loss — factor  Reading  Level  Limits Margin Remark No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(mHz) (AB/m) (4B} (aB) (GBu¥)  (dBuV/m) (ABuV/w) (B} (MHz) (dB/w)  (GB)  (dB) (ABuv)  (dBuV/m) (BuV/m)  (dB)
1 5410.270 34.12 9.7 35.27 45.66 54.27 74.00  15.73 FPeak 1 5460.000 34.23  9.76  35.25 30.87 35.61 54.00 12.39 hverage
z  5460.000 34.23  P.76 35.25 44.23 5z.97 74.00  z1.03 Feak 2 5715.000 34.39  9.85  35.12 30.38 38.53 54.00  12.47 hverage
3 5715.000 34.39  9.88  35.12 43.93 53.12 74.00  20.86 Peak 3 5725.000 34.39  9.89 35.12 30.96 40.12 54.00 13.88 hverage
4 5725.000 34.39 9.8 35.12 50.13 59.29 74.00  14.71 Feak 4 5744.830 34.40  9.90  35.11 58.12 67.31 54.00 -13.31 kverage
5 5745.650 34.40  9.90  35.11 85.03 94.22 74.00 -20.22 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading ~hmp Factor
-Amp Factor 2. The emission levels that are 2045 below the official
2. The emission levels that are z0dB below che official limit are not reported.
limit are not reported.
Data: 185 File: F:12015 ReportMMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EM6 (208) Data: 186 File: F:i20115 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 5G.EMG (208)
Level (dBu! Date: 2015-07-29 Level (dBuVim) Date: 2015-07-29
120 120
g
FCC PART 15C/P|
60 60
brirorssatromemers it 2
1 2.3
0 5350 5432, 14, 5 5678. 5760 o 5350 5432, 14. 5! 5678. 5760
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. 185 Site no. 3m Charber Data no. 186
Dis. / Ant. am 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. Im 2014 3115 9607-4877 ant. pol. : VERTICAL
Limir FCC PART 15C PAEK Limit FCC PART 15C AW
Env. / Ins. 237C/54% Env., / Ins. 237G/54%
Engineer Alice_yang Engineer Llice_yang
EUT Tahlet PC EUT Tahlet PC
Power rating : DC 5V From hdapter Input AC 1Z0V/60Hz Fower rating : DC 5V From Adapter Input AC 120V/60Hz
Test Node IEEES02.11nHT20 5745MHz  Tx Hode Test Hode IEEES0Z.11nHT20 5745MHz  Tx HNode
PT301 PT301
int.  Cable AP Emission Ant.  Cable  AmNP Emission
Mo Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dB) (dEu¥)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dB/m) (dE)  (dB} (dEuv)  (dBuV/m) (dBuV/m)  (dE)
1 5455.780 3.2z 9.76  35.25 44.78 53.51 74.00  20.49 Peak 1 5460.000 34.23  9.76 35.25 30.77 39.51 54.00  12.49 kverage
2 5460.000 34.23  9.76  35.25 43.98 52.72 74.00  21.28 Feak 2 5715.000 34.39  9.88 35.12 30.12 39.27 54.00  14.73 kverage
3 5714.900 34.39  9.88  35.12 4z.57 51.72 74.00 22.28 Peak 3 5725.000 34.39  9.89 35.12 30.35 39.51 54.00 14.49 kverage
4 5725.000 34.39 9.8 35.12 44.94 54.10 74.00  19.50 Peal 4 5745.650 34.40  9.90  35.11 53.37 62.56 54.00 -8.56 Average
5 5746.470 34.40  9.90  35.11 78.69 67.88 74.00 -13.88 Peak

Remarks: 1.

Emisgion Level= Antenna Factor + Cable Loss + Reading

-kmp Factor
The emission levels that are 20dB below the official
limit are not reported.

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

-Amp Factor

The emission levels that are 20dB kelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. R
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Data: 201
Level (dBuf

12015 ReportMMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
Date: 2015-07-29

120

FCC PART 15C PAEK

60

0 5805 6194, 6583. 6972. 7361. 7750
Frequency (MHz)
Hite no. 3m Chamber Data no. : 201
Dis. / Ant. Fm 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PAEK
Env. / Ins. 237C/54%
Engineer Alice_yang
EUT Tablet PC
Power rating : DC 5% From idapter Input AC 120V/60Hz
Test Mode IEEES0Z.11inHT20 S5825MHz  Tx Hode
PT301
int.  Cable  AMP Emission
No. Freq. Factor Loss — factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m)  [dB)  (dB) (@BU¥)  (dBuV/w) (dBuV/m)  (dB)
1 5828.340 34.43 9.9 35.08 76.380 &6.09 74.00 -12.059 FPeak
% 5850000 34.42  §.95  35.07 43.97 53.29 74.00  20.71 Feak
3 5851.000 32.42 9.95  35.07 43.28 52.61 74.00  21.39 Peak
4 7250.135 35.91 10.74  35.50 43.07 54.22 74.00  19.78 Feak
5 7730.550 36.64 11.22  35.69 44.66 56.83 74.00  17.17 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp Factor
2. The emission levels that are z0dB below che official
limit are not reported.
Data: 203 File: F:12015 ReportMMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EM6 (208)
Level (dBu! Date: 2015-07-29
120
1
&0 FCC PART 15C AV
R
05305 6194, 583, Ll 7361, 7750
Frequency (MHz)
Site no. 3m Chamber Data no. : 203
Dis. / Ant. 3m 2014 3115 9607-2877 Ant. pol. : HORIZONTAL
Limir FCC PART 15C AW
Env. / Ina. 237C/54%
Engineer Alice_yang
EUT Tahlet PC
Power rating : DC 5V From hdapter Input AC 1Z0V/60Hz
Test Node IEEES02.11nHT20 5825MHz  Tx Hode
PT301
int.  Cable AP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  (dB)
1 5824.450 34.43  9.93  35.08 55.64 64.92 54.00 -10.92 kverage
2 5850.000 34.44 9.95  35.07 30.64 39.96 54.00  14.04 kverage
3 5851.000 34.4% 9.95  35.07 30.62 39.9% 54.00 14.06 kverage
4 7250.000 35.91 10.7%  35.50 30.92 42.07 54.00 11.93 Average
5 7744.165 36.65 1l.22  35.70 31.61 43.78 54.00  10.22 Average

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
-kmp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 202 12015 Report MMEDION AGIACS 1500772R1-FCC ID-WIFI 5G.EMG (208)
Level (dBuVim} Date: 2015-07-29
120
1
60
FCC PART 15C AV
+ 5
T
o 5805 6194. 6583. 6972. 7361. 7750
Frequency (MHz)
Hite no. im Chauber Data no. : 202
Dis. / knt. : 3m 2012 3115 9607-4877 Ant. pol. : VERTICAL
Limit : FCC PART 15C AV
Eunv. / Ins. 237C/ 545
Engineer Llice_yang
EUT : Tablet PC
Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode IEEES0Z.11nHT20 5825MEz  Tx Hode
FT301
Ant.  Cable  AmP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/w) (4B}  (dB) (dBu¥)  (dBuV/r) (dBuV/m] (4B
1 5828.340 34.43  9.9%  35.08 53.32 62.61 54.00 -&.61 hverage
z  5850.000 34.44 9.85  35.07 30.45 38.77 54.00  12.23 hverage
3 s851.000 34.44 9.95  35.07 30.46 39.78 54.00  12.22 kverage
4 7250.000 35.91 10.74 35.50 30.91 42.06 54.00 11.94 kverage
5 7724.715 36.64 11.20 35.69 31.63 43.78 54.00  10.22 kverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp Factor
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 204 File: F:i20115 Report MIMEDION AGIACS1500772R1-FCC ID-WIFI 5G.EMG (208)
Level (dBuVim) Date: 2015-07-29
120
1
FCC PART 15C PAEK
60 4]
o 5805 6194, 83. 6! 7361, 7750
Frequency (MHz)
Site no. 3m Charber Data no. : 204
Dis. / Amt. : 3m 2012 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PAEK
Env., / Ins. 237G/54%
Engineer Llice_yang
EUT : Tablet BC
Fower rating : DC 5V From Adapter Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT20 5825MHz  Tx HNode
PT301
Ant.  Cable  AmNP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/m) (4B}  {dB) (dBu¥)  (dBuV/m) (dBuV/ml  (dEB)
1 5828.340 34.43 9.9 35.08 83.08 92.38 74.00 -18.38 Peak
2 5850.000 34.44 9.95 35.07 42.17 51.48 74.00 22.51 Feak
3 5851.000 34.44 9.95  35.07 42.08 51.40 74.00 22.60 Peak
4 7250.000 35.91 10.7%  35.50 42.12 53.27 74.00  20.73 Peak
5 7658.585 36.60 11.15  35.66 44.84 56.93 74.00  17.07 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp Factor
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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6dB Bandwidth should be not less than 500kHz

6.3.Test Procedure
6dB Bandwidth:

ECC ID:2AAP6M1042M page 6-1
6. 6dB&26dB Bandwidth Test

6.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.

Interval
1. Spectrum Agilent NO9030A MY51380221 | Oct. 29, 14 | 1Year
Attenuator .

2. (20dB) Agilent 8491B MY39262165 | Apr. 28,15 | 1 Year

3. RF Cable Hubersuhner | SUCOFLEX102 28620/2 Apr. 28,15 | 1 Year
6.2.Limit

The transmitter output was connected to a spectrum analyzer, The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100kHz RBW and
300 KHz VBW for signal width below 20MHz and 300KHz RBW ,1MHz VBW for

Above 20MHz signal Bandwidth.

26dB Bandwidth:
The transmitter output was connected to a spectrum analyzer, The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100kHz RBW and
300 KHz VBW The 26dB bandwidth is defined as the total spectrum the power of

which is higher than peak power minus 26dB.

6.4.Test Results

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15229
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5180-5240MHz Band:
6dB bandwidth

EUT: Tablet PC
M/N: PT301
Test date: 2015-07-24 Pressure: 101.311.0 kpa | Humidity:53.5+3.0%
Tested by: Alice_Yang Test site: RF site Temperature:22.410.6 C
Frequency 6dB bandwidth Limit
Test Mode (MHz) (MHz) (KHz)
5180 15.11 >500
11a 5200 15.13 >500
5240 15.74 >500
" 5180 16.61 >500
n
HT20 5200 17.59 >500
5240 16.94 >500
Conclusion : PASS

26dB bandwidth
EUT: Tablet PC

M/N: PT301
Test date: 2015-07-24 Pressure: 101.311.0 kpa | Humidity:53.5+3.0%
Tested by: Alice_Yang Test site: RF site Temperature:22.410.6 'C
Frequency 26dB bandwidth Limit
Test MOde ( MHz ) ( MHz ) (KHZ)
5180 18.09 N/A
11a 5200 18.14 N/A
5240 18.53 N/A
1 5180 18.61 N/A
n
HT20 5200 18.85 N/A
5240 18.58 N/A

Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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5260-5320MHz Band:
6dB bandwidth

EUT: Tablet PC

M/N: PT301

Test date: 2015-07-24

Pressure: 101.3£1.0 kpa

Humidity:53.5%3.0%

Tested by: Alice_Yang

Test site: RF site

Temperature:22.410.6 'C

Frequency 6dB bandwidth Limit

Test Mode (MHz) (MHz) (KHz)
5260 15.12 >500
11a 5300 15.77 >500
5320 16.00 >500
1 5260 15.14 >500
N 5300 15.49 >500

HT20

5320 15.09 >500

Conclusion : PASS

26dB bandwidth

EUT: Tablet PC

M/N: PT301

Test date: 2015-07-24

Pressure: 101.3£1.0 kpa

Humidity:53.5%3.0%

Tested by: Alice_Yang

Test site: RF site

Temperature:22.410.6 'C

Frequency 26dB bandwidth Limit

Test Mode (MHz) (MHz) (KHz)
5260 18.40 N/A
11a 5300 18.47 N/A
5320 18.28 N/A
1 5260 18.50 N/A

n

HT20 5300 18.29 N/A
5320 18.27 N/A

Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15229
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5500-5700MHz Band:
6dB bandwidth

EUT: Tablet PC

M/N: PT301

Test date: 2015-07-24

Pressure: 101.3£1.0 kpa

Humidity:53.5%3.0%

Tested by: Alice_Yang

Test site: RF site

Temperature:22.410.6 'C

Frequency 6dB bandwidth Limit

Test Mode (MHz) (MHz) (KHz)
5500 15.73 >500
11a 5600 15.11 >500
5700 15.67 >500
o 5500 15.73 >500
i 5600 15.73 >500

HT20

5700 15.37 >500

Conclusion : PASS

26dB bandwidth

EUT: Tablet PC

M/N: PT301

Test date: 2015-07-24

Pressure: 101.3£1.0 kpa

Humidity:53.5%3.0%

Tested by: Alice_Yang

Test site: RF site

Temperature:22.410.6 'C

Frequency 26dB bandwidth Limit

Test Mode (MHz) (MHz) (KHz)
5500 18.05 N/A
11a 5600 18.15 N/A
5700 18.06 N/A
(1 5500 18.16 N/A

n

HT20 5600 18.11 N/A
5700 18.05 N/A

Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15229
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5745-5825MHz Band:
6dB bandwidth

EUT: Tablet PC
M/N: PT301
Test date: 2015-07-24 Pressure: 101.311.0 kpa | Humidity:53.5+3.0%
Tested by: Alice_Yang Test site: RF site Temperature:22.410.6 C
Frequency 6dB bandwidth Limit
Test Mode (MHz) (MHz) (KHz)
5745 15.13 >500
lla 5785 15.13 >500
5825 15.12 >500
" 5745 15.98 >500
n
HT20 5785 15.45 >500
5825 15.14 >500
Conclusion : PASS

26dB bandwidth
EUT: Tablet PC

M/N: PT301
Test date: 2015-07-24 Pressure: 101.3+1.0 kpa | Humidity:53.5+3.0%
Tested by: Alice_Yang Test site: RF site Temperature:22.410.6 'C
Frequency 26dB bandwidth Limit
Test Mode (MHz) (MHz) (KHz)
5745 18.10 N/A
lla 5785 18.01 N/A
5825 18.15 N/A
(1 5745 18.18 N/A
n
HT20 5785 18.19 N/A
5825 18.19 N/A

Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229
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5180-5240MHz Band:
6dB bandwidth

1la 11In HT2
5180MHz 5180MHz

Mt T i (8 e P Mt T i (8 e P

Byt Pl 116 a8 | Byt Pl 118 a8
Rl 35,00 dBm__ ) Rl 33,00 dBm

\Center 5,10 GHE Span 30 MHE \Center 5,10 GHE
ERes BW 00 ke SEW 300 kHz Bweep 1033 ms ERes BW 00 ke SEW 300 kHz

Decupled Bandwidih Tedal Powst 173 dibm Decupled Bandwidih Tedal Powst
16.350 MHz 17.513 MHz

Transma Feeq Emar 70,053 kHz OBW Power Transma Feeq Emar 75727 kHz OBW Power

% dB Bandwadih 15,11 Mz x dB % dB Bandwadih 16.51 Mz x dB

[ e

Centar Fraq 5 200000000 GHz Trig Pros Fum
wAmes 0 @l

Byt Pl 118 a8 | Byt P 116 a8
Rl 33,00 dBm__ ) . Rl 33,00 dBm

B 20000000 GHE B 20000000 GHE

iContnr 4.2 GHE iContnr 4.2 GHE
ERes BW 00 ke SEW 300 kHz L ERes BW 00 ke SEW 300 kHz

Decupled Bandwidih Tedal Powst Decupled Bandwidih Tedal Powst
16.334 MHz 17.538 MHz

Tranams Feaq Emar LB 145 KHr OBW Power Tranams Feaq Emar E 043 K OBW Power

% dB Bandwadih 15,13 Mz x dB % dB Bandwadih 17,59 Mz x dB

5240MHz 5240MHz

Mt T i (8 e P Mt T i (8 e P

Byt Pl 118 a8 | Byt Pl 118 a8
Rl 35,00 cBm__ ) Rl 33,00 dBm

\Cenler 5.0 GHE Span 30 MHE \Cenler 5.0 GHE
ERes BW 00 ke SEW 300 kHz Bweep 1033 ms ERes BW 00 ke SEW 300 kHz

Decupled Bandwidih Tedal Powst V6.3 dibm Decupled Bandwidih Tedal Powst
16.374 MHz 17.543 MHz

Tranams Feaq Emar S0 BG5S kHr OBW Power Tranams Feaq Emar S8.043 kM OBW Power

% dB Bandwadih 15,74 Mz x dB % dB Bandwadih 16,54 Mz x dB

Audix Technology (Shenzhen) Co., Ltd. Re 0. ACS-F15229




AUDIX Technology (Shenzhen) Co., Ltd.

page 6-7

5180-5240MHz Ban
26dB bandwidth

11n HT2
5180MHz 5180MHz

S i i (e P S i i (e P

T Cwmtes Frasy B TR ey
.._rl'l:ul Fring 5, 180000000 GHz e .._rl'l:ul Fring 5, 180000000 GHz Trig 'H_L ke

Al Offwet 118 aff Al Offwet 118 alf

Raf 25.00 oim R Raf 35.00 dfim

icenter 518 GH Epan 10 M8 bosid I enier 5,18 GHE
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X dB Bandwidih AE 53 MHz x 48 26 X dB Bandwidih AE. 50 MHz x 48

Audix Technology (Shenzhen) Co., Ltd. Re 0. ACS-F15229




5260-5320MHz Band:
6dB bandwidth
11la

[ e

Byt Pl 118 a8
Rl 33,00 dBm

iConinf 5.8 GH2

s B 100k EVEW 300 kHz

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-8

11In HT2
5260MHz 5260MHz

[ e

Byt Pl 116 a8
Rl 33,00 dBm

iConinf 5.8 GH2
ERes BW 00 ke

Span 30 MHE

Bweep 1.0X1 ms EVEW 300 kHz

Decupled Bandwidin Tidad Pownr

16.325 MHz
TRTASkH:  OBW Power
15120 xdB

Transmi Freq Emar
x dB Bandwidih

[ e

Centar Fraq 5 300000000 GHz i s
wAmes 0 @l

Byt Pl 118 a8
Rl 33,00 cBm

\Contnr 5.3 GHE

s B 100k EVEW 300 kHz

Span 30 MHE
Bweep 1033 ms

V6.3 dibm Decupled Bandwidih Tedal Powst

16.339 MHz
EXTEIRH:  OBW Power
15140 xdB

Transmi Freq Emar
x dB Bandwidih

Byt Pl 118 a8
Rl 33,00 cBm

\Contnr 5.3 GHE

s B 100k EVEW 300 kHz

Decupled Bandwidin Tidad Pownr

16.353 MHz
INEGGRHE  OBW Power
1577TMHz  xdB

Transmi Freq Emar
x dB Bandwidih

V8.3 dlm

Decupled Bandwidin Tidad Pownr

16.355 MHz
ILOBT kHz  OBW Power
154988 xdB

Transmi Freq Emar
x dB Bandwidih

5320MHz 5320MHz

[ e

Byt Pl 118 a8
Rl 33,00 cBm

iConinf 5,32 GH2

s B 100k EVEW 300 kHz

[ e

Cencor Freq 5. 320000000 GHz

e Fong & S00000 Oy

lada Bid bMaan

v itada s dabrs

M Dusvin (%0

Byt Pl 118 a8
Rl 33,00 dBm

iConinf 5,32 GH2
ERes BW 00 ke

Span 30 MHE

Bweep 1.0X1 ms EVEW 300 kHz

Decupled Bandwidin Tidad Pownr

16.345 MHz
40281 kHr  OBW Power
16008 xdB

Transmi Freq Emar
x dB Bandwidih

M Dusvin (%0

Span 30 MHE
Bweep 1033 ms

LT dibm Decupled Bandwidih Tedal Powst

16.377 MHz
S5213kHE  OBW Power
15098 xdB

Transmi Freq Emar
x dB Bandwidih

Audix Technology (Shenz

) Co., Ltd. Re

4.8 diim

0. ACS-F15229




5260-5320MHz Band:
26dB bandwidth
11la

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-9

11In HT2
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5500-5700MHz Band:
26dB bandwidth
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6dB bandwidth
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/. OUTPUT POWER TEST

7.1.Test Equipment

Item | Equipment | Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. Spectrum Agilent N9030A MY51380221 | Oct.29, 14 1Year
2. | Power meter Anritsu ML2487A 6K00002472 | Apr.28, 15 1Year
3. | Power sensor Anritsu MA2491A 0033005 Apr.28, 15 lYear
Attenuator .
4. (20dB) Agilent 8491B MY39262165 | Apr.28, 15 1 Year
5. RF Cable | Hubersuhner | SUCOFLEX102 28620/2 Apr.28, 15 1 Year
7.2.Limit

For the band 5.15-5.25 GHz.

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW provided the
max-imum antenna gain does not exceed 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over
the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B,
where B is the 26 dB emission bandwidth in megahertz.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W.

7.3.Test Procedure

1. Connected the EUT’s antenna port to measure device by 26dB attenuator.

2. For IEEE 802.11a and IEEE802.11n HT20 and 802.11ac VHT20 mode, use a PK power meter
which’s
modes’ PK output power.

3. For IEEE802.11n HT40 mode, because the signal’s bandwidth is about 40MHz and above
20MHz bandwidth of power sensor ML2491A. So use the test method described in
KBD789033 clause E Method SA-1

1))

2)
3)
4)
5)
6)

7)

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.

bandwidth is 20MHz and above 26dB bandwidth of signal to measure out each test

Connect the antenna port to the spectrum analyzer and Set span of the spectrum to
encompass the entire emission bandwidth (EBW) of the signal.

Set the RBW=1MHz and VBW =3MHz

Number of points in sweep > 2 Span / RBW

Detector = RMS

Sweep time = auto couple

Allow the sweep to “free run” and set the Trace average at least 100 traces in power
averaging (i.e., RMS) mode.

Compute power by integrating the spectrum across the 26 dB EBW of the signal using the
instrument’s band power measurement function with band limits set equal to the EBW
band edges.
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7.4.Test Results

5180-5240MHz Band:
EUT: Tablet PC

M/N: PT301

Test date: 2015-07-24

Tested by: Alice_Yang

Pressure: 101.3£1.0 kpa Humidity:53.5+3.0%

Temperature:22.44+0.6 C

Test site: RF site

Test Frequency Maximum Conducted Output Power Limit
Mode (MHz) (dBm) (dBm)
5180 791 24
11a 5200 7.87 24
5240 6.62 24
5180 6.56 24
a0 5200 6.43 24
5240 5.30 24

Conclusion: PASS

5260-5320MHz Band:
EUT: Tablet PC
M/N: PT301

Test date: 2015-07-24

Pressure: 101.3+1.0 kpa

Humidity:53.5+3.0%

Tested by: Alice Yang

Test site: RF site

Temperature:22.4+0.6 C

Test Frequency Maximum Conducted Output Power Limit
Mode (MHz) (dBm) (dBm)
5260 6.88 24
lla 5300 6.38 24
5320 5.58 24
5260 5.33 24
ln 5300 491 24
HT20 :
5320 4.16 24

Conclusion: PASS
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5500-5700MHz Band:
EUT: Tablet PC

M/N: PT301

Test date: 2015-07-24

Pressure: 101.3+1.0 kpa Humidity:53.54+3.0%

Tested by: Alice_Yang Test site: RF site Temperature:22.4+0.6 C

Test Frequency Maximum Conducted Output Power Limit
Mode (MHz) (dBm) (dBm)
5500 4.93 24
lla 5600 4.04 24
5700 3.17 24
5500 3.35 24
o 5600 2.49 24
5700 1.82 24

Conclusion: PASS

5745-5825MHz Band:
EUT: Tablet PC
M/N: PT301

Test date: 2015-07-24

Pressure: 101.3£1.0 kpa Humidity:53.5+3.0%

Tested by: Alice_Yang

Test site: RF site

Temperature:22.44+0.6 C

Test Frequency Maximum Conducted Output Power Limit
Mode (MHz) (dBm) (dBm)
5745 2.78 30
11a 5785 3.75 30
5825 3.26 30
5745 1.37 30
ln 5785 2.39 30
HT20 :
5825 1.66 30

Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15229




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:2AAP6M1042M page 8-1

8. SPECTRAL DENSITY TEST

8.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. Spectrum Agilent NO9030A MY51380221 | Oct.29,14 | 1Year
Attenuator .
2. (20dB) Agilent 8491B MY39262165 | Apr.28,15 | 1 Year
3 RF Cable Hubersuhner | SUCOFLEX102 28610/2 Apr.28,15 | 1 Year
8.2.Limit

Band 5150-5250 MHz:
The e.i.r.p spectral density shall not exceed 10 dBm in any 1.0 MHz band.
Band 5250-5350 MHz:
The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.
Band 5470-5725 MHz:
The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.
Band 5725-5850 MHz:
The power spectral density shall not exceed 30 dBm in any 500 KHz band.

8.3.Test Procedure

For the Band 5.15-5.25GHz:
The transmitter output was connected to a spectrum analyzer. Power density was measured
by spectrum analyzer with IMHz RBW and 3MHz VBW, Detector: RMS mode.

For the band 5.725-5.85 GHz:

The transmitter output was connected to a spectrum analyzer. Power density was measured

by spectrum analyzer with IMHz RBW and 3MHz VBW,RMS Detector.

So use the test method described in KDB789033 clause E

1) Set the RBW=100kHz and VBW =3MHz

2) Number of points in sweep > 2 Span / RBW.(This ensures that bin-to-bin spacing is <
RBW?/2, so that narrowband signals are not lost between frequency bins.)

3) Sweep time = auto

4) Detector = RMS (i.e., power averaging), if available. Otherwise, use sample detector mode.

5) Use the “peak search” function of spectrum analyzer find the max value, then add 10log
(500kHz/RBW) to the measured result.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.
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8.4.Test Results
5180-5240MHz Band:

EUT: Tablet PC
M/N: PT301
Test date: 2015-07-24 Pressure: 101.3£1.0 kpa Humidity:53.5%3.0%
Tested by: Alice_Yang Test site: RF site Temperature:22.410.6 'C
Power density -
Test Mode Fﬁ‘ﬁ;‘;y (dBm/MHz) ( dBI;;/“;/IItHZ)
5180 -2.056 11
lla 5200 -1.534 11
5240 -3.126 11
5180 -3.215 11
1In HT20 5200 -2.992 11
5240 -4.784 11
Conclusion: PASS
5260-5320MHz Band:
EUT: Tablet PC
M/N: PT301
Test date: 2015-07-24 Pressure: 101.3+1.0 kpa Humidity:53.5%3.0%
Tested by: Alice Yang Test site: RF site Temperature:22.410.6 C
Power density -
Test Mode Fzﬁ‘ﬁggy (dBm/MHz) ( de/n;/‘[tHZ)
5260 -2.833 11
11a 5300 -3.288 11
5320 -3.961 11
5260 -4.439 11
1In HT20 5300 -4.781 11
5320 -5.717 11
Conclusion: PASS
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5500-5700MHz Band:

EUT: Tablet PC

M/N: PT301

Test date: 2015-07-24

Pressure: 101.311.0 kpa

Humidity:53.5+3.0%

Tested by: Alice_Yang

Test site: RF site

Temperature:22.410.6 'C

Frequency Power density Limit
Test Mode (MHz) (dBm/MHz) ( dBm/MHz )
5500 -4.742 11
lla 5600 -4.791 11
5700 -5.866 11
5500 -6.200 11
1In HT20 5600 -6.860 11
5700 -7.801 11
Conclusion: PASS

5745-5825MHz Band:

EUT: Tablet PC

M/N: PT301

Test date: 2015-07-24

Pressure: 101.3£1.0 kpa

Humidity:53.5%3.0%

Tested by: Alice Yang

Test site: RF site

Temperature:22.410.6 'C

Frequency Power density Limit

Test Mode (MHz) (dBm/500KHz) ( dBm/500KHz )
5745 -6.8063 30
11a 5785 -6.7133 30
5825 -7.7953 30
5745 -8.9053 30
11n HT20 5785 -8.1103 30
5825 -8.7223 30

Conclusion: PASS

Note:

1. Correction factor =10log(500kHz/100kHZz)=6.9897
2. Result=Reading value + Correction factor
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5180-5240MHz Band:

1la

11n HT20

5180MHz

B el L L T
=

Marionr 1

Conitir 5. 19000 GHx
ez BW 1.0 WD FVEW 10 MHr

g Typm kR
fana

Bpar 3000 WHT
Bweep 1,00 ms {1901 pis]

5180MHz

B el L L T
=

g Typm kR
[ g

Conitir 5. 19000 GHx Epan 3000 WHx
ez BW 1.0 WD FVEW 10 MHr Bweep 1.00 ma {1004 pix)

5200MHz

B el L L T
=

Maionr 1

Comitid 3. 18000 CHx
ez BW 1.0 WD FVEW 10 MHr

g Typm kR
[Rpn

Bpar 3000 WHT
Bweep 1,00 ms {1901 pis]

5200MHz

B el L L T
=

Maionr 1

Comitid 3. 18000 CHx Epan 3000 WHx
ez BW 1.0 WD FVEW 10 MHr Bweep 1.00 ma {1004 pix)

5240MHz

B el L L T
=

Marionr 1

Conitir 5. 74000 GHx
ez BW 1.0 WD FVEW 10 MHr

g Typm kR
[Rpn

Bpar 3000 WHT
Bweep 1,00 ms {1901 pis]

5240MHz

B el L L T
=

1 g Typm kR
Mt boer 1 ;..:. ——

Conitir 5. 74000 GHx Epan 3000 WHx

ez BW 1.0 WD FVEW 10 MHr Bweep 1.00 ma {1004 pix)
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5260-5320MHz Band:

1la

11n HT20

5260MHz

B el L L T
=

Conitir 5. 18000 CHx
ez BW 1.0 WD FVEW 10 MHr

g Typm kR
fana

Bpar 3000 WHT
Bweep 1,00 ms {1901 pis]

5260MHz

B el L L T
=

g Typm kR
At A

Conitir 5. 18000 CHx Epan 3000 WHx
ez BW 1.0 WD FVEW 10 MHr Bweep 1.00 ma {1004 pix)

5300MHz

B el L L T
=

Marionr 1

Conitid 5. 33000 CHx
ez BAW 1.0 WD FVEW 10 MHr

g Typm kR
[Rpn

Bpar 3000 WHT
Bweep 1,00 ms {1901 pis]

5300MHz

B el L L T
=

g Typm kR
At A

Conitid 5. 33000 CHx Epan 3000 WHx
ez BAW 1.0 WD FVEW 10 MHr Bweep 1.00 ma {1004 pix)

5320MHz

B el L L T
=

Marier 1 5318070000000 GHz

Camitir 5. 30000 GHx
ez BAW 1.0 WD FVEW 10 MHr

g Typm kR
[Rpn

Bpar 3000 WHT
Bweep 1,00 ms {1901 pis]

5320MHz

B el L L T
=

5. 331 XB0000000 G e Typa FARR
i e

Camitir 5. 30000 GHx Epan 3000 WHx

ez BAW 1.0 WD FVEW 10 MHr Bweep 1.00 ma {1004 pix)
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5500-5700MHz Band:

1la

11n HT20

5500MHz

Maionr 1

Conitir 558000 CHx
ez BW 1.0 WD

B el L L T
=

FVEW 10 MHr

g Typm kR
[Rpn

Bpar 3000 WHT
Bweep 1,00 ms {1901 pis]

5500MHz

B el L L T
=

Conitir 558000 CHx
ez BW 1.0 WD

FVEW 10 MHr

g Typm kR
[ g

Bpar 3000 WHT
Bweep 1,00 ms {1901 pis]

5600MHz

Conitir 5.83000 CHx
ez BW 1.0 WD

B el L L T
=

FVEW 10 MHr

g Typm kR
[Rpn

Bpar 3000 WHT
Bweep 1,00 ms {1901 pis]

5600MHz

B el L L T
=

Marionr 1

Conitir 5.83000 CHx
ez BW 1.0 WD

FVEW 10 MHr

g Typm kR
Pt

Bpar 3000 WHT
Bweep 1,00 ms {1901 pis]

5700MHz

B el L L T
=

Conitir 5. F3000 GHx
ez BAW 1.0 WD

N

FVEW 10 MHr

g Typm kR
[Rpn

Bpar 3000 WHT
Bweep 1,00 ms {1901 pis]

5700MHz

B el L L T
=

Marionr 1

Conitir 5. F3000 GHx
ez BAW 1.0 WD

FVEW 10 MHr

g Typm kR
At A

Bpar 3000 WHT
Bweep 1,00 ms {1901 pis]
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5745-5825MHz Band:

1la

11n HT20

5745MHz

B el L L T
=

g Typm kR
fana

e

Comitir 5. 74500 GH Bpan 3000 WHx
e BAW 100 kHx FVEW 1.0 MK Bweep 160 ma {1004 pix)

5745MHz

B el L L T
=

g Typm kR
At A

Comitir 5. 74500 GH Bpan 3000 WHx
e BAW 100 kHx FVEW 1.0 MK Bweep 160 ma {1004 pix)

5785MHz

B el L L T
=

Marier 1 5, 7EIB00000000 Gi A Typa FAER
D

Conitir 5. FES00 GH Bpan 3000 WHx
e BAW 100 kHx FVEW 1.0 MK Bweep 160 ma {1004 pix)

5785MHz

B el L L T
=

g Typm kR
At A

Conitir 5. FES00 GH Bpan 3000 WHx
e BAW 100 kHx FVEW 1.0 MK Bweep 160 ma {1004 pix)

5825MHz

B el L L T
=

g Typm kR
fana

Coritir 551500 CHx Bpan 3000 WHx
e BAW 100 kHr FVEW 1.0 MK Bweep 160 ma {1004 pix)

5825MHz

B el L L T
=

g Typm kR
fana

Coritir 551500 CHx Bpan 3000 WHx

e BAW 100 kHr FVEW 1.0 MK Bweep 160 ma {1004 pix)
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9. ANTENNA REQUIREMENT

9.1. STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall
be used with the device. And according to FCC 47 CFR Section 15.407 (a), if transmitting
antennas of directional gain greater than 6dBi are used, the power shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6dBi.

9.2. ANTENNA CONNECTED CONSTRUCTION

The antennas used for this product are FPC antenna that no antenna other than that furnished
by the responsible party shall be used with the device, the maximum peak gain of the transmit
antenna is 2.04 dBi.
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10. DEVIATION TO TEST SPECIFICATIONS
[ NONE]
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